1. This parts caralog is the last edition Yanmar crawler backhoe B7(for Japan & Overseas).

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000YO00K 2760 May, 1992 | Disuse old edition
last edition 000Y 00K 2761 Oct., 1995
3. Model name
SECTION Column Model name

(A) B7(R) CABIN

(B) B7(R) CANOPY

| (Vehicle) (C) B7(R) AUSTRALIA

(D) B7(R) EUROPE

(E) B7(R) AMMANN

Il (Engine) (A) ATN100L -RB

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

L d

t0 use +!an sim

Be careful nol 10 Use tne

repairing causes such as an early breakage, for instance.




SPECIFICATIONS

Name YANMAR CRAWLER BACKHOE
Model B7-P(R) B7-C(R)
Model Vertical 4 -cylinder water - cooled diesel
Engine
Type 4TN100L - RB
Transport length mm 6100
Dimensions | Transport width mm 2150
Transport height mm 2460
Std. bucket capacity m?® 0.25.
Std. bucket width(Outside) mm 750
Max. digging depth mm 4500(4700 Blade)
Max. cutting height mm 7350
Max. dump height mm 5500
Max. reach at ground level mm 6350
Min. swing radius mm 1075
Max. digging force(Std. bucket) kgf 4300
Travel speed km/h 4.3/2.2[4.5/2.3]
Gradability degree 30
Average ground pressure kgf/cm? 0.36[0.35] 0.37[0.36]
Track shoe width(Std.) mm 450
Width X height mm 2150 X420
Blade
Capacity m?® 0.38
Machine mass kg 7450 7500

[ ]shows to the specification of rubber crowler.




1 [m%&%%& ]
VHEICLE PAINTED COLOR

IREEE M/# 00501~
PREVIOUS COLOR M/# 00501~

HERE M/# 00536~
NEW COLOR M/# 00536~

©),
2
3 ' @
x-)(l I)(I 2 8 : ><
O
=RFR D%,;T:- iﬁi@. Painted Color (%E?
Part ription L Hw=y Munsel No. Code
v/ Yov—-LEVSATO— YANMAR Lemon Yel low
O\ | iere 10Y9/8
7 Yo7—N—7R A TO— | YANMAR Permanent Yellow
@ //% 4.92Y8.40/11. 83 4.92Y8. 40/11. 83 84
@ e [ Pue=J by a U~ | YANMAR Grayish Green 83
vl | 2,156 4.87/1.52 2.156 4.87/1.52
Yoe—=F4=TTY=" YANMAR Deep Green
O BB | i /75 6. 39862. 13/1. T3 62




Z[Eﬂﬁaﬁ% J
PAINT PART NO.

=B BEE ZHEES (Paint Part No.)

Part Paint Color 16L#(16L Can)| AL#E(4L Can) | x7° b-(SPRAY)
@ 3{: ;M:R—Lelfn;/‘(;fl E’ - 933110-91604 977620-30G71
) ym—f,;‘rm—a:en*t /Ye'“l'lfo =07 | 981101-09518 | 977620-40840 | 977620-30841
o) 3’ AN/MAT’R—G:/; ;/l;fh Jefe ;}7 Y=~ | 981101-09615 | 977620-40830 | 977620-30N41
@ |Pyv=—F4=TTU—-> 981101-09517 | 977620-40820 | 977620-30N31

YANMAR Deep Green

B[IE%ﬁmﬁgé

COLOR OF MAIN PARTS]

s
ngr—f fﬁ?wor Frika Main Parts
Q) oev—-LVEVAfTO— ERER work equipment part
YANMAR Lemon Yel low KRRy b bonnet
@ |Pyv—r—wRsr4TO- = hyd. oil tank
YANMAR Permanent Yel low
@) Poe—IbAyadU—y 4:1"’-'-“{ cabin
YANMAR Grayish Green *+/E canopy
@ Yoe—F4—=TTU~> /f7w b bucket
YANMAR Deep Green JUL—F blade
FSw2T70—4A track frame
== T—A turning frame

BT



ARER (1) o o o o0 o o TR
PICTURESOUE INDEX(1) « « <« MAIN PARTS

$atR Fig. 1~6,85
LABEL

B Fig. 7
TOOL

RAE & PEHO FiG8 E—% Fig. 19
HEATER

AIR INTAKE & EXH. PIPE
ooz Figll
ENGINE MOUNT

F.0.9%2 & F.0./347 Fig 13
FUEL TANK & FUEL LINE

RRw b Fig 41
BONNET

sEECE Fig. 66~13
HYD. OIL PIPING

T7—ALil s Fig 52
NDER

ARM CYLI
OFFSET CYLINDER

ARM STOPPER
7—A Fig. 82
ARM

$7y b U Fig 54 || gon %1 |
7—AhZ b /% Fig 81 o

ig. 79, 80
)

—

W\ || 7=£2u ¥ FiG 51
\ | EOOM CYLINDER

TL—F Fig. 84
BLADE

JL—K U % Fig 55
BLADE CYLINDER

oy b )% Fig 53

BUCKET CYLINDER

RADIATOR, MOUNT & LINE
=Y 77 Fig. 12
COOLING FAN

SUT—%, v b & 1547 Fig 11|

b— b & Y—=bTU b Fig 4l
SAET & SEAT MOUNT

++ / E Fig. 42

CANOPY

* 4 E Fig 43~47

CABIN

5S4 Fig. 18 ¥~ Fig. 20~26
RADIQ COOLER

{2HEE FiG 30~36
CONTROL EQUIPMENT

27w S & 4 /3% Fig. 39
BER Fig 15~17 STEP & INSTRUMENT PANEL

4 Fig 56
ING MOTOR

7o) Fig. 9
ACCELERATOR

ROLLER & ADJUST
so—73 Fig. 29
CRAWLER

FRAME & TURNING BEARING
7 b—ALh/X— Fig 38
FRAME COVER

o—5 & 7+ A FiG.21,28

JV—A & BEINX7 Y VY Fig. 31

ELECTRIC PART

BRI U— Y Fig. 18
GREASING -

BT



IGER (2) o o 0 o o o o HFRALR
PICTURESOUE INDEX(2) « « - HYDRAULIC SECTION

MEEE Fig 66~T73

HYD. OIL PIPING

av bO—IVEE Fig T4~T1
CONTROL PIPING

A RS
L

& $H#EF Fig 48
PUMP & JOINT

X
MAIN HYD. Ol
=]

BOOM CYLINDER

7—=LU /4 Fig. 52
ARM CYLINDER

A7ty U ¥ Fig 54
OFFSET CYLINDER

—AL ) 4 Fig 51

AV F(P.T.0.

) Fig.49
HYD. OIL PUMP(P.T. 0.

)

Ny b2U % Fig 53
BUCKET CYLINDER

Tb—Ki U4 FiG. 55
BLADE CYLINDER

/

EEhmY vy &
HYD. OIL TANK & LUB. OIL COOLER

A4V —5 Fig. 65

HE/ <) Fig. 60
CONTROL VALVE

YEA/XVT Fig. 63
REMOTE CONTROL VALVE
aO—4%YsX)L7 Fig. 64
ROTARY VALVE

T7 /T~

FAN MOTOR

% FiG.50

EfTE—% Fig.5
DRIVING MOTOR

3 bO—J/XILT Fig 59
CONTROL VALVE

7+ b/XIVT Fig. 61
OFFSET VALVE

NI T2/ b Fig 62
VALVE MOUNT

EEE—-4 &
TURNING MOTOR

TL—+947 Fig. 57
& BRAKE TIMER

AA NI aA{ 2} Fig 58

SWIVEL JOINT

BT



=HX (3)

PICTURESQUE [INDEX(3) » - - FIGURE

....... I85!

1.8

Fig. 1

SEAR (et v FUASR)
LABEL(CABIN:NOT TRIM)

)
ol

SEAR(AS)
Fig. 5 LABEL(AS)

9 7ot
Fig «J ACCELERATOR

Fig. 2

SER (Xt v MIAFE)
LABEL(CABIN:WITH TRIM)
)

SEAR(EP, AY)
Fig. U LABEL(EP, AY)

C ]
& 4

.l e VIRV A= Ly BV S
Fig OENGINEMOUNT

@ &
3 %ﬁ(wr:\*{“ﬂ})mm e 7%& cia 11 591—9.7')&'/,1:.4
Fig. O LABEL(CANOPY :NO ) ig ig RADI ATOR. MOUNT & 1T
>
%d

Fig. 4

SR ($v/t"  MYASE)
LABEL (CANOPY :WITH TRIM)
&

D=0 TTF
Fig12CO0LlNG FAN




FER (3) == oo oo =

PICTURESQUE INDEX(3) - - <« FIGURE 2/8
Fig.1 3Ei£0L%:NK7 &&FUELOL';;E{ 7 Fig. 17 ?ﬁ?ﬁﬁé‘&éﬁéﬁ&m Fi921 gﬁ%&%@ﬁ;ﬂ)

Xy FY 54 N —S (3757 VB8
Fig. 1 4 éAT{TEI_?; Fig. 1 8 E{JA&O Figzz&éggﬁﬁ%&@)

1 Sﬁﬁﬁ(omw' 19 E—% 237—5(&57 »74U1-B5E)
Fig. R TIAE 1712 3 ) Fig. HEATER Fig COOLER(CABIN ROOF
ELECTRIC PART INNER RELATED)

(WIRING:CABIN, CANOPY)

6%%%(%%% 207-—5(71/\’-%5&) 24 5 —S5(ReE)
Feb v, e/t 20E) Fig COOLER(COVER RELATED) Fig COOLER(PIPING)
ELECTRIC PART
(EQU I PMENT :CABIN, CANOPY)

Fig.1




=HX (3)

<+ - - THES

PICTURESQUE INDEX(3) « « - FIGURE 3/8
Fia 2D G Rt PaRD) | |Fig 29 Gumercedns. Fig 33ENTROL LAUIVRNT(GFFSET)

Fig.26

7 —5(4st” v EAth)

COOLER(CABIN INTERIOR
OTHERS)

3 FHER(IIE & (EEn -)
Fig

EQUIP. (LINK STAND
& OPERATION LEVER)

) 3 4-#2&1%% . i
Fig. (FETZEDEA )
CONTROL EQUIPMENT
(DRIVING 2ND SW. PEDAL)

Fig.27

0—5 & 794+ X b
(&ky0-5{Lk)
ROLLER & ADJUST
(IRON CRAWLER SPEC.)

Fig.31

1Rt GETT)
CONTROL EQUIPMENT(DRIVE)

35 2R (0, 147)
Fig CONTROL EQUIPMENT
(CUT-OFF)

Fig,28

0—5 & 7o+ X b
(3" &9o-51#%)
ROLLER & ADJUST
(RUBBER CRAWLER SPEC. )

Fig 32

RAEEEO V)
CONTROL EQUIPMENT(BLADE)

3635&&61%%@. T.0.)
Fig. CONTROL EQUIPMENT(P.T.O. )




48

- IHE Y
FIGURE

PICTURESQUE INDEX(3) + - -

EERR (3) o oo o o
—4 & HFEE

£y EV($97 & ¥ 32)
CABIN(SASH & GLASS)

Fig45

F+ Evei
CABIN REMODELING

Fig47

AR T & HhEF

MAIN HYD. OIL PUMP

Fig.48

& JOINT

*v/E
CANOPY

Fig.42

F 4 E V(B REELHE)
CABIN(BODY)

43

Fig.

(STANDARD SPEC. )

F 4 E V() (I-54LHR)
CABIN(BODY ) (COOLER SPEC. )

44

Fig.

7YYy

FRAME & TURNING BEARING

3771/

Fig.

—_— 7] X
Fig.382RAl;dE é\OVE}I?\

A/

v & A UNRXK
P & INSTRUMENT PANEL

39 e

Fig.

b & S—bTIUb
SEAT & SEAT MOUNT

Fig.40 AT

BT



/'8

5

- IRE Y
- + FIGURE

PICTURESQUE INDEX(3) -

ﬁéa;k(3)......

7 [s =

- ¥

N -

1 = N A

v <

BB s 32 5
&g NS S nE
w2 i 23 o
B Z e N S
B 2 K3 ng 22
w0 o (Vo] (de

@ g @ &

™ m i i

38 a\i g
onNZE v / UM &
Ny ./, N ag
2O F“
g / _ ) | Q
7 \ 3 IL.I.
> I A =
Mm f W 7M #4&
Lo [de)
Lo S
5 ST 3 "3
[ w w
=]
-
~a.
g~ )
mm N e
o o= g
(\.Ilnh :/n :/l
NS S Pt 5
. 945
Ng [ |
®E 1B -
(@] — N
A-. Lo Lo

BY



BER (3) » o000 e IHE A

PICTURESQUE INDEX(3) « - « FIGURE 6,8
ria 01 7 57 W rio 65 TSty | |Fis BT O Pirne
HYD. OIL TANK

& LUB. OIL COOLER

IWITTo b 66 MEREGV-E 7 - 877) 70 EECE(YI-Y)
Fig‘62 VALVE MOUNT Fig. HYD. OIL PIPING Fig HYD. Q1L PIPING(RETURN)
(TANK-PUMP-VALVE

63 Yyeavsyg 67 SERE(N A7 -77-4) T‘ SHEBE(M5177V-4)
Fig. REMOTE CONTROL VALVE Fig. HYD. OiL PIPING Fig HYD. Q1L PIPING
(VALVE-BOOM) (TRACK FRAME)

a—2 Y F (i ryT) 6 8 ShIEECE (N A7 -HEEE-d 72 SEECE (T -A)

Fig. (27" v37) Fig. RN H) Fig § £HYD. OIL PIPING(BOOM)
ROTARY VALVE HYD, O1L PIPING(VALVE-
(MULT! CHANGE)(OPTIONAL) TURNING MOTOR, SWIVEL)




8

/

1

F—ALZ by
ARM STOPPER

81

- < IE37
« FIGURE

OV bO—NVEEGM VY

Fig.7—(

N AT -37b0-A0 A7) Fig

CONTROL PIPING(MULTI
CHANGE -CONTROL VALVE)

BOOM(A)

BRIy — Y

78 GREASING
79 T —41(A)

PICTURESQUE INDEX(3) - -

cBXR (3) = = =

73 MEREE.T.0
Fig. HYD. OIL PIPING(P. T.Q.)

(PLATE-VALVE)

(REE-N A7) Fig.

CONTROL PIPING

(A {oqsbn 877 -FREE) Fig.

CONTROL PIPING

(PILOT VALVE-PLATE)

av bao—IVEE
av bo—IVERE
J U b o—JVEE (N {05}

Fig.74
Fig.75

nNA7)

N AT IRy

CONTROL PIPING(P!LOT

rig. [0

VALVE-MULT| CHANGE VALVE)

BT



SBER () o oo v o e s
PICTURESQUE INDEX(3) + -

THE A

+ FIGURE

8.8

Fig.BSSfAF%igﬁBEL

= -
.
ﬁﬁl.

Ea E_—‘:j

BY



BORRE] - -+ -« o« o fEMEHE
WIRING DIAGRAM « « - - STANDARD SPEC.

EF2ROBAL o F A=A F 554 TAIN—E=FN—LS50T

R o HORN SWITCH ~ RADIO WIPER MOTOR ~ ROOM LAM°7J S brox
1 = 8 -
B%altfw/j A \ CUT-OFF ST
H ©
O]
> o
s
-
m; p > gm
NO. 4 PS4 IR/ T ’[1
NO. 4P BY-PASS VALVE 52
1T 2 BB LT =
TRAVEL TWO SPEED VALVE o8-
Ny bA 20T e
CUT-GFF VALVE | s—yvs L |
St B [ R~y —
e ==t ! EEC MR
*k —8 I Fe—
[<} o <] H hontd
I IRIGLTHY b— -y l _{e
RELAY(BY-PASS VALVE) — SG Al—GR
— W W
-1 -
: T
=77 ¢ L~ i ' i
SAFETY RELAY E i Hijin
fe—9myL— |
. ;RELAY, HEATER
TaTIWZ by TEY L—1 i Ea w— i
RECAY 1(FUEL $T0P) LT T—— r— | i !
— L2, T i
L L l ! ;L——
Y | — 2aTWZ by TRUL—2
g — RECAY 2(FUEL ‘STOP)
5 [—]
B 23T by SRYL-3
—Av RELAY 3(FUEL STOP)
2
3 3
AN Ry R AF=52L 5 F
[II] H]I”” STARTING SWITCH
Emu x>l 2o
AW
DR
a0t a—=AMRy
FUSE BOX
Y Yollow(E) EEM
W :wWhite(8)
L :Blue(#)
G :Green(&)
R :Red(#) 3| | o = 3
B :Black(®) oL 2 = 3
L g : Yeliow Leaves(EHE) T
Gr :Gray(¥L—)
) ZYRF Y L—
or fgrange(:ru/y) e WAGNETIC RELAY 4 KEZL o F
r : Brom(%) - () WATER TEMP. SWITCH
S b : Sky Blue(Zfe) 130E41R RS —r b Flys
by SE—H— TF7E—% Ko7y STARTI{G%TOR T T e 2L T
: ANGX— 0IL PRESSURE SWITCH
STOP MOTOR AIR HEATER BATTERY ALTERNATER

B7



BLARE] -

e e e e e HoSHE

WIRING DIAGRAM - - - - COOLER SPEC.

Y :Yellow(E) Ay ESUT R—UZRL 9FSUF DAR—F—9 N—LSS e oy E—8 24 5 F
W White(E) ET2RUBRA 5 F LW FORN 'SKITCH ~ RADI ot %
L -Bn'm?ﬁ) TRAVEL TYO SPEED SWITCH RADIO  WIPER MOTOR Py b AT RA o F pome Bk
G :G v T—LS5UT J CUT-OFF SWITCH _ ___ __ __ .
R iR Pﬁ oA Y 9 Coy i s>~
: 3 | 1
B :Black(®) » > : ¢ =
L g : Yol low Leaves(EES) i e I | e b
Gr :Gray(VL—) E 1 g lag |
O r : Orange(F L ) = = > o |PREVIOUS H " S .
8 ¢ : Brown(Z) RE !'{'/“u""”ﬁﬁi’f! & e i
S b : Sky Blue(Zfs) (TO M/# MO1166 |
NO. 4 P41 IILT D St
NO. 4P BY-PASS VALVE ses an r b
113 2 BN LS =
TRAVEL TWO SPEED VALVE L 58 yi
Py kA TINT e Yo~
QUT-OFF VALVE v . o
L Y(}—{L._‘VG
E -
l. 8 8 i
ISAISZRISWTRY L~ B l Vg E T
RELAY(BY-PASS VALVE) [RG] R—G R
I.I W G
13 o ]
Ty, |
=77 4Y0L— ] . e La.
SAFETY RELAY i ! %H !
AL | [ Ry o M@ | 7 — R )(EARTH)
it_ymu [ i (;9-7?{)(9’”‘?"{; SW.)
b— [GR G y—3
F2TZ ko TRYL—1 " 1 iw&bﬁgﬁ"’ i — L ES T
2 4 — b— . "
RELAY 1(RUEL $T0P) T — [ Wi MoneTy D) (k) (WATER TEWP. )
i k B _KT7=)AIR)
2 — 5~ ROk R Tesrrai 1 o -
CIRCUIT, COOLER 1 51— ZaTR by FAY L—2
[ - . - R RELAY 2(FUEL 'STOP)
I FoveR, R oo R = ! i —
, 1R H - ~—
! - o éé EEE . " ; = 3T by TRY L—3
! BRIV g , — ”L Che g . = RELAY 3(FLEL $70F)
[ w 0 : !
=YY=y b :
i CooLing INIT 2 ! N bl
1 27%o b5 T8 L—(N0) XU L—(N.0 1 8 ! Ejop] HoEoak
1: RECAY. RAGNET CLUHN 0) BAT RELKTN 0 i =2 i (1] (LLITTT]
i ey JorE—si B i Ela Sepld Bl
i o7E— 4! F a7 W Ty Y4 XL 5 F i
i Eﬁ'ﬁ] BLOVER MOTCR; BuiL PRESSIRE w77
IS N |
il Luzs U= B L I
{j RESISTER B 8r —@“@j i A
I: G k2
i Si=S i |
l = I TR ‘\'(l | | a 3
H - H
‘I [_L_ - T i 3
e —i [ :
: N |2g&z 2= / ¢
! | (@»_\t MAGNET IC RELAY LA 1 KEBRA o F
i - i E v WATER TEMP.SWITCH
; B | Z by PE—ty— _ — 74 - ALWT Vv Lo F
i e T Sk iR




,1,,772162-03100, ,""LABEL ASSY.,CABIN",1,,,.,5555535535533>5
,1,,772162-03101, ,"LABEL ASSY.,CABIN",1,,,,,,N,,72162303,M00536,,,,,,,5»

,172162_03110, ,l'LABEL,SMALLl',l, 7% %%7%3%%7%3%7%7%3%7%3%3%3)3

1

2

2,,172162-03120, ,"LABEL,FEED WATER",1,,,,555555355335533>5
2,,172162-03130, ,""LABEL ,GREASE FEED",1,,,,,555555555355>5
2,,172146-03140, ,LABEL,1,,,,,,555555555555

2,,172162-03140, ,"LABEL A,STRIPE",1,,,,,5555535535533>5

1,2,,172162-03141, ,"LABEL A,STRIPE",1,,,,,,S,,72162303,M00536,,,,,,,,5
2,,172162-03150, ,"LABEL ""'B7""".,2,,,,,,,.5555555575

-1,2,,172162-03260, ,LABEL,2,,,,,,S,,72162303,M00536, ,,,,,,,»
-2,2,,172162-03261, ,LABEL,2,,,,,,R,,72165253,M00678, ,,,,,,,
8,2,,172519-03150, ,"LABEL, ACCEL™,1,,,,,,5.55555352525

9,2,,172162-03160, ,""LABEL B,STRIPE",1,,,,,55555355535535>5
9-1,2,,172162-03161, ,""LABEL(B), STRIPE",1,,,,,,S,,72162303,M00536,,,,,,,,
10,2,,172141-03170, ,"'LABEL, RESTART",1,,,.:5555555325235
11,2,,172162-03180, ,"LABEL ,HEATER SWITCH",1,,,,,555553553555>»
12,2,,172162-03190, ,"LABEL ,WIPER SWITCH",1,,,,,55555535535535
13,2,,172162-03200, ,"LABEL ,BOOM™,2, ,,,,,.55555555555

13-1,2,,172162-03201, ,LABEL,2,,,,,,S,,72162303,M00536, ,,,,,,,,
13-2,2,,172162-03202, ,""LABEL ,BOOM",2, ,,,,,R,,72165253,M00678, ,,,,.,,»
14,2,,172162-03220, ,"LABEL ,CAB™,1,,,,,,.:5555555555

14-1,2,,172162-03221, ,"LABEL,CAB",1,,,,,,S,,72162303,M00536, ,,,,5 5
14-2,2,,172162-03222, ,"LABEL ,CAB",1,,,,,,R,,72165253,M00678, ,,,,,,,,
15,2,,172162-03240, ,"LABEL ,WIPER",1, ,,,,5555535535533»

16,2,,172141-03250, ,"'LABEL, OILING",1,,,,.5555555535523
16-1,2,,172155-03310, ,"LABEL, OILING",1,,,,,,N,,72165295,M00720,,,,,,,,>
17,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,,5555553555535
18,2,,172141-03360, ,""LABEL, START SWITCH",1,,,,,5555535535535>5
19,2,,172131-03670, ,"LABEL, DANGER",1,,..,.:5553555535553
20,2,,933112-52400, ,"LABEL, FUEL™,1,,,,,,5:5555555555

21,2,,172162-03250, ,"LABEL,PATTERN A",1,,,...555553525532
22,2,,172142-03350, ,"LABEL AB",1,,,,,,Z,,72162329,M00621,,,,,,,,,
23,2,,172519-03680, ,"LABEL ,BRAND",1,,,,,,W,,72162458,M01049, ,,.,,,,,
24,2,,172511-03250, ,"LABEL, LEVER LOCK",1,,,,,,W,,72183127,M01098,,,,,,,,,
25,1,,172151-03550, ,"LABEL,PATTERN B",1,,,,,.,.1,..55555554
25-1,1,,172165-03471, ,LABEL,1,,,,,,S,1,72162450,M00921,,,,,,,, >
26,1,,172141-03710, ,"LABEL, MUuLTI",2,,,,,,Z,1,72162399,M00747,,,,,5,55
27,1,,172151-03530, ,"LABEL ,MULTI-CHANGE",1,,,,,,Z,1,72162394,M00747, ,,,,.,5»
29,1,,172162-03360, ,"LABEL ,PATTERN B",1,,,,,,W,,72176167,*1995.10,,,,,,,555,1



YQ0K2761-1

RiFNo. 000Y00K2761-1
EHER : 1996. 05
REVISED : MAY, 1996

HIR(F+EV)MUAEY)
Fig. | LABEL (CABIN)(NOT TRIM)

BHEUNO 1
BHULN. 2052458 HET E/B
1 INC.2~24 HAHSEIL
A | VIEWED FROME)
2 =Y o)
OHSRI
21VIEWED FRM(D
4 oy
T2
]O Oi
2{ —
1 T3 -
N L @rsEN ®An>aN
Fl : © VIEWED FROMD VIEWED FROM®
15
O©HSRN W
VIEWED FRON® |

=

I

23

BRENO, FTRIGTR
MACHINE SERIAL NO.
IS STANPED INTO

THIS LOCATION

:®180§D

B () @/24

<

E

F? 3
OF:F1-"
VIENED FROW® 4

NEEEE LICEFRTY,
PART HAS BEEN CHANGED.

N

5 ®h584 1477
VIEWED FRONG®

HRGE, BRBANO. FTXIRTE
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS STAWPED INTO

TH1S LOCATION

EA5R/IF M 2
VIEWED FRONE)

®HSRN
VIEWED FROME)

BT



,,172162-03101, ,"LABEL ASSY.,CABIN",1,,,,.5555555353553
,1,,772162-03102, ,LABEL,1,,,,,,N,,72164368,*%1995.06,,,,,,,,5
? ,172162_03110, ,l'LABEL,SMALLl',l, 7% %%7%3%%7%3%7%7%3%7%3%3%3)3

1
1
2
2,,172162-03120, ,"LABEL,FEED WATER",1,,,,555555355335533>5
2,,172162-03130, ,""LABEL ,GREASE FEED",1,,,,,555555555355>5
2,,172146-03140, ,LABEL,1,,,,,,5555555355555

2,,172162-03141, ,"LABEL A,STRIPE",1,,,,,5555535535533>»

2,,172519-03150, ,"LABEL, ACCEL"™,1,,,,,,55555555255

8,2,,172162-03161, ,"LABEL(B), STRIPE".,1,,,,,,,,::5555335>5
9,2,,172141-03170, ,"'LABEL, RESTART",1,,,,55555555555535
10,2,,172162-03180, ,"LABEL ,HEATER SWITCH",1,,,.,555553553555>5
11,2,,172162-03190, ,"LABEL ,WIPER SWITCH",1,,,,,5555553555535
12,2,,172162-03202, ,"LABEL ,BOOM™,2, ., ,,,,5.555555555
13,2,,172162-03222, ,"LABEL ,CAB",1, ,,,,.,:55555355555

14,2,,172162-03240, ,"'LABEL,WIPER" ,1,,,,,,555555553555
14-1,2,,172162-03241, ,LABEL,1,,,,,,S,,72164368,*1995.06,,,,,,,,»
15,2,,172162-03261, ,LABEL,2, ,,,,,,555535555555

16,2, ,172519-03290, ,""LABEL, ENG.COVER",1,,,,,5555553555535
16-1,2,,172519-04180, ,""LABEL ,WARNING",1,,,,,,S,,72164368,*1995.06,,,,,,,,»
17,2,,172155-03310, ,"LABEL, OILING",1,,,,.5555555532553
18,2,,172141-03360, ,"LABEL, START SWITCH",1,,.,..355553533533>»
19,2,,172131-03670, ,"LABEL, DANGER",1,,,,,5555553555535
19-1,2,,172164-03560, ,LABEL,1,,,,,,S,,72164368,*1995.06,,,,,,,,»
20,2,,172519-03680, ,"LABEL ,BRAND",1,,,.,.55555555355>5

21,2,,933112-52400, ,"LABEL, FUEL™,1,,,,,,5555535555555
21-1,2,,172183-03250, ,LABEL,1,,,,,,S,,72164368,%1995.06,,,,,,,,4
22,2,,172162-03250, ,"LABEL,PATTERN A",1,,,.,..555553525535
23,2,,172511-03250, ,"LABEL, LEVER LOCK"™,1,,,,:55553553535523
24,2,,172141-03202, ,"LABEL,CAUTION",1,,,,,,W,,72162469,*1995.06,,,,,,,,,
25,2,,172142-03302, ,"LABEL,CAUTION",1,,,,,,W,,72164368,*1995.06,,,,,,,,,
26,2,,172162-03350, ,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,.
27,2,,172964-03370, ,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,5
28,2,,172964-03390, ,"LABEL ,WARNING",1,,,,,,W,,72164368,*1995.06,,,,,,,,,
29,2,,172964-03480, ,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,,
30,2,,172164-03500, ,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,,
31,2,,172164-03510, ,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,, 5
32,2,,172164-03520, ,"LABEL ,DANGER",1,,,,,,W,,72164368,*1995.06,,,,,,,,»
33,2,,172164-03530, ,"LABEL ,WARNING",1,,,,,,W,,72164368,*1995.06,,,,,,,,,
34,2,,172164-03540, ,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,,
35,2,,172964-03610, ,"LABEL A",1,,,,,,W,,72164368,*1995.06,,,,,,,,,
36,2,,172165-03661, ,"LABEL ,DANGER",1,,,,,,W,,72164368,*1995.06,,,,,,,5
37,2,,172519-04290, ,"LABEL ,WARNING",1,,,,,,W,,72164368,%1995.06,,,,,,,,,
38,1,,172519-04300, ,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,,
40,1,,172165-03471, ,LABEL,1,,,,,,.1,.,..,.5,55

41,1,,172162-03500, ,LABEL,1,,,,,,,2,,,.555555>

42,1, ,172162-03510, ,"LABEL, CAUTION",1,,,,,,352,5555535553
43,1,,172162-03360, ,"LABEL,PATTERN B",1,,,,,,W,,72176167,%1995.10,,,,,,5555,1

1
1
2
3
4
5
6
7



vokzrei-t
o T | SEAR(E 4 B2 b U L)
(Revisto wav. 6] Eig / LABEL (CABIN)(WITH TRIM)

B LNO. 112 4 o[ 1B
B LN 2053588557 ' | PREVIOUS
1 INC.2~23 5 121
B LN 1-112

B UNo. 20\D3T2 BHET

1-1 INC. 2~37
1 7 ¥

5 En3RN
VIEWED FRONE
20 -
L%L—kL ik, BN TR
MACHINE SERIAL NO. & S
BUENO. $TRIGT R ENGINE SERIAL NO. _
MACHINE SERIAL NC. 1S STANPED |NTO
IS STAMPED INTO THIS LOCATION 4
THIS LOCATION N
L § T EETEf e 12
“=E W/ZS DH3RN \10 < TFAHY—F—
L{;fﬁ VIEWED FROMD AIR CLEANER
2//’@. P =0 B / o(, 4
®ASEIL
VIEWED FROND
. EBHsRN
VIEWED FRONE
29
EXsi AT
IN THE OPERATION
MANUAL CASE

HEEESE LIS T,
PART HAS BEEN CHANGED.




,1,,772162-03110, ,""LABEL ASSY.,CANOPY",,1,,.,.5555553533553
,1,,772162-03111, ,""LABEL ASSY.,CANOPY",,1,,,,,N,,,,72162303,M00536, ,,,,,,

,172162_03110, ,l'LABEL,SMALLl', ,1, 7% %% %3%%7%3%7%3%3%7%3%3%)

1

2

2,,172162-03120, ,"LABEL,FEED WATER",,1,,,,55555355535533>5
2,,172162-03130, ,""LABEL ,GREASE FEED",,1,,,,,55555555355>5
2,,172146-03140, ,LABEL , ,1,,,,,555555555555

2,,172162-03140, ,"LABEL A,STRIPE",,1,,,,5555535535533>»

1,2,,172162-03141, ,"LABEL A,STRIPE",,1,,,,,S,,,,72162303,M00536, ,,,,,,
2,,172162-03150, ,"LABEL ""'B7""",.,2,,,,,555555535537>
-1,2,,172162-03260, ,LABEL, ,2,,,,,S,,,,72162303,M00536, ,,,,,,
-2,2,,172162-03261, ,LABEL,,2,,,,,R,,,,72165253,M00678, ,,,,,,
8,2,,172519-03150, ,"LABEL, ACCEL™,.,1,,,,,5555555352525

9,2,,172162-03160, ,""LABEL B,STRIPE",,1,,,,55555355535533>5
9-1,2,,172162-03161, ,"LABEL(B), STRIPE",,1,,,,,S,,,,72162303,M00536,,,,,,,
10,2,,172141-03170, ,"'LABEL, RESTART",,1,,.,:5555555355535
11,2,,172162-03200, ,"LABEL ,BOOM™, ,2,,,,,,5555555555>5
11-1,2,,172162-03201, ,LABEL, ,2,,,,,S,,,,72162303,M00536, ,,,,,,
11-2,2,,172162-03202, ,"LABEL ,BOOM", ,2,,,,,R,,,,72165253,M00678, ,,,,,,
12,2,,172162-03230, ," LABEL,FRONT", ,1,,,,,5555555535 55
12-1,2,,172162-03231, ,LABEL,,1,,,,,.S,,,,72162303,M00536,,,,,,,
12-2,2,,172162-03232, ,"LABEL ,FRONT", ,1,,,,,R,,,,72165253,M00678, ,,,,,.
13,2,,172141-03250, ,"LABEL, OILING",,1,,,,5555553555535
13-1,2,,172155-03310, ,"LABEL, OILING",,1,,,,,N,,,,72165295,M00720,,,,,,,
14,2,,172519-03290, ,"LABEL, ENG.COVER",.,1,,,.,,:5555555355>5
15,2,,172141-03360, ,"'LABEL, START SWITCH",.,1,,...05555555955>5
16,2,,172131-03670, ,""LABEL, DANGER",,1,,...55555353355332
17,2,,933112-52400, ,"LABEL, FUEL™,,1,,,,,,,5,55555555
18,2,,172162-03250, ,""LABEL ,PATTERN A", ,1,,,..5555553555553
19,2,,172142-03350, ,"LABEL AB",,1,,,,.Z,,,,72162329,M00621,,,,,,,
20,2,,172519-03680, ,"LABEL ,BRAND", ,1,,,,,W,,,,72162458,M01049, ,,,,,,
21,2,,172511-03250, ,"LABEL, LEVER LOCK",,1,,,,,W,,,,72183127,M01098,,,,.,.,,
22,1,,172151-03550, ,"LABEL,PATTERN B",,1,,,,,51,,,5555555>5
22-1,1,,172165-03471, ,LABEL, ,1,,,,,S,1,,,72162450,M00921,,,,,,,
23,1,,172141-03710, ,"LABEL, muLTI",,2,,,,.Z,1,,,72162399,M00747,,,,,,,
24,1,,172151-03530, ,"LABEL ,MULTI-CHANGE", ,1,,,,,Z,1,,,72162394,M00747, ,,,,,,
26,1,,172162-03360, ,"LABEL ,PATTERN B",,1,,,,,W,,,,72176167,*%1995.10,,,,,,,,,1



YOOK2761-1

Fi—'mo. OOOYUOKZ‘IG_Ii]

FWEER 1996, 05 .
Fig.

| REVISED : MAY, 1996

RiiLNO. 11

FH(F v/ E)FU LKD)
LABEL (CANOPY)(NOT TRIM)

B N 205 10468557 @’ﬂ = i
BH LN 1-112 VIEWED FROME) j 7 !,
R LN 200621 EBHET 19 oy o Ej
1-1 ING. 221
1 OFr:E1" bz 13
VIEWED FRMM® e
18 .
4
‘e 11-1
00
2 @ = . |25,
\\ % = PREVIOUS
| -_.,4__3 T g
5 BhsRN
J Torwn s 7
©H3RIL
VIEWED FROMO ar“ﬂ-
© % 12
IBR
1221 L PREVIOUS
5
20 '
Hik, WBINO. FIZIGLE
MACHINE SERIAL NO. &
BENO. $T% ENGINE SERIAL NO.
MACHINEféEgﬁLﬁm_ IS STAMPED INTO
IS STAMPED INTO THIS LOCATION
THIS LOCATION
15 <!9 11-1
;“® m/21 — =g h
B e
BHS BRI 10
B H3RN
VIEWED FROM® VIENED FRONE)
1

]

WSEIEE LEFA T,
PART HAS BEEN CHANGED.

BT



,,172162-03111, ,"LABEL ASSY.,CANOPY",,1,,..55555535335535
,1,,772162-03112, ,LABEL,,1,,,,,N,,,,72164368,*1995.06,,,,,,,
? ,172162_03110, ,l'LABEL,SMALLl', ,1, 7% %% %3%%7%3%7%3%3%7%3%3%)

1
1
2
2,,172162-03120, ,"LABEL,FEED WATER",,1,,,,55555355535533>5
2,,172162-03130, ,""LABEL ,GREASE FEED",,1,,,,,55555555355>5
2,,172146-03140, ,LABEL , ,1,,,,,,,55555355555

2,,172162-03141, ,"LABEL A,STRIPE",,1,,,,5555535535535>»

2,,172519-03150, ,"LABEL, ACCEL™,,1,,,,,555555535255

8,2,,172162-03161, ,"LABEL(B), STRIPE",.1,,,,,,..:::555555

9,2,,172141-03170, ,"'LABEL, RESTART",,1l,,,:5555555555535
10,2,,172162-03202, ,"LABEL ,BOOM", ,2,,,,,,5,55555555>

11,2,,172162-03232, ,"LABEL,FRONT", ,1,,,,5555535535555»
12,2,,172162-03261, ,LABEL, ,2,,,,,,555535555555

13,2,,172519-03290, ,"LABEL, ENG.COVER",,1,,,,,.5555555355>5
13-1,2,,172519-04180, ,""LABEL ,WARNING", ,1,,,,,S,,,,72164368,*1995.06,,,,,,,
14,2,,172155-03310, ,"LABEL, OILING",,1,,,,5555553555535

15,2,,172141-03360, ,""LABEL, START SWITCH",,1,,,,55555355535555>5
16,2,,172131-03670, ,""LABEL, DANGER", ,1,,,,5555553555535

16-1,2,,172164-03560, ,LABEL,,1,,,,,S,,,,72164368,*1995.06,,,,,,,
17,2,,172519-03680, ," LABEL,BRAND", ,1,,,,,.5555555955>5

18,2,,933112-52400, ,"LABEL, FUEL™,,1,,,,,,.5555555555
18-1,2,,172183-03250, ,LABEL, ,1,,,,,S,,,,72164368,*1995.06,,,,,,,
19,2,,172162-03250, ,""LABEL ,PATTERN A™,,1,,,..55555535535553

20,2,,172511-03250, ,"LABEL, LEVER LOCK"™,,1,,.,..5535555355535
21,2,,172141-03202, ,"LABEL,CAUTION", ,1,,,,,W,,,,72162469,*1995.06,,,,,,,
22,2,,172142-03302, ,"LABEL,CAUTION", ,1,,,,.W,,,,72164368,*1995.06,,,,,,,
23,2,,172162-03350, ,LABEL, ,1,,,,,W,,,,72164368,*1995.06,,,,,,,
24,2,,172964-03370, ,LABEL, ,1,,,,,W,,,,72164368,*1995.06,,,,,,,
25,2,,172964-03390, ,"LABEL ,WARNING", ,1,,,,,W,,,,72164368,*1995.06,,,,,,,
26,2,,172964-03480, ,LABEL, ,1,,,,,W,,,,72164368,*1995.06,,,,,,,
27,2,,172164-03500, ,LABEL, ,1,,,,.,W,,,,72164368,*1995.06,,,,,,,
28,2,,172164-03510, ,LABEL, ,1,,,,,W,,,,72164368,*1995.06,,,,,,,
29,2,,172164-03520, ,"LABEL ,DANGER", ,1,,,,.W,,,,72164368,*1995.06, ,,,,,,
30,2,,172164-03540, ,LABEL, ,1,,,,,W,,,,72164368,*1995.06, ,,,,,,
31,2,,172964-03610, ,"LABEL A", ,1,,,,.,W,,,,72164368,*1995.06,,,,,,,
32,2,,172165-03661, , "LABEL ,DANGER", ,1,,,,,W,,,,72164368,*1995.06, ,,,,,,
33,2,,172519-04290, ,"LABEL ,WARNING", ,1,,,,,W,,,,72164368,*1995.06,,,,,,,
34,2,,172519-04300, ,LABEL, ,1,,,,,W,,,,72164368,*1995.06, ,,,,,,
36,1,,172165-03471, ,LABEL,,1,,,,.,1,,,.,:.5.5>
37,1,,172162-03360, ,"LABEL ,PATTERN B",,1,,,,.,W,,,,72176167,*%1995.10,,,,,,,,,1

1
1
2
3
4
5
6
7



YOOK2761-1

| BEF7No. 000Y 00K 2761-1 |
L 1 0

RE LN 112

R LN 2205 BAET
1 INC.2~20

REUNO -1

R ULNO. 2o 8AHET
1-1 INC. 2~34

A

SRR o] #IR(F + /7 E)( MU LRF)
A Fig. & LABEL (CANOPY)(WITH TRIM)

(&

®nsEN a
VIEWED FRONE \

KY

T

©HSRN BHS5RIN

VIEWED FRON®

1A%
_1_3{1 PREV10US
V) 18
E%/},Tb u
' W 14
i
33
10

I7HU—F—
AIR CLEANER

S 1

e =
17 ‘
% Wik, IO, FRIE
MACHINE SERIAL NO. &
BEN. 7% ENGINE SERIAL NO.
mcmuEﬂsgﬁLﬂm. 1S STAMPED INTO
IS STAMPED INTO THIS LOCATION
THIS_LOCATION
15 ? 10
;“@ m/ZO _ . o
0= ;
®H5RIL GILLT
VIE!ELFRO"@ VIEWED FROM®
l LTI D 26
Bt AR
IN THE OPERATION
MANUAL CASE

SEEELIERTT.
/PART HAS BEEN CHANGED.

BT



»»(72162-03170, ,LABEL,,,1,,,,,,5555555555
,»,172162-03090, ,"LABEL, SPECIFICATION", ,,1,,,,555553555535
,,172162-03141, ,"LABEL A,STRIPE", ,,1,,,,5555553553553
»»,172519-03150, ,"LABEL, ACCEL™,,,1,,,.,,.5555555555
,,172162-03161, ,"LABEL(B), STRIPE",,.1,,,,,.,.5555555>
,»,172162-03180, ,"LABEL ,HEATER SWITCH",,.,1,,,..555355535555>5
2,,172162-03190, ,"LABEL ,WIPER SWITCH", ,,1,,,,555553525535
8,2,,172162-03202, ,"LABEL ,BOOM™, , ,2,,,,,.5555555555
9,2,,172162-03210, ,"LABEL ,WIPER", ,,1,,,,,,,5:555555>
10,2,,172162-03222, ,"LABEL,,CAB", ,,1,,,,,:5555555555
11,2,,172162-03261, ,LABEL, ,,2,,,,,,555555555>
12,2,,172162-03270, ,LABEL, ,,1,,,,,5555555555>5
13,2,,172162-03280, ,LABEL, ,,1,,,,,55555555555
14,2,,172146-03320, ,"'LABEL,GREASE E",,.1,,.,,555553555535
15,2,,172141-03360, ,"'LABEL, START SWITCH",,.1,,.,55555555955>5
16,2,,172141-03440, ,LABEL, ,,1,,,,,5555555555>5
i17,2,,172171-03700, ,LABEL,,,1
18,2,,172171-03710, ,LABEL,,,1
19,2,,172171-03720, ,LABEL, ,,1
20,2,,172171-03740, ,LABEL,,,1,,,,,.5555555555

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

21,2,,172171-03750, ,LABEL, ,,
22,2,,172171-03760, ,LABEL, ,,
23,2,,172171-03770, ,LABEL,,,
24,2,,172171-03780, ,LABEL ,,,1,,,.,.5555555555
25,2,,172155-03790, ,"LABEL ,RE-FUELING", ,,1,,,.4555555535554
26,2,,172171-03790, ,"LABEL, RADIATOR",,.,1,...5555535235532
27,2,,172171-03810, ,LABEL, , ,1,,,,,:555555555>5
28,2,,172125-03950, ,"LABEL, AIR CLEANER",,,1l,,,.5555535555535
29,2,,121120-44800, ,"LABEL, RADIATOR",,.,1l,,,.55553555355>5
30,2,,124764-44810, ,"LABEL,", ,,1,,,,,55555553555>5
31,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,.,1l,.,..,555553525533
32,2,,22857-300050, ,"SCREW 3X 5", ,,4,,,,,5555555555>5
33,2,,933112-52100, ,"LABEL, FUEL",,.1,,,,,..:55555555
34,2,,172162-03250, ,"LABEL ,PATTERN A", ,,1,..,.:5535555355>5
35,2,,172511-03250, ,"LABEL, LEVER LOCK",,.,1,,..,55555555535



AR (AS)

Fig.

R UNC 1
BN 2B EEARET
1 INC. 2~35

<

=g
®H3RI
VIEWED FROM®

17

18 23

13

22

LABEL (AS)

3 9

FUI—-9%
RADIATOR PART

-

YIT998
SUB TANK PART

GBI
VIEWED FRON®

Bk, HIBENO. FTRIGLR

MACHINE SERIAL NO. &
ﬁmﬂgﬁ‘m ENGINE SERIAL NO.
IS STAMPED INTO IS STAWED INTO
THIS LOCAT ION THIS LOCATION
@ 5 fg") T8
Hﬁ@ @35 of[ [emiaf o] . I7IY—F—
b | DA3RIN g AIR CLEANER
0 VIEWED FROMD® 9
oY o, ) 8
OF:E1-N" ]
VIEWED FRONQD
== 16
(3F, 51 3,"
VIEWED FROM® N
21—
= 5
s {3

/ BT



»»(72162-03150, ,LABEL,,,,1,1,,,,,,55555555

,,172162-03141, ,"LABEL A,STRIPE",,,.,1,1,,,,.553555535
»»,172519-03150, ,"LABEL, ACCEL",,,,1,1,,,,,.55555555
,,172162-03161, ,"LABEL(B), STRIPE",,,.,1,1,,,..,::555555
,»,172143-03180, ,LABEL,,,,1,1,,,,,,,555555>
,,172162-03180, ,"LABEL ,HEATER SWITCH",,,.,1,1,,,,.5535555555
2,,172162-03190, ,"LABEL ,WIPER SWITCH",,,,1,1,,,,,55555555>»
8,2,,172162-03222, ,"LABEL,CAB", ,,,1,1,,,,,,:5555555
9,2,,172143-03240, ,LABEL, ,,,1,1,,,.,,,55555555
10,2,,172162-03250, ,"LABEL,PATTERN A", ,,.,1,1,,.,.55555355>5
11,2,,172162-03261, ,LABEL,,,,2,2,,,,,,55555555
12,2,,172162-03310, ,"LABEL, SPECIFICATION",,,,1,1,,,,,5535555535
13,2,,172162-03320, ,LABEL, ,,,1,1,,,,,,,5555555
14,2,,172162-03330, ,"LABEL, GREASING",,,,1,1,,.,..,5555255>
15,2,,172147-03340, ,LABEL,,,,1,1,,,,,,.555555>
16,2,,172162-03340, ,LABEL, ,,,1,1,,,,,,,5555555
17,2,,172141-03360, ,""LABEL, START SWITCH",,,,1,1,,,,,5553555555
18,2,,172151-03451, ,"LABEL, BOOM",,,.,2,2,,,5535553535523
19,2,,22857-300050, ,"'SCREW 3X 5",,,.,4.,4,,,.5535555255>5
20,2,,933112-45300, ,"LABEL, DANGER (A)",,,.1,1,,,.55555555135
21,2,,933112-50700, ,"LABEL, OIL FEED",,,.1.,1,.....:2555555>»
22,2,,933112-52500, ,"LABEL, FUEL",,,,1,1,,,,.555555535
23,2,,172511-03250, ,"LABEL, LEVER LOCK",,,,1,1,,,,.5535555535

1,1
2,2
3,2
4,2
5,2
6,2
7



$EAR(EP, AY)

Fig.

R UNO. 112

RUEUNO. 20D &R AHET

1 INC. 2~23
1

14

L b

LABEL (EP, AY)

(&
®AHSEN
VIEWED FRONG)

22

21

13

o

I

I
T

©H3RN
VIEWED FROM®

LI

BH>RI
VIENED FROM®

16
UJ ) )
EHr5RIN
VIEWED FROME)
iy ik, BEANO. FTRIGIE
L MACHINE SERIAL NO. &
HENO. 1% ENGINE SERIAL NO. ]
mcumgﬂsg%ﬁfm IS STAMPED INTO
IS STAMPED INTO THIS LOCATION 5
THIS LOCATION 1 18
!® 17 (? e[ [omumy o’
= m/23 DAsEN g
= VIEWED FROMD
12/@‘Ej - —— d
®AHSBEN
VIEWED FRONQ® 5
‘ ®HnsRN
% VIEWED FROME)
{
=i |

BT



1,1,,772162-05100, ,"TOOL ASSY.",1,1,1,1,1,,,,.553555535
2,2,,172122-05100, ,NOZZLE,1,1,,,,,5555552352325

2-1,2,,172122-

05101, ,NOZZLE,1,1,1,1,1,,N,,72165483,M01160,72165483,M01160, ,,,,,,,,1
3,2,,104200-92350, ,"DRIVER, SCREW",1,1,1,1,1,,,,,.55555555
4,2,,171301-92750, ,"WRENCH, L.O. FILTER"™,1,1,1,1,1,,,,,555555535
5,2,,28110-080100, ,"WRENCH 8X10",1,1,1,1,1,,,,,555555535
6,2,,28110-120140, ,"WRENCH 12X14",1,1,1,1,1,,,,,5535525535
7,2,,28110-170190, ,"WRENCH 17X19",1,1,,,,:5553552335255
7-1,2,,28110-170190, ,""WRENCH
17X19",2,2,2,2,2,,K,,72149217,M01082,72149217 ,M01082, ,,,,,,,, 1
8,2,,28110-220240, ,"WRENCH 22X24",1,1,1,1,1,,,,,553555553>
9,2,,28110-270300, ,"WRENCH 27X30",1,1,1,1,1,,,,,5535555535
10,2,,28110-320360, ,""WRENCH
32x36",1,1,,,,,Z,,72183020,M01049,72183020,M01049, ,,,,,,,,1
11,2,,28150-080000, ,""BAR WRENCH 8",1,1,1,1,1,,,,,,5555555>
12,2,,28227-271400, ,""BOX WRENCH 27X140",1,1,1,1,1,,,,,5535555535
13,2,,28230-120250, ,"TURNING HANDLE",1,1,1,1,1,,,,,5535555535
14,2,,933110-09700, ,""HOSE, GREASE",1,1,,,.,:55535555335555
14-1,2,,933110-09701, ,""HOSE,
GREASE™,1,1,1,1,1,,N,,72165483,M01160,72165483,M01160, ,,,,,,,,1
15,2,,933110-09800, ,""GUN 800, GREASE"™,1,1,,,,.555553555535
15-1,2,,933110-09801, ,'""GUN 800,
GREASE™,1,1,1,1,1,,N,,72165483,M01160,72165483,M01160, ,,,,,,,,1
16,2,,933110-90000, ,""BAG, TOOL",1,1,1,1,1,,,,,:55535554
17,2,,933110-90600, ,"WRENCH 24, SOCKET",1,1,1,1,1,,..,.553525535
18,2,,933171-00470, ,""PLIER (200)',1,1,1,1,1,,,,5535555355>
20,1,,172176-07330, ,"BAG, MANUAL™,1,1,,,,,,:5555525555



T8
g. 7 TOOL
18EFHFT

- — o —

18

20



,,172162-11300, ,"'FLANGE COMP. ,MUFFLER™,1,1,1,1,1,,,,,,5555555>»
,,172162-11320, ,"SILENCER COMP.,NO.2",1,1,1,1,1,,,,,5535555535
,»»129400-13201, ,""GASKET, (NON-ASB.)",2,2,2,2,2,,,553555332225
,»,119129-13500, ,SILENCER,1,1,1,1,1,,,,,,
,»,119129-13520, ,"'SUPPORT ,SILENCER",1,1,1
,,22137-080000, ,""WASHER 8, POLISHED",2,2
1,,22137-100000, ,"WASHER 10,POLISHED",4,4
8,1,,22137-100000, ,"WASHER 10,POLISHED",3,3
9,1,,22137-120000, ,""WASHER 12,POLISHED",4,4, ,
10,1,,22217-080000, ,"'SPRING WASHER 8',8,8,8,8,8,,,,,55555555>
11,1,,22217-100000, ,""SPRING WASHER 10",4,4,4,4,4,,,,,.553533554
12,1,,22217-120000, ,""SPRING WASHER",4,4,4,4,4,,,,,,35535535>»

13,1, ,23446-050000, ,""GASKET 50",1,1,1,1,1,,,,,5535555535
14,1,,26013-080252, ,"BOLT M 8X 25'",2,2,2,2,2,,,,,532555255>5
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",3,3,3,3,3,,.555555353555

16,1, ,26116-100202, ,""BOLT M10X 20 PLATED",4,4,4,4.,4,,,,,3:55353524

17,1, ,26116-120452, ,""BOLT M12X 45 PLATED",4,4,4,4,4,,,,,3:55353523

18,1, ,26716-080002, ,"NUT M 8",8,8,8,8,8,,,.,5555535555>»

19,1,,26716-120002, ,""NUT 12",4,4,4,4,4,,,,:55335223

20,1,,172162-11500, ,"DUCT COMPL.",1,1,1,1,1,,,,,55555955>
21,1,,172162-11550, ,""HOSE A,SUCTION",1,1,1,1,1,,,,.455552553
22,1,,172162-11560, ,""HOSE B,SUCTION",1,1,1,1,1,,,,.555555535

23,1,,119129-12210, ,"PIPE,SUCTION",1,1,1,1,1,,,,,,5555555>»

24,1,,119129-12500, ,"CLEANER COMP.,AIR",1,1,1,1,1,,,,:555555535
24A,2,,119005-12510, ,""ELEMENT, OUTER™,1,1,1,1,1,,W,,TN-93303,M00996,TN-
93303,M01004, ,,,,,,,.1
24B,2,,119005-12570, ,""ELEMENT, INNER",21,1,1,1,1,,W, ,TN-93303,M00996, TN-
93303,M01004, ,,,,,,,.1

24D,2,,121422-12580, ,"VALVE, UNLOADER",1,1,1,1,1,,W,,TN-93303,M00996, TN-
93303,M01004, ,,,,,,..,1

24E,2,,121820-12590, ,NIPPLE,1,1,1,1,1, ,W, ,TN-93303,M00996, TN-

93303,M01004, ,,,,,,,,1

24F,2,,124610-12630, ,NUT,2,2,2,2,2, ,W, ,TN-93303,M00996 , TN-93303,M01004, , ,,,,,,, 1
25,1,,121872-12700, ,"SUPPORT, CLEANER",1,1,1,1,1,,,,,.55555555
26,1,,22137-080000, ,"WASHER 8, POLISHED,2,2,2,2,2,,,,555552355>5
27,1,,22217-080000, ,"SPRING WASHER 8",4,4,4,4,4,,,,,3:55332224
28,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,3,,:55553555535
29,1,,23000-070000, ,"CLAMP 70",2,2,2,2,2,,,,5355335223

30,1,,23000-070000, ,"CLAMP 70",2,2,2,2,2,,,,5355235224

31,1,,23000-080000, ,"CLAMP 80'",2,2,2,2,2,,,,5355335524

32,1,,26116-080202, ,""BOLT M 8X 20 PLATED,4,4,4,4,4,,,,,53555355>5
33,1,,26116-080252, ,""BOLT M 8X 25 PLATED",2,2,2,2,2,,,,.553525535
34,1,,26116-100202, ,""BOLT M10X 20 PLATED",3,3.,3.,3.3,,.::535555355>5

RPRR R R R

1
2
3
4, )
5, .
6, .
7, s

1
2
4
3
4



RAE & EHA
Fig. AIR INTAKE & EXH. PIPE




1,1,,172162-12100, ,"LEVER,ACCELERATOR" ,1,1,,,,5555535535535>»
1-1,1,,172162-

12100, ,"LEVER,ACCELERATOR",1,1,1,1,1,,S,,72162169,M00504,72162169 ,M00504, ,,,,,,
2,1,,172162-12110, ,""CABLE,ACCELERATOR" ,1,1,,,,5553555535553
2-1,1,,172162-

12210, ,"CABLE,ACCELERATOR",1,1,1,1,1,,S,,72162169,M00504,72162169 ,M00504, ,,,,,,
3,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,1,,,,,555555535
4,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,2,,,,,5535235535
5,1,,1A1040-56900, ,"PIN 6X 17",1,1,,,,,,5555555555>5
5-1,1,,1A1040-56900, ,"PIN 6X
17+,2,2,2,2,2,,K,,72162365,M00501,72162365,M00501, ,,,,,,,,1
6,1,,22137-060000, ,""WASHER 6, POLISHED",1,1,,,,55555535555535
6-1,1,,22137-060000, ,"WASHER 6,
POLISHED",2,2,2,2,2,,K,,72162365,M00501,72162365,M00501, ,,,,,,,,1
7,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,,,5555553352>5
8,1,,172137-12270, ,"JOINT,
CABLE",1,1,,,,,Z,,72162169,M00504,72162169,M00504, ,,,,,,
9,1,,172162-12300, ,"BASE COMPL.",1,1,,,,,5555555352525
9-1,1,,172162-12490, ,PLATE,1,1,1,1,1,,S,,72162169,M00504,72162169,M00504,, ,,,,,
10,2,,172141-41360, ,"'BUSH
1415",2,2,,,,,Z,,72162169,M00504,72162169 ,M00504, , ,,,,,
11,1,,172162-12340, ,"'SHAFT
cowpPL.",1,1,,,,,Z2,,72162169,M00504,72162169,M00504, ,,,,,,
12,1,,172162-12380, ,"LINK
comPL.™,1,1,,,,,Z,,72162169,M00504,72162169,M00504, ,,,,,,
13,1,,172162-12400, ,"LEVER
cowpPL.",1,1,,,,,Z2,,72162169,M00504,72162169 ,M00504, ,,,,,,
14,2,,172141-41360, ,""BUSH
1415",1,1,,,,,Z,,72162169,M00504,72162169,M00504, ,,,,,,

15,1,,172162-

12470, ,""CABLE ,ACCELERATOR",1,1,,,,,Z,,72162169,M00504,72162169,M00504, ,,,, .,
16,1, ,172162-

12480, ,"'SPRING,RETURN",1,1,,,,,Z,,72162169,M00504,72162169,M00504,, ,,,,,
17,1,,1C6281-52310, ,"PIN 6,COME-OFF
SNAP™,2,2,,,,,Z,,72162169,M00504,72162169,M00504, ,,,,,,,.|

18,1, ,1A1040-56900, ,"PIN 6X
ir,2,2,,,,,2,,72162169,M00504,72162169,M00504, ,,,,,,,,1
19,1,,22137-060000, ,"WASHER 6,
POLISHED",4.4,,,,.,Z,,72162169,M00504,72162169,M00504, ,,,,,,,,1

20,1, ,26756-060002, ,""LOCK NUT
6",1,1,,,,,Z,,72162169,M00504,72162169,M00504, ,,,,,,
21,1,,22351-040025, ,"PIN
4X25,SPRING",1,1,,,,,Z,,72162169,M00504,72162169,M00504,, ,,,,,
22,1,,24311-000210, ,"0-RING 1A P-
21.0",3,3,,,,,Z,,72162169,M00504,72162169,M00504, , , , ,,,
23,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,,,5553535235515



9 7ot
Fig. ACCELERATOR

FROM M/#00504

PREV 1 0US
NEW

1zFi7
$hifE

BY




,,172162-13100, ,""BRACKET A CMP,ENGINE"™,2,2,2,2,2,,,,553553533>»
,,172162-13140, ,""BRACKET B CMP,ENGINE",2,2,2,2,2,,,,55355535535>»
,,172162_13170, ,WASHER,8,8,8,8,8,,,,,,,,,,,,,,

,,172162-13180, ,""MOUNT ,ENGINE",8,8,8,8,8,,,..,5555555>»
,,172162-13190, ,""BOLT M16X150",4,4,4,4,4,,,,.532552355>5
,,172162-13200, ,"'BOLT M10X30",16,16,16,16,16,,,,,555555555
,,172137-46040, ,"'SEAT, SPRING",16,16,16,16,16,,,,,535555555>»
,,22217-100000, ,"SPRING WASHER 10",16,16,16,16,16,,,,,555555555
,,22217-160000, ,"'SPRING WASHER 16',4,4,4,4.,4,,,,,,:55555>5

1
1
1
1
1
1
1
1
1

O©CoOoO~NOOUTAWNER



10 Zx2=oot
Fig. ENGINE MOUNT




,1,,172162-13300, ,""ABSORB.MTL. ,MT.L SD.",1,1,1,1,1,,,,,555555555
»1,,172162-13410, ,BRACKET,1,1,1,1,1,,,,,55555555>
,1,,172162-13420, ,""ABSORB_.MTL. ,MT.R SD.",1,1,1,1,1,,,,,555555535
,1,,172162-13480, ,BRACKET,1,1,1,1,1,,,,,,.5555555
7,1,,172162-13570, ,"'ABSORB._MTL.,CVR.A SD",1,1,1,1,1,,,,,52555355>
9,1,,172162-13600, ,"COVER B",1,1,1,1,1,,,,,55555555>
11,1,,172162-13630, ,"PLATE F COMPL.",1,1,1,1,1,,,,,5535555535
12,1,,172162-13650, ,"PLATE G COMPL.",1,1,1,1,1,,,,,5535555535
13,1,,172162-13670, ,BRACKET,2,2,2,2,2,,,,,355535255
14,1,,172162-13680, ,"'PLATE COMP.,GUARD",1,1,1,1,1,,,,,555555555
15,1,,172162-13730, ,""SEAL A,RADIATOR",2,2,2,2,2,,,,553553533>»
16,1, ,26116-100202, ,"'BOLT M10X 20 PLATED",4,4,4,4,4,,,,,3:553553523
17,1, ,26716-100002, ,"'NUT 10",8,8,8,8,8,,,5535553555555
18,1,,172162-13760, ,"'SEAL D",1,1,1,1,1,,,,5555555535
19,1,,172162-13770, ,""SEAL ,RADIATOR LOWER',1,1,1,1,1,,,,,55555555>5
20,1,,172162-13780, ,""MOUNT 42-87,EVAPORTR",4,4,4,4,4,,,,,,35535533>»
21,1,,172162-13810, ,"TUBE A CMP.,RADIATOR",1,1,1,1,1,,,,,55555555>»
22,1,,172162-13830, ,""TUBE B CMP.,RADIATOR",1,1,1,1,1,,,,,55555555>»
23,1,,172162-13860, ,""HOSE,WIPER OUTLET",1,1,1,1,1,,,,.:5553555555
24,1,,172162-13870, ,""HOSE,WIPER INLET",1,1,1,1,1,,,,.,.55555554
25,1,,172162-13880, ,"SUPPORT CMP,SUB-TANK"™,1,1,1,1,1,,,,.,2555555>»
26,1,,172162-13900, ,"PIPE A,DRAIN",1,1,,,,.5555355535533>5
26-1,1,,172162-13280, ,"PIPE A

COMP. ,DRAIN",1,1,,,,,S,,72162214,M00501,72162214,M00501,,, ,,,,,
26-2,1,,172162-13281, ,"PIPE
A,DRAIN",1,1,1,1,1,,N,,72162341,M00563,72162341 ,M00563, ,,,,,,,,1
27,1,,172162-13710, ,PIPE,1,1,,,,,W, ,*,M00501,*,M00501, ,,,,,,,,1
27-1,1,,172162-
i3r11,,PIPE,1,1,1,1,1,,N,,72146294,M01115,72146294 ,M01115, ,,,,,,,,1
28,1,,172162-13920, ,""HOSE COMP.,C.W_.UPPER",1,1,1,1,1,,,,,.55555554
29,1,,172162-13930, ,""HOSE COMP.,C.W.UNDER™,1,1,1,1,1,,,,.,2555555>»
30,2,,172162-13960, ,""ABSORB.MTL. ,THRWR.SD",1,1,1,1,1,,,,,,5555555>»
31,2,,172122-79890, ,"CLAMP 350",2,2,2,2,2,,,,:55535523
32,1,,172725-16380, ,"GROMMET 15X20",1,1,1,1,1,,,.,.555555555
33,1,,119129-44500, ,""RADIATOR COMPL.",1,1,1,1,1,,,,.55555955>
33A,2,,123682-44210, ,CAP,1,1,1,1,1,,,,,,,5555555551
33B,2,,X7008002700, ,""HOSE, RUBBER™,1,1,1,1,1,,,,,5555553555551
33C,2,,23000-013000, ,CLAMP ,2,2,2,2,2,,,,,3555335252551
34,1,,171064-44510, ,"SUB-TANK ASSY",1,1,1,1,1,,,.,.555555555
35,2,,171064-44520, ,"BODY, SUB-TANK',1,1,1,1,1,,,.,,55555955>
36,2,,121450-44531, ,CAP,1,1,1,1,1,,,,,.55555555
37,2,,124450-44560, ,CLAMP,1,1,1,1,1,,,,,5535555535
38,2,,121470-44581, ,GASKET,1,1,1,1,1,,,,,.55535555
39,2,,23065-070225, ,""HOSE 7X 225",1,1,1,1,1,,,.,,2555255>

40,1, ,124450-44550, ,""CLAMP, SUB-TANK",1,1,1,1,1,,,,.555535554
41,1, ,121256-44600, ,""BRACKET, SUB-TANK,1,1,1,1,1,,,,,55555355>5
42,1,,121450-49110, ,"COCK ASSY, 3-WAY",1,1,1,1,1,,,,,555555525
43,2,,121450-49100, ,'"BODY, COCK",1,1,1,1,1,,,,..,5555555>
44,2,,121250-49121, ,PLUG,1,1,1,1,1,,,,,,.5555555

45,2, ,24311-000160, ,""0-RING 1A P-16.0",1,1,1,1,1,,,,555555593>
46,1, ,124766-59050, ,""CLAMP 12",4,4,4,4,4,,,,,55352233
47,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4,4,4,,,,,553525535

1411177777777777

1
3
4
6

49,1, ,22217-080000, ,"SPRING WASHER 8",8,8
50,1,,22217-080000, ,"SPRING WASHER 8",8,8
51,1,,22217-080000, ,"SPRING WASHER 8',4,4
52,1,,22217-080000, ,"SPRING WASHER 8',4,4
53,1,,22217-080000, ,"SPRING WASHER

1
54,1,,22217-080000, ,"SPRING WASHER 8",2,2
55,1,,22217-080000, ,"SPRING WASHER 8",8,8
56,1,,22217-100000, ,"SPRING WASHER 10",4,4
57,1,,22217-100000, ,"SPRING WASHER 10'".,4,4



58,1,,22217-100000, ,"SPRING WASHER 10",8,8,8,8,8,,.,,.5535555535
59,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,,,,,553525535
60,1, ,23010-050000, ,"CLAMP 50",8,8,8,8,8,,,,55535555535
61,1,,26013-080252, ,"BOLT M 8X 25",2,2,2,2,2,,,,,3555335224
62,1,,26116-080162, ,"BOLT 8X16",8,8,
63,1,,26116-080162, ,"'BOLT 8X16",4,4,
64,1,,26116-080162, ,"'BOLT 8X16",4,4,
65,1,,26116-080162, ,"'BOLT 8X16",2,2,
65-1,1,,26557-080162, ,""SCREW M 8X
16",2,2,,,,,N,,72162268,M00504,72162268 ,M00504, , ,,,,,
65-2,1,,26022-080162, ,""SCREW M 8X
16",2,2,2,2,2,,N,,72164299,M01153,72164299,M01153,,,,,,,,,1
66,1,,26116-080162, ,"BOLT 8X16",8,8,8,8,8,,,,,
67,1,,26116-080202, ,"BOLT M 8X 20 PLATED",8,8
68,1,,26116-080202, ,"BOLT M 8X 20 PLATED",2,2
69,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4
70,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4
71,1,,933152-09280, ,"'BAND 170",1,1,1,1,1,,,,,5535555535
72,1,,22217-080000, ,"SPRING WASHER 8',6,6,6,6,6,,,,,555535555
73,1,,26116-080162, ,"BOLT 8X16",6,6,6,6,6,,,,:555555555
74,1,,172122-17190, ,CLIP,2,2,2,2,2,,W, ,72162232,"FROM 1ST',72162232,"FROM
S

,8,
.2,
.4,
.4,



rig 11

SUT—H, 79V & 14T

RADIATOR, MOUNT & LINE

15

26 46

IB iz
PREV!0US

BT



,»,172124-13500, ,""MOUNT, RADIATOR",4,4,4,4,4,,,,,535535533>5
,,172162-15100, ,"CASING COMP.,FAN",1,1,1,1,1,,,,,555555535
,,172162-15200, ,"SUPPORT COMP.,FAN",1,1,1,1,1,,,,,,5555555>»
,,172162-15260, ,"'SHAFT COMP. ,FAN",1,1,1,1,1,,,,.555555555
,,172162-15290, ,COUPLING,1,1,1,1,1,,,,,555555555
,»,172162-15300, ,"COUPLING,MOTOR",1,1,1,1,1,,,,,555555555
1,,172162-15310,,SEAL,2,2,2,2,2,,,,,,,,,5555>
8,1,,172162-15320, ,SEAL,2,2,2,2,2,,,,,,5,555555>
9,1,,172162-15330, ,"DUCT,COOLING FAN",2,2,2,2,2,,,,,52555255>5
10,1,,172162-15340, ,"'"FAN,COOLING™,1,1,1,1,1,,,,.55555955>5
11,2,,26979-080102, ,""SCREW 8X10",1,1,1,1,1,,,,,,5555555>»
12,1,,22157-060000, ,"WASHER 6",1,1,1,1,1,,,,,555555535

13,1, ,22217-060000, ,""SPRING WASHER 6'",1,1,1,1,1,,,,,5553555555

RPRR R R R

1
2
3
4
5
6
7

14,1,,22217-080000, ,"SPRING WASHER 8',8,8,8,8.8,,,.,.,,5555555>
15,1,,22217-080000, ,"'SPRING WASHER 8',8,8,8,8,8,,,,,55555555>
16,1, ,22242-000170, ,""CIRCLIP 17",2,2,2,2,2, ,,5553533533>5
17,1,,22512-050160, ,"KEY 5X16,FEATHER",1,1,1,1,1,,,,,5553555555
18,1, ,24104-062033, ,"BEARING 6203UU",2,2,2,2,2,,,,55535235513

19,1,,26013-080252, ,"BOLT M 8X 25',8,8,8,8,8,,.,.,,,5555355>
20,1,,172155-71200, ,""COUPLING (CF-A-2",1,1,1,1,1,,,,.555555533
21,1,,26022-040102, ,""SCREW M 4X 10",16,16,,,.55553553233524
21-1,1,,22857-400120, ," SCREW
4X12',16,16,16,16,16, ,R, ,72162333,M00563,72162333,M00563, ,,,,,,,, |
22,1,,26116-060122, ,"BOLT 6X12",1,1,1,1,1,,,,5555555535
23,1,,26116-080162, ,"BOLT 8X16",8,8,8,8,8,,,.:555555555
24,1,,26450-080252, ,""BOLT M 8X 25",4,4,4,4.,4,,,.,.,32523533»
25,1,,26716-080002, ,"NUT M 8",8,8,8,8,8,,,.,5535555555>»
26,1,,172162-15350, ,SEAL ,1,1,1,1,1,,,,,,.555555>
27,1,,22217-040000, ,"SPRING WASHER
4",16,16,16,16,16, ,W, ,72162333,M00563,72162333,M00563, ,,,,,,,,1



Fm |2 &

— T T 7w
OLING FAN

BY



1,,772162-14100, ,"TANK ASSY, FUEL",1,1,1,1,1,,,,,555555535
2,,104200-11920,,C0CK,1,1,1,1,1,,,,555555555>5

2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,1,1,1,,,,,,5555555>»
2,,172162-14200, ,GASKET,1,1,1,1,1,,,,,,55555555
2,,172162-14210, ,""SEAL A,FUEL TANK",1,1,1,1,1,,,,.555555555
2,,172162-14220, ,""SEAL B,FUEL TANK",1,1,1,1,1,,,,,555555554
8,2,,172162-14230, ,""SEAL C,FUEL TANK",1,1,1,1,1,,,,,555555555
9,2,,172141-14250, ,HOSE,1,1,,,,,555555252525

9-1,2,,172141-

14251, ,HOSE,1,1,1,1,1,,N,,72168223,M01115,72168223,M01115, ,,,,,,,,1
10,2,,172141-14260, ,FLOAT,1,1,1,1,1,,,,,5553555554
11,2,,172122-14300, ,""CAP, FUEL TANK",1,1,1,1,1,,,,.,5535555535
12,3, ,105430-55070, ,GASKET ,1,1,1,1,1,,,,,5535555535
13,2,,101504-55101, ,"STRAINER,FUEL INLET",1,1,1,1,1,,,,,,5555555>
14,2,,22217-050000, ,"'SPRING WASHER 5',5,5,5,5,5,,,,,55555955>5
15,2,,23010-014000, ,"CLAMP 14',2,2,2,2,2,,,553553533523

16,2, ,26557-050122, ,""SCREW M 5X 12",5,5,5,5,5,,,,555555555>»
17,1,,172162-14190, ,"TUBE,FUEL DRAIN",1,1,1,1,1,,,,,,5555555>»
18,1,,22217-140000, ,"SPRING WASHER 14',3,3,3,3.,3,,...55555355>5
19,1,,23080-013000, ,"CLAMP 13,HOSE™,1,1,1,1,1,,,,.,:555355554
20,1,,26116-140302, ,"'BOLT M14X 30 PLATED",3,3.,3.3.,3.,...5553523553
21-1,1,,172142-14610, ,""HOSE L900, FUEL™,1,1,1,1,1,,.M,,,,.555555551
22,1,,172122-14610, ,"PIPE (B), FUEL",1,1,1,1,1,,,,,555553555>
23,1,,129335-55700, ,"SEPARATOR, WATER",1,1,1,1,1,,,,,.55535555
24,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,1,,,,..55535554
25,2,,104200-55330, ,"'SPRING, TAPER VALVE",1,1,1,1,1,,..,.:53525533
26,2,,104200-55341, ,""HANDLE, COCK"™,1,1,1,1,1,,,,,,5555555>»
27,2,,124064-55510, ,""BOWL, FUEL STRAINER"™,1,1,1,1,1,,,,,555555535
28,2,,102103-55520, ,0-RING,1,1,1,1,1,,,,,,5.555555
29,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,1,,,,,55555955>
30,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,1,,,,.555555545
31,2,,121257-55731, ,FLOAT,1,1,1,1,1,,,,.5535555535
33,2,,101720-55750, ,"PLUG 6'",2,2,2,2,2,,,.33333333125
34,2,,104200-55750, ,"SCREW M 4",1,1,1,1,1,,,,.555555535
35,2,,171081-55910, ,SCREEN,1,1,1,1,1,,,,,.55555554
36,2,,23418-060000, ,"GASKET 6, NYLON",2,2,2,2,2,,,,5535555355>5
37,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,,,,,55555554
38,1,,124766-59050, ,"CLAMP 12",6,6,6,6,6,,,,,555535555

39,1, ,1E6451-77620, ,"PIPE, FUEL",1,1,1,1,1,,,,.,5555455>

40,1, ,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,:555555535
41,1, ,26116-080702, ,""BOLT M 8X 70 PLATED",1,1,1,1,1,,,,,555555555
42,1,,933152-09280, ,""BAND 170",1,1,1,1,1,,,,,555555535
43,1,,933110-00301, ,"KEY ASSY",1,1,1,1,1,,,.,:5553555535

1
2
4
5
6
7



-I F.O. %% & F.O./8a4F
Fig. FUEL TANK & FUEL LINE

RHUNo 1d
BHLNo. (DB 168 S5HET,
1 INC. {1}~ 16

1

B7



,,172162-16100, ,""BATTERY 130E41R',1,1,1,1,1,,

,,172162-16110, ,"CORD,BATTERY POS.",1,1,1,1,1,,,,,,5555555>5
,,172162-16120, ,"'CORD,BATTERY NEG.",1,1,1,1,1,,,,,,5555555>
,,172112-16650, ,CLAMP(B) ,2,2,2,2,2,,,,,,,,55555
,»124550-77030, ,""COVER, TERMINAL",1,1,1,1,1,,,,.555555555
,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,,555555555
1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,,,,,,5555555>»
8,1,,26716-080002, ,"NUT M 8",1,1,1,1,1,,,,,55555555>
9,1,,26716-100002, ,"NUT 10",1,1,1,1,1,,,,,,.555555>
10,1,,172112-16201, ,""RETAINER, BATTERY",1,1,1,1,1,,,,,555555555
11,1,,172162-16300, ,""MOUNT COMP.,BATTERY",1,1,,,..555555353553
11-1,1,,172162-16301, ,""MOUNT
COMP.,BATTERY",1,1,1,1,1,,S,,72162132,M00504,72162132,M00504, ,,,,,,
12,1,,22157-080000, ,"WASHER 8',2,2,2,2,2,,,,,3555335254
13,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,,,,5555333525
14,1, ,26716-080002, ,"NUT M 8",4,4,4,4,4,,,,,,32553533>»
15,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,2,2,2,,,5553555335>»
16,1, ,22137-100000, , ""WASHER
10,POLISHED",2,2,2,2,2,,W,,72162132,M00504,72162132 ,M00504, ,,,,,,
17,1,,26013-100202, ,""BOLT W/WASHER
M10x20",2,2,2,2,2,,W,,72162132,M00504,72162132 ,M00504, , ,,, .,

RPRR R R R

1
2
3
4
5
6
7



‘]4 NyTU
Fig. BATTERY

g—SHi
COOLER SPEC,
REFER TO Fig.25

7
PREVI0US

i - (B
////// 11 i?——]S

8:—4

87



1,1,,172162-16500, ,""HARNESS A,WIRE",1,1,,,,.:555535535535>»

1-1,1,,172162-16501, ,"'"HARNESS A,WIRE",1,1,1,1,1,,N,,72162165, " FROM

1sT1',72162165,"FROM 1ST",,,,,,,

2,1,,172162-16510, ,""HARNESS B,WIRE"™,1,1,,,,,.5555555355>5

2-1,1,,172162-16511, ,""HARNESS B,WIRE",1,1,1,1,1,,N,,72162165, " FROM

1ST1',72162165,"FROM 1ST",,,,,,.,

3,1,,172162-16520, ,""HARNESS C,WIRE",1,1,,,,,5555553555555

3-1,1,,172162-16521, ,""HARNESS C,WIRE'",1,1,1,1,1,,N,,72162165, ""FROM

1ST1",72162165,"FROM 1ST",,,,,,,

3-2,1,,172162-16522, ,""WIRE HARNESS

¢',1,1,1,1,1,,N,,72165273,M01166, 72165273 ,M01166,72165273 ,M01166,72165273 ,M01166

, 72165273 ,M01166, ,,1

4,1,,172162-16530, ,""HARNESS D,WIRE",1,1,1,1,1,,,,,555555535

5,1,,172126-16540, ,""CLAMP 10X70'",2,2,2,2,2,,,:55555235>»

6,1,,172162-16540, ,""HARNESS E,WIRE",1,1,,,,,.5555555955>5

6-1,1,,172162-16541, ,""HARNESS

B,WIRE",1,1,1,1,1,,S,,72162308,M00550,72162308 ,M00550, ,,,,,,,, 1

7,1,,172162-16550, ,""HARNESS F,WIRE",1,1,,,,,555555555553

7-1,1,,172162-16551, ,""HARNESS F,

WIRE",1,1,1,1,1,,R,,72162308,M00550,72162308,M00550, , ,,,,,,, 1

8,1,,172137-16560, ,BAND,9,9,,,,,,.5555555555

8-1,1,,172137-

16560, ,BAND, 8,8,8,8,8, ,K, ,72162365,M00653,72162365,M00653, , , ,,,,,, |

9,1,,172122-16570, ,"LINK, FUSIBLE",1,1,1,1,1,,,,,.5.555555

10,1,,172162-16570, ,""HARNESS H,WIRE",1,1,1,1,1,,,,.555555555

11,1,,172112-16650, ,CLAMP(B),2,2,2,2,2,,,,,,52553335

12,1,,194940-51450, ,""CLAMP,LIGHT CORD",4,4,4,4,4,,,,,3:55353523

13,1, ,194440-51620, ,""CLAMP, WIRE HARNESS",3,3,3,3,3,,,55555355555

14,1,,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,1,,.,.,,5555555>»

15,1,,172162-61850, ,GROMMET ,1,1,1,1,1,,,,,.55555554

16,1, ,172137-66230, ,GROMMET ,1,,1,1,1,,,,.425355554

17,1,,172112-69790, ,"PLUG 32X2",,1,,,,,,:5555525555

18,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,,,,:555352235

19,1,,22137-100000, ,""WASHER 10,POLISHED",3

20,1,,22217-080000, ,"SPRING WASHER 8",3,3

21,1,,22217-080000, ,"SPRING WASHER 8",1,1

22,1,,22217-100000, ,"SPRING WASHER 10'",2,2
3

1311111111111777

25,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,,,,5355535224
26,1,,26116-080162, ,"BOLT 8X16",3,3,3,3,3,.,,5555555553>
27,1,,26116-080162, ,""BOLT 8X16",1,1,1,1,1,,,,,,5555555>»
28,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,,.,..52555355>5
29,1,,26116-100162, ,""BOLT M10X 16 PLATED",3,3.,3.,3.3..,.:.535555355>5
30,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,,,.,5255255>5
31,1,,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,2,,,5553555355>5
32,1,,933168-55770, ,"BAND 146',11,11,11,11,11,,,,,.55555554
33,1,,933171-15801, ,"WIRE, EARTH",1,1,1,1,1,,,,,555555535
34,1,,172162-16600, ,"'STAY

COMP. ,HARNESS",1,1,1,1,1,,W,,72162129,M00504,72162129,M00504, ,,,,,,
35,1,,22217-080000, ,"SPRING WASHER
8",2,2,2,2,2,,W,,72162129,M00504 ,72162129,M00504,, , ,, ,,
36,1,,26116-080162, ,"'BOLT
8Xx16",2,2,2,2,2,,W,,72162129,M00504,72162129,M00504, , ,,,,,
37,1,,172126-16540, ,""CLAMP
10xvo0*,1,1,1,1,1,,W,,72162365,M00653,72162365,M00653, ,,,,,,



‘I 5 TR 47y, 40 H8)
Fig. ELECTRIC PART(WIRING:CABIN, CANOPY)

18
22

~, gé 28

g 28— <

23 %g:::g; 2
o L

RV
S5 :# g
QI?ETMLED oF ® ~.. \U.,&;///:
- (B) 28 5% i
TN ?ETAILED oF B //)
7 - z
Y S of
o ) " .
' gﬂ‘ . 16
X 17

L

REFER TO Figlb ‘ [ F

BT



1,1,,172151-17100, ,"LAMP, CHECKER",1,1,1,1,1,,,,.,555555555
2,1,,172162-17100, ,""BOX ASSY, INDICATOR",1,1,,,,55553555355523
2-1,1,,172162-17101, ,""BOX ASSY,
INDICATOR",1,1,1,1,1,,N,,72162464 ,M01119,72162464 ,M01119,,,,,,,
3,2,,172162-17120, ,VALVE,4,4,4,4,4, ., ,,,.5:5555>

4,2,,172162-

17130, ,HOURMETER,1,1,1,1,1,,W,,72162464,M01119,72162464 ,M01119,,,,,,,
5,1,,172141-17150, ,BUZZER,1,1,1,1,1,,,,,5535555535

6,1,,172141-17160, ,"BOX, FUSE",1,1,,,,,,:5555555555
6-1,1,,172141-17161, ,"BOX,
FUSse",1,1,1,1,1,,N,,72165378,M00850,72165378 ,M00850, ,,,,,,,,1
7,2,,29411-050000, ,"FUSE (

5A) ,CARTRIDGE",1,1,,,,,Z,,72165378,M00850,72165378,M00850, ,,,, » »
8,2,,29411-100000, ,"'FUSE

(10A) ,CARTRIDGE"™,2,2,,,,,Z,,72165378,M00850,72165378,M00850, ,,,,,,
9,2,,29411-150000, ,""FUSE (15A),CARTRIDGE",2,2,,,,555355555233133
9-1,2,,29411-150000, ,"FUSE

(15A) ,CARTRIDGE",5,5,5,5,5, ,K, ,72165378,M00850, 72165378 ,M00850, , , , , 5 55, |
10,1,,172141-17190, ,"SWITCH, WORK LAMP",1,1,1,1.,1,,,,,.55555555
11,2,,172141-17230, ,"BULB 24v- 6W",1,1,1,1,1,,,,,.5555955>5
12,1,,172162-17200, ,"BRACKET COMPL.",1,1,1,1,1,,,,.455352553

13,1, ,194464-52190, ,""SWITCH, SAFETY START",1,1,1,1,1,,,,,,5555555>»

14,1, ,194464-52190, ,""SWITCH, SAFETY START",1,1,,.,..5555535335535
14-1,1,,172164-17140,,SWITCH,1,1,1,1,1,,S,,72168272,"M/# 01167',72168272,""N/#
01167",,,,,,,,,1

15,1, ,1A1380-62480, ,"BOLT 6X12,SLIT",2,2,2,2,2,,.,,255352352
16,1,,119247-77100, ,""RELAY, SAFETY",4,4,4,4,4,,,,,,3555535>»
17,1,,129432-77100, ,RELAY,1,1,1,1,1,,,,,555555555

18,1,,22137-050000, ,""WASHER 5, POLISHED",2,2,2,2,2,,,,:5535355235
19,1,,22137-060000, ,""WASHER 6, POLISHED",4,4
20,1,,22137-060000, ,"WASHER 6, POLISHED",2,2
21,1,,22137-060000, ,"WASHER 6, POLISHED",2,2
22,1,,22217-060000, ,"SPRING WASHER 6'",1,1,1,1,1,,,,,.55535555
23,1,,26022-050162, ,"SCREW M 5X 16",2,2,2,2,2,,,,5553535223

24,1, ,26022-060122, ,"SCREW M 6X 12",6,6,6,6,6,,,,55553555555
25,1,,26022-060202, ,"SCREW M 6X 20",2,2,2,2,2,,,,35553555233>
26,1,,26589-040202, ,""SCREW M4 ,BINDING",4,4,4,4,4,,,,,553525535
27,1,,26116-060122, ,"BOLT 6X12",1,1,1,1,1,,,,:555555555
28,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,1,1,1.1,,..,,...555555
30,2,,933110-00301, ,"KEY ASSY",1,1,1,1,1,,,,,:55535555
31,1,,933110-05300, ,HORN,1,1,1,1,1,,,,,,,555555>

32,1,,933113-15900, ,"COVER, SWITCH TERMI.",1,1,1,1,1,,,,,,5555555>»
33,1,,172162-17400, ,"LAMP COMP. ,WORKING",1,1,1,1,1,,,,,,5555555>
34,2,,172141-17211,,"BULB 12Vv55w*,1,1,1,1,1,,W,,72162287,"FROM
1ST1",72162287,""FROM 1ST",,,,,,,

35,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,1,1,1,1,,,,,555555555
36,2,,29220-788200, ,BULB,1,1,1,1,1,,W,,72162287,"FROM 1ST',72162287,"FROM
1ST",.,5555

37,1,,933152-02900, ,WASHER,2,2,2,2,2,,,,,3555335255
38,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,2,,,,.355235224
39,1,,26116-080162, ,"BOLT 8X16",2,2,2,2,2,,,,555555233

,4,4,4

3252,2, 5555553533335
,2,2,2

1,1



Fig.1 (5

/

REFER TO Figl5 N

B AR(EES 147 Y, /0 )
ELECTRIC PART(EQUIPMENT :CABIN, CANOPY)

35

BT



,,172162-16560, ,""HARNESS G,WIRE",1,,1,1,1,,,,,.55555554
,»,172122-16590, ,"BAND 200F",3,,3,3,3,,,,,555555555

,,172137-62970, ,"GROMMET 16",1,,1,1,1,,,,,555555535

,,172137-66230, ,GROMMET, 2, ,2,2,2,,,,,,,,5,5555

,,172122-79890, ,""CLAMP 350",1,,1,1,1,,,,,55555955>5

,,22857-400120, ,""SCREW 4X12',3,,3,3,3,,:,555353553
1,,22857-400100, ,"SCREW 4X10",2,,2,2,2,,,553553533523
8,1,,933113-05150, ,"LAMP, ROOM™,1,,1,1,1,,,,,555555535
9,2,,933113-05160, ,"BULB (12v5W)',1,,1,1,1,,,,,555553555
10,1,,172312-17250, ,ASHTRAY,1,,1,1,1,,,,,55555355>5

11,1, ,22867-400100, ,""SCREW 4X10",3,,3,3,3,,.55553553553
12,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,1,1,1,,,,,5535555535
13,1,,172162-17300, ,""MOTOR 520A,WIPER",1,,1,1,1,,,,,,5555555>»
14,1,,172162-17310, ,"'ARM 450 ,WIPER",1,,1,1,1,,,,.,5555555>
15,1,,172162-17320, ,"'BLADE 400,WIPER",1,,1,1,1,,,,.555555555

16,1, ,172162-17330, ,"SWITCH,WIPER",1,,1,1,1,,,,,555555554

17,1, ,22217-060000, ,""SPRING WASHER 6",3,,3,3,3,,,55555535555>5

18,1, ,26116-060122, ,""BOLT 6X12",3,,3,3,3,,,55555353523
19,1,,119247-77100, ,""RELAY, SAFETY",1,,1,1,1,,W,,72168273,*1995.06,,,,,,,,55,1
20,1, ,22137-060000, ,"WASHER 6,
POLISHED",1,,1,1,1,,W,,72168273,%1995.06,,,,55555551
21,1,,26022-060122, ,""SCREW M 6X 12',1,,1,1,1,,W,,72168273,*1995.06,,,,,5555551
22,1,,26559-050162, ,SCREW,1,,1,1,1, ,W, ,72162374,"FROM 1ST",,,,,.,55551

RPRR R R R

1
2
3
4
5
6
7



Fig. 1 7

Ehem(tt v ZH)
ELECTRIC PART(CABIN)

BY



»»(72162-17800, ,"RADIO ASSY.",1,,,,,,,5555555555>5
,»,172122-16590, ,"BAND 200F",3,,,,,,,5555555555>5
,»,172162-17800, ,RADIO,1,,,,,,,.,555555555
»,172162-17810, ,ANTENNA,1, ,,,,,,.5555555555
,,172162-17820, ,""CORD,ANT .EXTENSION" ,1,,,,,55555555335553
,,172162-17850, ,""BRACKET ,RADIO", 1, ,,.,5555553555535
2,,22217-080000, ,""SPRING WASHER 8",4,,,,,3555553523533>5
8,2,,22217-080000, ,"SPRING WASHER 8'",4,,,,,5555553525535
9,2,,22857-400120, ,"SCREW 4X12",3,,,,,,,:555355355375
10,2,,26116-080162, ,""BOLT 8X16™,4,,,,,,,:5555555555

11,2, ,26557-080102, ,""SCREW M 8X 10",4,,,,.5555553533553
12,2,,26022-040162, ,""SCREW M 4X 16",2,,,,55555553533523

1,1
2,2
3,2
4,2
5,2
6,2
7



Fig. 1 8 Ril;/‘[‘gr

R UNo 1)

R LNo, ZNB 12855 E T,

BT



1,1,,772162-17600, ,""HEATER ASSY.",1,,,.,55135555355554
2,2,,172162-17600, ,""HEATER COMPL.",1,,,,555555535535535
2-1,2,,172162-17601, ,HEATER,1,,1,1,1,,N,,72162438,M00971,,,,,5555551
3,2,,172162-17610, ,""SWITCH,HEATER" ,1,,1,1,1,,,,,553555553
4,2,,172162-17620, ,""HOSE 3850 CMP,HEATER™,1,,1,1,1,,,,,55555555>
6,3,,172162-17640, ,""TUBE,CORRUGATED",1,,1,1,1,,,,,5553555554
7,2,,172124-17630, ,"VALVE, MINIATURE"™,1,,1,1,1,,,,.555555535
8,2,,172124-17640, ,""JOINT 3/8",2,,2,2,2,,,55535223355
9,2,,172162-17650, ,""HOSE 3100 CMP,HEATER",1,,1,1,1,,,,,,5555555>
11,3,,172162-17670, ,"" TUBE,CORRUGATED" ,1,,1,1,1,,,,555555555>
12,2,,22137-100000, ,""WASHER 10,POLISHED",3,,,.,.55555535235535
13,2,,22217-100000, ,""SPRING WASHER 10",3,,,,555555535535535

14,2, ,23000-022000, ,"CLAMP 22".,4,,4,4,4,,,,,,35535533>»
15,2,,26116-100162, ,"'BOLT M10X 16 PLATED",3,,,...55555555355>5
16,2,,933152-09280, ,"'BAND 170",3,,3,3,3,,.,55555553555>5
17,1,,172162-17500, ,COVER,1,,1,1,1,,W, ,72162433,M00937,,,,,5535551
18,1,,172162-17540, ,SEAL,1,,1,1,1,,W,,72162433,M00937, ,,,,555555 1}
19,1,,172162-17560, ,SEAL,1,,1,1,1,,W,,72162433,M00937, ,,,,555555 1}
20,1,,172168-65790, ,RUBBER,1,,1,1,1,,W,,72162452,M00996, ,,,,,,5,,,1
21,1,,172122-79890, ,"CLAMP 350",1,,1,1,1,,W,,72162365,M00653, ,,,,,,,,,,1
22,1,,26013-080202, ,""BOLT W/WASHER
mM8x20",2,,2,2,2,,W,,72162433,M00937, ,,,,5555551

23,2,,22137-100000, ,""WASHER
10,POLISHED",1,,1,1,1,,W,,72162433,M00937,,,,.,5555551
24,2,,22217-100000, ,"SPRING WASHER 10',1,,1,1,1,,W,,72162433,M00937,,,,,5555551
25,2,,26116-100162, ,"'BOLT M10X 16
PLATED",1,,1,1,1,,W,,72162433,M00937,,,,55555551



BH UNo. 11

‘I 9 E—%
Fig. HEATER

BHULNo. 2B 16EEHET,

1 INC.2~16

8

BT



,»,172162-08100, ,""REMODEL KIT, COOLER™,1,,,,,555553553535>5
»»,172162-03110, ,"LABEL ,SMALL",1,,,,,,,5.55555555>5
»»,172519-03680, ,"LABEL ,BRAND",1, ,,,,,,5555555555>
,,172122-17190, ,CLIP,1,,,,,,,,,5:555555>

»»,172162-17500, ,COVER,1,,,,,,,.5555555555
,»,172162-17540, ,SEAL, 1, ,,,,,,5555555555>
2,,172162-17560, ,SEAL,1, ,,,,,.55553555555>5
8,2,,172162-18430, ,"SEAL, BONNET",1,,,,,,5.555555255
9,2,,172162-61930, ,COVER,1, ,,,,,5:55555355555
10,2,,172162-61950, ,LABEL,1,,,,,,,,555555555>
11,2,,172162-62850, ,PLATE,1, ,,,,,,5555555555>5
12,2,,172519-63240, ,"BOLT 8X 16™,4,,,,,,,:5555355555>5
13,2,,172149-64360, ,"'PLATE, FRAME(L)",1,,.5555555355553535>5
14,2,,172168-65790, ,RUBBER,1,,,,,,,5555555555>
15,2,,172162-65800, ,""COVER B COMPL.",1,,,,555555553555535
16,2,,172162-67400, ,"ROOF,CABIN",1, ,,,,,,5,55555555>
17,2,,172162-67580, ,COVER, 1, ,,,,,,5555555555>5
18,2,,172162-67590, ,SEAL,1,,,,.,,,:5555525555
19,2,,172162-67600, ,""WINDOW,ROOF" ,1,,,,,,55555555955>5
20,2,,172162-67610, ,""GUARD COMP.,ROOF",1,,,,.:5555555335523
21,2,,22137-080000, ,"WASHER 8, POLISHED",8,,,..55555535235533
22,2,,22137-100000, ,"WASHER 10,POLISHED",1,,,,,5555553525535
23,2,,22190-080000, ,""SEAL WASHER 8(BOLT)",4,,,,555553253332225
24,2,,22217-080000, ,"SPRING WASHER 8".,8,,.,,.:55535555335255
25,2,,22217-100000, ,"SPRING WASHER 10",1,,,,.:5553555535523
26,2, ,26013-080202, ,"'BOLT W/WASHER M8X20",2,,,45555535555552335
27,2,,26116-080162, ,"BOLT 8X16™.,8,,,,,,555555535255
28,2,,26116-080202, ,""BOLT M 8X 20 PLATED",6,,,,55555555353523
29,2,,26116-100162, ,"BOLT M10X 16 PLATED",1,,.,...35555525355>5
30,2,,172162-67980, ,""M1A688301 Y QZ",1,,,,.551.5000550000
31,2,,172162-67990, ,''"MBG201400 Y QZ",1,,,....1...0055000
32,2,,172162-68620, ,"SUPPORT ,DASHBOARD",2,,,,.551,55535555535
33,2,,22217-080000, ,"SPRING WASHER 8".,2,,.,,.:55535555335223
34,2,,26116-080162, ,"BOLT 8X16™,2,,,,,,55555355355355

1,1
2,2
3,2
4,2
5,2
6,2
7



Fig.;Z

J—SWEF b
COOLER REMODEL Ki
172162-08100
JEHNo. 200 8 L
JHNo. 262 B H L

T

No, 18t
No. Z2iv 5 34 &

TEHENo, 210 R LNo. 15 13&
JHBNo, 220 RH UNo. 17n530&
JEHNo. 230 R UNo. 1405 26&
JEBNo, 24 B H UNo, 11h 534 &
JHHEo. 250 RtH UNo. 1/ 184

JAHNo. 260 R L No,

Fig. 20 Ref, No. 1

INC Fig. 20 Ref. No
Fig. 21 Ref, No
Fig. 22 Ref. No
Fig.23 Ref. No
Fig. 24 Ref, No
Fig. 25 Ref. No
Fig. 26 Ref. No

.2~34
. 1~13
. 1~30
.1~26
L 1~34
1~18
A~

Ih21eEHE9Y,

9 —S (v -REE)
COOLER(COVER RELATED)

,/\‘"‘\__ /]
REFER TO Fig. 38




»»,172162-18020, ,COMPRESSOR,1,,,,,,555555555555
,,172162-18750, ,V-PULLEY,1,,,,,,,,5.55555555
,,172162-18760, ,"'ADJUSTER, BELT",1,,,,555553555355553
,,172162-18770, ,V-BELT,1,,,,,,,,,55555555>
»»,172162-18780, ,BRACKET, 1, ,,,,,555555555555
,,22137-080000, ,"WASHER 8, POLISHED",2,,,,,.5555535235535
2,,22217-080000, ,""SPRING WASHER 8",2,,,,535555535235533>5
8,2,,26013-080252, ,"BOLT M 8X 25™,2,,,,,,,.55555352525
9,2,,26013-080502, ,"BOLT M 8X 50,1, ,,,,,55555355355555
10,2,,26013-080552, ,"BOLT M 8X 55",1,,,,,5555555559555>5
11,2, ,26013-100302, ,"BOLT M10X 30™,2,,,,55555555353553
12,2,,26013-100302, ,""BOLT M10X 30",6,,,5555555553535553
13,2,,26116-080202, ,""BOLT M 8X 20 PLATED",2,,,,55555535535533>5

1,2
2,2
3,2
4,2
5,2
6,2
7



2 7 —5(177 vy EEE)
Fig.

J—SWRFy b

COOLER REMODEL KIT

172162-08100

I8 B No.
JA HNo,
75 BNo.
18 HNo.
IH BNo,
I8 B No,
T§ HNo,
TE B No.
Fig. 20
INC Fig
Fig
Fig
Fig
Fig
Fig
Fig

200 Rt UNo, 112

200 B UNo. 2/ 534 &
21 R UNo v 5 134
220 R LNo 15304

COOLER(COMPRESSOR RELATED)

23R LNo 15264
240 BH UNo I B34
2@ B H UNo, 15 18&
26O RH UNo IhB215&8 45,

Ref,
.20
.21
.22
.23
.24
.25
. 26

No. 1
Ref,
Ref.
Ref.
Ref.
Ref,
Ref,
Ref.

No
No
No
No
No
No
No

.2~34
.1~13
.1~30
.1~26
L 1~34
LA~18
L2

B7



,,172122-13310, ,""MOUNT, RADIATOR",4,,,..55555535335535
,»,172162-18000, ,""COOLER NO.1 ASSY",1,,,,55555535535533>5
,»,172162-18030, ,CONDENSER, 1, ,,,,,,55555555555
»»,172162-18040, ,BRACKET, 1, ,,,,,5:55535555555
,,172162-18160, ,TUBE,1,,,,,,,5555555555>
,»,172162-18170, ,TUBE,1, ,,,,,,5555555555>5
3,,1E8080-79430, ,""SWITCH ASSY, CONTROL™,1,,,,555553553535553
8,3, ,1E8080-79450, ,"KNOB,FAN™,2,, ,,,,,.5.55555555
9,3,,198325-87110, ,DRYER,1, ,,,,,5555555355555
11,3,,198325-87200, ,""CASE,LOWER™,1,,,,,,5.5555555555
14,3,,197821-88070, ,GRILLE,2,,,,,,,,5555555555
15,2,,172162-18500, ,BRACKET,1, ,,,,5.55555555555
16,2,,172162-18580, ,PLATE,1, ,,,,,.55555555555
17,2,,172162-18590, ,PLATE,1, ,,,,,5:55555355555
18,2,,172162-18640, ,COVER,1, ,,,,,5:5553555555>
19,2,,172162-18650, ,COVER, 1, ,,,,,,5555555555>
20,2,,22217-080000, ,"SPRING WASHER 8",2,,,,55555535535533>5
21,2,,22217-080000, ,"SPRING WASHER 8",8,,.,,55555535535533>5
22,2,,22217-080000, ,"SPRING WASHER 8".,4,,,,.,:55535555335253
23,2,,22217-080000, ,"SPRING WASHER 8",12,,,,.5555555522335
24,2,,26013-120252, ,"'BOLT M12X 25,4, ,,.25355523233533
25,2,,26116-080162, ,"BOLT 8X16",2,,,,,,5555555352555
26,2,,26116-080162, ,"BOLT 8X16",12,,,,555555535355135
27,2,,26116-080202, ,""BOLT M 8X 20 PLATED",4,,,,555553253533523
28,2,,26579-050162, ,"SCREW 5* 16™.,8,,,,,,,.55553555555
29,2,,26668-080002, ,"NUT,CAP 8,2, ,,,,,,,,55555555>
30,2,,26716-080002, ,"NUT M 8™,8,,,,,,,:5555525555

1,2
2,2
3,3
4,3
5,3
6,3
7



22 7 —S (305 HESE)
Fig. COOLER(CONDENSER RELATED)

T—SHE¥EF b
COOLER REMODEL KIT
172162-08100

IHENo. 200 B H4 L No.
IHBNo, 200 B H L No,
I5 HNo. 213 B 14 L No.
5 ENo, 220 B 15 L No,
JAENo, 23@ B H L No.
THENo. 240 B UNo,
JH HNo. 250 B H U No,
J5 HNo. 26 B 14 L No.

Fig. 20 Ref. No, 1

INC Fig. 20 Ref, No. 2~ 34
Fig.Z1 Ref. No, 1~ 13
Fig. 22 Ref. No, 1~ 3§
Fig. 23 Ref.No. 1~26
Fig. 24 Ref, No, 1~ 34
Fig.25 Ref. No. 1~ 18
Fig. 26 Ref, No, 1~21

R UNo. 21t
Rt LNo. 3v 1452 EHET,

2 INC.3~14

'
¢ 1

OQOX}- REFER TO Fig. 23

REFER TO Fig. 20

] —’/\\

1id

25348
15138
Ih530&
1in26&
1534
1518
IMB2I2&HET,

B7



»»,172162-18240, ,"COVER A ASSY™,1,,,,,,55555553555
,»,172162-18260, ,"COVER B COMPL.",1,,,,,,,.5555555555
,»,172162-18280, ,GRILLE,1,,,,,,,,5.55555555
,,172162-18290, ,FILTER,1,,,,,,,,,55555555>
,»,172162-18300, ,""DUCT,,COOLER™,1, ,,,,,,:5555555555
»»,172162-18340, ,BRACKET,1,,,,,,,55555555555
2,,172162-18350, ,BRACKET,2,,,,,,5555555352555
8,2,,172162-18360, ,SEAL,1, ,,,,,,55555555555
9,2,,172162-18370, ,SEAL,1,,,,.5555555553555
10,2,,172162-18380, ,SEAL,1,,,,,,,5555555555>5
11,2,,172162-18390, ,SEAL,1,,,,,,5:5555555555
12,2,,172162-18400, ,SEAL,1,,,,,,5:5555525555
13,2,,172162-18410, ,SEAL,1,,,,.,5:5552525555
14,2,,194940-61790, ,""'SCRFW 5X16",5,,,,:55535555352535
15,2,,22137-050000, ,""WASHER 5, POLISHED",12,,,,,,55555555355>5
16,2, ,22137-080000, ,""WASHER 8, POLISHED",6,,,,55555553525535
17,2,,22217-050000, ,""SPRING WASHER 5'",9,,,,,5555553555535
18,2,,22217-050000, ,""SPRING WASHER 5",6,,,,555535553555535
19,2,,22217-050000, ,"SPRING WASHER 5",6,,,.,,,55555555355>5
20,2,,22217-080000, ,"SPRING WASHER 8",11,,,,.5555555355535
21,2,,26116-080162, ,"BOLT 8X16™,8,,,,,,5555535355555
22,2,,26116-080202, ,""BOLT M 8X 20 PLATED™,2,,,,:555535535353
23,2,,26559-050162, ,SCREW,9,, ,,,,,,5555555555
24,2,,26559-050162, ,SCREW,6,,,,,,:.55555555355
25,2,,26559-050162, ,SCREW,6,,,,,,,.5555555555
26,2,,26716-080002, ,"NUT M 8",1,,,,,,5:5555553555

1,2
2,2
3,2
4,2
5,2
6,2
7



Fig.

H—-SHMEF b

COOLER

172162~
T E No.
JABNo.
A ENo.
18 HNo.
THBNe.
T B No.
X HNo,
15 B No.

Fig. 20

REMODEL KiT
03100

200 B L No,
200 B U No,
210 R H UNa.
220 5LHH L No,
230 B LNo,
240 B UKo,
250 B LRo.
26 K1 L No.

Ref, No. 1

2

1

2534 &
1Mm513&
1h530&
1h526&
1inio 34L&
1helds

InBZIEEHET,

INC Fig, 20 Ref, No.2~34
Fig. 21 Ref,No, 1~13
Fig. 2Z Ref, No, 1~30
Fig.23 Ref No, 1~26
Fig, 24 Ref No, 1~34
Fig. 25 Ref.No. 1~ 18
Fig. 26 Ref.No_ 1~21

REFER TO Fig 22

=S4ty b-7 {vH-BEE)
COOLER(CABIN ROOF INNER RELATED)

REFER TO Fig 22

6

\\\ A
X!
/
/I\
P
m
m
m
ol
_.i
(o]
I
aa
N
o

@©—20

BT



»»,172162-18010, ,""COOLER NO2™,1,,,,,,555555555555
»»,172162-18050, ,CLAMP,1,,,,,,,.555555555
,»,172162-18060, ,CLAMP,1,,,,,,,.5555555555
,,172162-18070, ,"PLUG, DRAIN™,2,,,,,,,,.:.5555555
,»,172162-18100, ,HOSE,1,,,,,,,5555555555>5
,»,172162-18110, ,HOSE, 1, ,,,,,,5555555555>
3,,172162-18120, ,HOSE, 1, ,,,,,,55553555555>5
8,3,,172162-18130, ,HOSE, 1, ,,,,,,55555555555
9,3,,172162-18140, ,HOSE,1,,,,.,:55555555555
10,3,,172162-18150, ,HOSE,1,,,,,555555555555>5
11,3,,172162-18180, ,"HOSE, DRAIN™,1,,,,,,,,5:55555555
12,3,,172162-18190, ,"HOSE, DRAIN™,1,,,,,,,,,.55555555
13,3,,172162-18200, ,"HOSE, DRAIN™,1,,,,.,,,5.5555555>5
14,3,,172165-18210, ,HOSE,1,,,,,,,5555555555>5

15,3, ,1E8080-79470, ,"NUT 4,IN".,3,,,,,,,.5555555555

16,3, ,1E8080-79480, ,"CLIP C",1,,,,,,,.5555555555
17,3,,197821-88380, , INSULATOR,1,,,,,,,55555555555
18,2,,172162-18420, ,GROMMET,1, ,,,,,,55555555555
19,2,,172162-18450, ,SUPPORT, 2, ,,,,,,:5555555555
20,2,,172162-18830, ,"COVER, DRAIN™,1,,,,,,,.5555555555
21,2,,172162-18840, ,COVER,1,,,,,,55553553553555
22,2,,172162-67960, ,"'BRACKET ASSY",4,,,.555535553533535
23,2,,172147-78780, ,"GUIDE ,HOSE",2, ,,,,,,55555555555
24,2,,22137-060000, ,"WASHER 6, POLISHED",2,,,,.,,55555525355>5
25,2,,22217-060000, ,"SPRING WASHER 6",4,,,,.:55535552532523
26,2,,22217-060000, ,"SPRING WASHER 6,8, ,..5355553533533>»
27,2,,22217-080000, ,"SPRING WASHER 8",2,,,,5555553553533>5
28,2,,26013-060252, ,""BOLT M 6X 25",2,,,,5555355535335535
29,2,,26116-060122, ,"BOLT 6X12".,4,,,,,,,..::5555555
30,2,,26116-080162, ,"BOLT 8X16™,2,,,,,,555553555555>
31,2,,26589-060162, ,"'SCREW M6,BINDING™,8, ,,.,355553523533>»
32,2,,933168-55770, ,"BAND 146",5,,,,,,,5555555555>5
33,2,,26013-080252, ,"BOLT M 8X 25",2,,,,,:5553552335224
34,2,,22137-080000, ,"WASHER 8, POLISHED",2,,,,555555535335535

1,2
2,3
3,3
4,3
5,3
6,3
7



b — 5 (B
Fig. 24 COOLER(PIPING)

BHiUNo 113 5 H—SHEFy b
BH LNo. 2B ITEEAE T, 7 @—17 COOLER REMODEL KIT
1 INC. 2~ 17 .:.-‘" g 172162-08100
O- 7 1B JAENo. 200 R LNo. 114

\|
REFER TO Fig. 20\/"

TEHNo. 200 R UNe. 2534 &
EHHNo, 21D BH LNe. 105 13 &
THENo. 220 BLH UNo. 10530 &
1H ENo. 230 BLH ULNo, 1d 5 26&
JHBNo. 24® RH UNo, 1534 &
JEHNo. 2O R LNo, 1M 18&
JEBNo. 26 R LNo. 1v21%
EHET,

Fig. 20 Ref.No_{

ING, Fig. 20 Ref.No.2~34
Fig.21 Ref.No. 1~13

Fig. 22 Ref.No. 1~30

Fig. 23 Ref.No. 1~26
Fig.24 Ref. No. 1~34

Fig. 25 Ref.No. 1~ 18

Fig. 26 Ref.

/\\

BT



»»,172310-16080, ,"BOLT, BATTERY",2,,,,,,.,5:55555555
»»,172162-16200, ,CLAMP,1,,,,,,,.5555552555

,»,172162-16250, ,""MOUNT COMP.,BATTERY",1,,,,55555535535535>5
»»,172162-16700, ,"HARNESS, WIRE",1,,,,,,,,,5:555555>
,»,172162-16710, ,"HARNESS, WIRE",1,,,,,,,,,5:555555>
»»,172162-16720, ,""HARNESS, WIRE™,1,,,,,,,,5:55555555
2,,172162-16730, ,""HARNESS, WIRE",1,,,,,55555535555135
8,2,,172162-16740, ,""HARNESS, WIRE™,1,,,,,,,,5:55555555
9,2,,1A1040-45890, ,""WASHER 10 36 4.5",1,,,,,.25553552337>5
10,2, ,194250-51660, ,"BAND  250",1,,,,,,55555555555>
11,2,,119247-77100, ,"RELAY, SAFETY",2,,,.555555535335535
12,2,,22217-080000, ,""SPRING WASHER 8'",2,,,,,55555535535535
13,2,,22217-100000, ,""SPRING WASHER 10",1,,,,,5555553555535
14,2,,26013-100252, ,""BOLT W/WASHER M10X25",3,,,,,,5553555555533
15,2,,26116-100452, ,"'BOLT M10X 45 PLATED",1,,,.5555555555355>5
16,2,,26716-100002, ,"NUT 10™,1,,,,,,555555555555
17,2,,933168-55770, ,"BAND 146",10,,,,,,,55555525555
18,2,,172126-16540, ,""CLAMP 10X70",1,,,,5,551 3535553555553

1,2
2,2
3,2
4,2
5,2
6,2
7



rig 20

D-5WEF b

COOLER
172162-
B HNo.
I8 HNo.
J8 ElNo.
5 8No.
T8 HNo.
JA H No.
JA B No.
I8 BNo.
Fig. 20
INC Fig
Fig
Fig
Fig
Fig
Fig
Fig

REFER

REMODEL KIT
08100

200 B L No,
200 8.1 Lo,
210 5.1 UNo,
220 R L No.
230 B i UNo,
24D B H} LNo.
250 B H L No,
260 B.H L No,

Ref. No. }

.20 Ref.No.2~34
.21 Ref, No. 1~13
.22 Ref, No, 1~30
.23 Ref.No. 1~ 26
.24 Ref,No, 1~34
.25 Ref.No. 1~ 18
.26 Ref No, 1~21

TO Fig.16

b —5(BES)

COOLER(ELECTRIC PART)

1ia
2hv 534
1B 13 17 6
15 530&
1 526&
1M 534E
15 18&
IMB21FEHET,

BT



,,172162-03120, ,"LABEL,FEED WATER",1,,,.,5555535535535>»
,»,172162-03130, ,"LABEL,GREASE FEED",1,,,,5:55555553555553
,,172162-03250, ,"LABEL,PATTERN A",1,,,.,,.555553555535
»»,172162-03500, ,LABEL,1,,,,,,555555555555
»»,172162-03510, ,"LABEL, CAUTION™,1,,,,,,,.5555555555
»»,172162-67100, ,"TRIM,ROOF A™,1,,,,,,,,555555555>
2,,172162-67110, ,"TRIM,ROOF B",1,,,,,,,,,55555555>
8,2,,172162-67120, ,"TRIM,ROOF C",1,,,,,,,5.55555555>
9,2,,172162-67130, ,"TRIM,ROOF D",1,,,,,,,5555555555>
10,2,,172162-67140, ,"TRIM,FROMT A",1,,,.,,.55555555355>5
11,2,,172162-67150, ,"TRIM,FROMT B™,1,,,,:5555555353553
12,2,,172162-67160, ,"TRIM A,SIDE™,1,,,,,,,,5.5555555>5
13,2,,172162-67170, ,"TRIM B,SIDE™,1,,,,,,,,5.55555555
14,2,,172162-67180, ,"TRIM,SIDE C",2,,,,,,,,,,:555555>
15,2,,172162-67190, ,"TRIM,REAR A",2,,,,,,,,,,,5:5555>
16,2,,172162-67200, ,"TRIM,REAR C",1,,,,,,,,5555555555
17,2,,172162-67210, ,"TRIM,REAR D",1,,,,,,,,5555555555
18,2,,172162-67230, ,"TRIM,DOOR A™,1,,,,,,,,555555555>5
19,2,,172162-67240, ,"TRIM,DOOR B",1,,,,,,,5,55555555>
20,2,,172162-69161, ,"TRIM REAR B",1,,,.,.55555555355>5
21,2,,172162-14210, ,""SEAL A,FUEL TANK",1,,...355553523533>»
22,1,,172165-03471, ,LABEL,1,,,,.,5:5555555555

1,2
2,2
3,2
4,2
5,2
6,2
7



2 4 —S 3¢k yPEEf)
Fig. COOLER(CABIN INTERIOR OTHERS)

T—SqE+ v b

COOLER REMODEL KIT
172162-08100

HENo. 200 B UNo, 112
EBNo. 200 R UNo. 2005 34 &
HENe. 210 B Lo, 125 13&

A I HNo. 2200 B.H LNo. 11 530&
' : THENo. 230 B LNo, 1V 526&
/ , FAENo. 240 B H UNo, 17534 &
=7 | 15 ENo, 250 Bt LNo, 105 18&

- 26D EH LN I D218 HE T,

Y 12 EHHNo

: ¥ Fig. 20 Ref, No. 1
¢ 2 § INC Fig. 20 Ref. No, 2~ 34
22 v Fig. 21 Ref. No. 1~13
» I £ Fig. 22 Ref. No. 1~130
” 2 Fig. 23 Ref. No. 1~26
i ) o~ Fig. 24 Ref. No. 1~34

Fig.25 Ref.No.1~18 4

13 Fig. 26 Ref. No, 1~21

o’ vIEWED Frok @
HS RN
g ® . 15 i

VIEWED FROM

——

&

. i

‘ -~ |

14l
e 16 21
TN reA
RtaE [
/ :J R
/ it 1!
] rl
o -
HeA!

=
FXiy

/ ;1
]
“ z 5B
4 .ll;:'//’ ;;}'
.53“/ "~ /H ] fé
:if‘: ® . Sl
l o Ny |5
A 10 I/ E;:‘ ©7J‘3§.1;© I':JJ
id | A VIEWED FRU vy
i 1\ | o ]
s M il
B LI I |
J
Wi
& }
K -
5 & [\/ )
6
' 3
@\./ -
HS RN
vIEweD Frov @



,,172162-29100, ,SPROCKET,2,2,2,2,2, 5 15555252055
,,22217-140000, ,"SPRING WASHER 14'*,24,24,24,24,24, 1,2 ss2s2»s
,,26116-140402, ,"BOLT M14X 40 PLATED",24,24,24,24,24,, 1,2 rs2s2ss»
,,772162-37100, ," IDLER ASSY",2,2,2,2,2,
,,172162-37100, ," IDLER 340 COMPL.",2,2,
3,,172162-37180, ,"BUSH 45,ROLLER",4,4,4, rsrrarrarans
8,2,,172162-37130,,"COVER A, IDLER SEAL™,2,2,2,2,2,,, 11225222255
9,2,,172162-37140, ,"COVER B, IDLER SEAL™,2,2,2,2,2, ., 11525222255
10,2, ,172162-37150, ,"'SHAFT, IDLER",2,2,2,2,2, . 112222522225
11,2,,172124-37160, ,PIN,2,2,2,2,2,,,,,55553553>»
12,2,,172162-37170, ,"SEAL ,FLOATING" ,4,4,4,4,4, . s s sssssrs s
13,2,,194630-42120, ,"PLUG PT1/8",2,2,2,2,2,, 111 2s225222»
14,2, ,22242-000400, ,"CIRCLIP  40",2,2,2,2,2,, .11 2r525222»
15,2, ,24321-000400, ,"0-RING 1A G-40.0",4,4,4,4,4,,, 11 22s2252»
16,1, ,772162-37300, ,"TRACK,ROLLER ASSY",10,10,10,10,10,,,,,5555555»>
17,2,,172162-37300, ,""ROLLER COMP.,LOWER",10,10,10,10,10,,,,,55525555»
18,3,,172124-37120, ,"BUSH 40",20,20,20,20,20,,, 555252555
20,2, ,172162-37330, ,"'SHAFT COMP.,ROLLER",10,10,10,10,10,,,,,,5525555»
21,2,,172162-37360, ,"COVER B,ROLLER SEAL™,10,10,10,10,10,,, 5525505505
22,2,,194630-42120, ,"PLUG PT1/8",10,10,10,10,10,,,, 4555525555
23,2,,24321-000400, ,"0-RING 1A G-40.0",10,10,10,10,10,,,,,5550s5555»
24,2,,933112-00500, ,"SEAL 66 86 28",20,20,20,20,20,,,,,5 5252055
25,2,,22242-000350, ,"CIRCLIP  35",10,10,10,10,10,,,, 555502555
26,1,,22217-200000, ,"SPRING WASHER 20"",20,20,20,20,20,,, 555525505
27,1, ,26116-200402, ,BOLT M20X40",20,20,20,20,20,, 55555550555
28,1, ,772162-37500, ,"CARRIER ROLLER ASSY.",2,2,2,2,2, .1, 1sss225055
29,2,,172141-37140, ,"SEAL 357220",2,2,2,2,2,, 11125252220
31,2,,172162-37520, ,"SHAFT,CARRIER ROLLER™,2,2,2,2,2,,,, 1525225255
32,2,,172162-37530, ,PLUG,2,2,2,2,2,,,,,,
33,2,,172162-37540, ,"COVER,SEAL",2,2,2,2
34,2,,22252-000720, ,"CIRCLIP  72",2,2,2
35,2, ,22252-000750, ,"CIRCLIP  75",2,2,2
2,2
4,4

1,1
2,1
3,1
4,1 13393
5,2 2,2,2,,,55559593935
7, 4,4,

36,2,,22252-000850, ,"CIRCLIP 85",2, .2,
37,2,,24101-062074, ,""BALL BEARING",4, ,4,

38,2,,24311-000650, ,"0-RING 1A P-65.0",2,2,2,

39,1,,22217-120000, ,"SPRING WASHER™,2,2,2,2,2,,,,35553555533>
40,1,,26116-120652, ,"BOLT M12X 65 PLATED",2,2,2,2,2,,,,5535235533>»
41,1, ,26716-120002, ,"NUT 12",2,2,2,2,2,,,,,55553375»

42,1, ,172162-37700, ,""ADJUSTER CMP,CRAWLER",2,2,2,2,2,,,,:55532533
43,1, ,172162-37770, ,"TUBE COMP.,ADJUSTER",2,2,2,2,2,,,,5355535223
44,1, ,172162-37800, ,PISTON,2,2,2,2,2,,,,5553552233
45,1,,172162-37810, ,"PLATE,ADJUSTER" ,2,2,2,2,2,,,,5535335533»

46,1, ,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,2,2,2,,,.,,:555255>»
47,2, ,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,,,,3553535223
48,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,2,,,,553533525575
49,1, ,22217-140000, ,"SPRING WASHER 14",8,8,8,8,8,,,.55553555535
50,1, ,24325-000550, ,"0-RING 1B G-55.0",2,2,2,2,2,,,,55535235535
51,1,,26116-140552, ,"BOLT M14X 55 PLATED",8,8,8,8.8,,...,:555555>»
52,1,,933126-50500, ,"SEAL 5569811, DKB",2,2,2,2,2,,,,:555355535
53,1,,933138-12101, ,"RING G55,BACKUP",2,2,2,2,2,,,,,52552255>5



O0—3 & 72+ A MEK-3{LER)
Fig.zz-rf RO

LLER & ADJUST(IRON CRAWLER SPEC.)




,,172162-29100, ,SPROCKET,2,2,2,2,2, 5 15555252055
,,22217-140000, ,"SPRING WASHER 14'*,24,24,24,24,24, 1,2 ss2s2»s
,,26116-140402, ,"BOLT M14X 40 PLATED",24,24,24,24,24,, 1,2 rs2s2ss»
,,772162-37110, ," IDLER ASSY,",2,2,2,2,2,,, 11222252225
,,172162-37130, ,"COVER A, IDLER SEAL™,2,2,2,2,2,,,,2555525255
,,172162-37140, ,"COVER B, IDLER SEAL™,2,2,2,2,2,,,,15252252»5
2,,172162-37150, ,"SHAFT, IDLER",2,2,2,2,2, , 11125525225
8,2,,172124-37160, ,PIN,2,2,2,2,2,,,,55555353535
9,2,,172162-37160, ," IDLER 350 COMPL.",2,2,2,2,2,, 111225225105
11,3,,172162-37180, ,"BUSH 45,ROLLER™,4,4,4,4,4, .15 2s225255
12,2,,172162-37170, ,""SEAL ,FLOATING" ,4,4,4,4,4, . 1 s sssssrs s
13,2,,194630-42120, ,"PLUG PT1/8",2,2,2,2,2,, 111 2s225222»
14,2, ,22242-000400, ,"CIRCLIP  40",2,2,2,2,2,, .11 2r525222»
15,2, ,24321-000400, ,"0-RING 1A G-40.0",4,4,4,4,4,,, 11 22s2252»
16,1, ,772162-37300, ,"TRACK,ROLLER ASSY™,8,8,8,8,8,,,55555255»>
17,2,,172162-37300, ,"ROLLER COMP.,LOWER",8,8,8,8,8,, 5555550555
18,3,,172124-37120, ,"BUSH 40",16,16,16,16,16,,,,55,525205»
20,2,,172162-37330, ,""SHAFT COMP.,ROLLER",8,8,8,8,8,,,1555525205»
21,2,,172162-37360, ,"COVER B,ROLLER SEAL™,8,8,8,8,8,,,11s55255055
22,2,,194630-42120, ,"PLUG PT1/8",8,8,8,8,8,,,155s525505»
23,2,,24321-000400, ,"0-RING 1A G-40.0",8,8,8,8,8,,11:s5255055>
24,2,,933112-00500, ,"SEAL 66 86 28",16,16,16,16,16,,,,55,505505»
25,2,,22242-000350, ,"CIRCLIP  35",8,8,8,8,8,,,:s55550505
26,1,,22217-200000, ,"SPRING WASHER 20"",16,16,16,16,16,,,,,5,552550>
27,1, ,26116-200402, ,"BOLT M20X40",16,16,16,16,16,, 555555055
28,1, ,772162-37500, ,"CARRIER ROLLER ASSY.",2,2,2,2,2, .4, 1s0s225055
29,2,,172141-37140, ,"SEAL 357220",2,2,2,2,2,, 11125252220
31,2,,172162-37520, ,"SHAFT,CARRIER ROLLER™,2,2,2,2,2,,,, 1525225255
32,2,,172162-37530, ,PLUG,2,2,2,2,2,,,,,,
33,2,,172162-37540, ,"COVER,SEAL",2,2,2,2
34,2,,22252-000720, ,"CIRCLIP  72",2,2,2
35,2, ,22252-000750, ,"CIRCLIP  75",2,2,2
2,2
4,4

1,1
2,1
3,1
4,1
5,2
6,2
7

36,2,,22252-000850, ,"CIRCLIP 85",2, .2,
37,2,,24101-062074, ,""BALL BEARING",4, ,4,

38,2,,24311-000650, ,"0-RING 1A P-65.0",2,2,2,

39,1,,22217-120000, ,"SPRING WASHER™,2,2,2,2,2,,,,35553555533>
40,1,,26116-120652, ,"BOLT M12X 65 PLATED",2,2,2,2,2,,,,5535235533>»
41,1, ,26716-120002, ,"NUT 12",2,2,2,2,2,,,,,55553375»

42,1, ,172162-37700, ,""ADJUSTER CMP,CRAWLER",2,2,2,2,2,,,,:55532533
43,1, ,172162-37770, ,"TUBE COMP.,ADJUSTER",2,2,2,2,2,,,,5355535223
44,1, ,172162-37800, ,PISTON,2,2,2,2,2,,,,5553552233
45,1,,172162-37810, ,"PLATE,ADJUSTER" ,2,2,2,2,2,,,,5535335533»
46,1,,172122-37843, ,"VALVE ASSY, NIPPLE",2,2,2,2,2,,,,,55355352135
47,2, ,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,,,,3553535223
48,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,2,,,,553533525575
49,1, ,22217-140000, ,"SPRING WASHER 14",8,8,8,8,8,,,.55553555535
50,1, ,24325-000550, ,"0-RING 1B G-55.0",2,2,2,2,2,,,,55535235535
51,1,,26116-140552, ,"BOLT M14X 55 PLATED",8,8,8,8.8,,...,:555555>»
52,1,,933126-50500, ,"SEAL 5569811, DKB",2,2,2,2,2,,,,:555355535
53,1,,933138-12101, ,"RING G55,BACKUP",2,2,2,2,2,,,,,52552255>5
54,1,,772162-

37310, ,"ROLLER,TRACK",2,2,2,2,2,,W,,72162208,M00502,72162208 ,M00502,, ,,,,,
55,2,,172162-37330, , "' SHAFT

COMP. ,ROLLER",2,2,2,2,2,,W,,72162208 ,M00502,72162208 ,M00502, , ,,,,,
56,2,,172162-37360, ,""COVER B,ROLLER

SEAL",2,2,2,2,2,,W,,72162208 ,M00502,72162208 ,M00502, , ,,,,,
57,2,,172162-37400, ,"ROLLER
COMP.,LOWER",2,2,2,2,2,,W,,72162208,M00502,72162208 ,M00502, , ,,,,,
58,3,,172124-37120, ,""BUSH
40",4,4,4,4,4,,W,,72162208,M00502,72162208,M00502, ,,,,,,
60,2,,194630-42120, ,"PLUG
PT1/8",2,2,2,2,2,,W,,72162208,M00502,72162208 ,M00502, ,,,,,,



61,2,,24321-000400, ,"0-RING 1A G-
40.0",2,2,2,2,2,,W,,72162208 ,M00502,72162208 ,M00502, , ,,,,,
62,2,,933112-00500, ,"SEAL 66 86
28",4,4,4,4,4,,W,,72162208,M00502,72162208 ,mM00502, ,,,,,,
63,2,,22242-000350, ,"CIRCLIP

35",2,2,2,2,2,,W,,72162208 ,M00502,72162208 ,M00502, , ,,,,,



28 O—5 & 72 ¢ A M3 Mo-5{18R)
Fig. ROLLER & ADJUST(RUBBER CRAWLER SPEC. )




1,1,,172162-38100, ,"SHOE 450,TRACK",2,2,2,2,2,,,,5535535533>»
2,2,,172162-38110, ,"LINK COMP.,TRACK",2,2,2,2,2,,,55355353523
3,3,,172162-38120, ,"LINK L,TRACK",80,80,80,80,80,,,555535555555
4,3,,172162-38130, ,"LINK R,TRACK",80,80,80,80,80,,,,55553555555
5,3,,172162-38140, ,"LINK L,MASTER",2,2,2,2,2,,,,5355532523
6,3,,172162-38150, ,"LINK R,MASTER",2,2,2,2,2,,,,5535535535>»
7,3,,172162-38160, ,"BUSH, TRACK",80,80,80,80,80,,,,55535555555

8,3,,172162-38170, ,""BUSH,MASTER" ,2,2,2,2,2, ,,5,53553533523
9,3,,172162-38180, ,"PIN, TRACK" ,80,80,80,80,80,,,,5555355555
10,3,,172162-38190, ,COLLAR,4,4,4,4,4,,,,.53552355>5
11,3,,172162-38200, ,"PIN,MASTER" ,2,2,2,2,2,,,,5535535533»
12,3,,172112-38111, ,"PIN, COTTER",2,2,2,2,2,,,,5355353523
13,2,,172162-38210, ,"'BOLT,SHOE" ,328,328,328,328,328, ,,,,55535555
14,2,,172162-38220, ,"'"NUT, SHOE",328,328,328,328,328,,,,,,5555555>»
15,2,,172162-38230, ,"'PLATE 450,SHOE",82,82,82,82,82,,,,,,:5553555>»
16,1, ,172162-38250, ,""TRACK, MASTER™,1,1,1,1,1,,,,,,5555555>
17,2,,172162-38140, ,"LINK L,MASTER",1,1,1,1,1,,,,,,5555555>»
18,2,,172162-38150, ,"LINK R,MASTER",1,1,1,1,1,,,,,,5555555>»
19,2,,172162-38170, ,""BUSH,MASTER" ,2,2,2,2,2,,,,,52555355 5
20,2,,172162-38190, ,COLLAR,4,4,4,4,4, ,,,,355332224
21,2,,172162-38210, ,"'BOLT,SHOE" ,4,4,4,4,4, ., ,...2523533>»
22,2,,172162-38220, ,"'NUT, SHOE"™,4,4,4,4,4,,,,,,35535533>»
23,2,,172162-38230, ,"PLATE 450,SHOE",1,1,1,1,1,,,,.5535555535
24,1,,172162-38600, ,"CRAWLER, RUBBER",2,2,2,2,2,,,,,52555255>5



2 4 0—35(450)
Fig. CRAWLER(450)

#HiAH S
SPARE PARTS

RUBBER CRAWLER SPEC.

Bi



1,1,,172162-45390, ,""STAND COMP. ,LINK",1,1,,,,.55555355553
1-1,1,,172162-45391, ,""'STAND
COMP.,LINK",1,1,1,1,1,,S,,72162155,M00504,72162155,M00504, ,,,,,,
2,2,,172141-41360, ,""BUSH 1415",4,4,4,4,4,,,,,:55235225
3,2,,172141-41370, ,"'BUSH 2015",3,3,,,,,Z,,72162155,M00504,72162155,M00504, ,,,,,,
5,1,,172162-45800, ,""COVER CMP,LINK STAND",1,1,1,1,1,,,,.555555555
6,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,,,,5535555355>
7,1,,24761-040000, ,"NIPPLE
B,GREASE",1,1,,,,,Z,,72162155,M00504,72162155,M00504, ,,,,,,
8,1,,24761-050000, ,""NIPPLE C,GREASE',1,1,1,1,1,,,,,55555955>5
9,1,,26013-120352, ,"BOLT M12X 35",4,4,4,4,4,,,,,55352553

10,1, ,26589-060162, ,""SCREW M6,BINDING" ,7,7,7,7,7, 5555353353323
11,1,,172151-45010, ,"BOOT P,LEVER",2,2,2,2,2,,,,,55355535535
12,1,,172151-45030, ,"'"KNOB L COMPL.",1,1,,,,,,535555325535
12-1,1,,172165-

45070, ,KNOB(L),1,1,,,,,S,,72162279,M00621,72162279,M00621, ,,,,,,,, |
12-2,1,,172165-45071, ,""KNOB (L)
ASSY',1,1,1,1,1,,N,,72165345,M00760,72165345,M00760, ,,,,,,,,1
13,1,,172151-45040, ,"'"KNOB R COMPL.",1,1,,,,,,535555325235
13-1,1,,172165-

45080, ,KNOB(R),1,1,,,,,S,,72162279,M00621,72162279,M00621, ,,,,,,,, |
13-2,1,,172165-45081, ,"'KNOB R
cowpPL.",1,1,1,1,1,,N,,72165345,M00760,72165345,M00760, ,, 5,5 5,551
14,1,,172162-45100, ,"LEVER L COMPL.",1,1,,,,,.5555555355>5
14-1,1,,172162-45101, ,"'KNOB
L+,1,1,,,,,S,,72162279,M00621,72162279,M00621, ,,,,,,,, 1
14-2,1,,172162-45740, ,"LEVER L
ASSY",1,1,1,1,1,,N,,72162329,M00621,72162329,M00621, ,,,,,,,.1
15,1,,172162-45120, ,""LEVER R COMPL.",1,1,,,,,.5555555355>5
15-1,1,,172162-45121, ,"LEVER R
ASSYy”,1,1,1,1,1,,S,,72162279,M00621,72162279,M00621, ,,,,,,,.1
16,1,,172162-45280, ,""JOINT AB",1,1,,,,,Z,,72162329,M00621,72162329,M00621,,,,,,,
17,1,,172162-45290, ,"JOINT
comPL.™,1,1,,,,,Z,,72162329,M00621,72162329,M00621, , ,,, ,,
18,1,,172162-45310, ,"'NUT m24",1,1,,,,,Z,,72162329,M00621,72162329,M00621,,,,,,,
19,1,,172151-45320, ,"'PLATE,BO0T",2,2,2,2,2, ,,,355535552335
20,1,,26013-080162, ,""BOLT W/WASHER M8X16',8,8,8,8,8,,,:55355553555>»
21,1,,26736-140002, ,"NUT M14'",2,2,2,2,2,,,,,52525255>5
22,1,,26757-120002, ,"LOCK NUT M12
PLATED",2,2,,,,,Z,,72162279,M00621,72162279 ,M00621, ,,,,,,
23,1,,933168-55770, ,""BAND

146",2,2,2,2,2,,W, ,72165345,M00760,72165345,M00760, , ,,,,,,, 1
24,1,,26587-040062, ,""SCREW M 4X
6",2,2,2,2,2,,W,,72162279,M00621,72162279,M00621, ,,,,,,,,1



3 IBHEEE S & B -)
Fig. CONTROL EQUIP. (LINK STAND & OPERATION LEVER)

13
./@———22 @—12

(B 7%
PREVIOUS

”
%

IHF
PREVIOUS

BI



1,,172137-45080, ,""KNOB, LEVER",2,2,2,2,2,,,,,355353553
1,,172162-45140, ,"LEVER L COMP.,TRAVEL",1,1,1,1,1,,,,,5535555535
2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,,,,3,553535213
,1,,172162-45190, ,"LEVER R COMP.,TRAVEL",1,1,1,1,1,,,,,.55535555
,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,355552533
8,1,,24761-050000, ,"NIPPLE C,GREASE",2,2,2,2,2,,,,:.553523553
9,1,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,2,2,2,,,,5355353523
10,1, ,26116-080354, ,""BOLT M 8X 35 PLATED",2,2,2,2,2,,,,53555353523
11,1,,26716-080002, ,"NUT M 8",2,2,2,2,2,,,,,,,,:5555>
12,1,,26716-080002, ,"NUT M 8",2,2,2,2,2,,,,,,,,55555>

13,1, ,172124-46200, ,""0O-RING 27X5.7",7,7,7,7,7 3535535335335
14,1,,172162-46330, ,"LINK L COMP.,TRAVEL",1,1,,,,,555555355553
14-1,1,,172162-46520, ,"LINK L
COMP.,TRAVEL",1,1,1,1,1,,S,,72162155,M00504,72162155,M00504, ,,,,,,
15,2,,172141-41370, ,""'BUSH
2015",2,2,2,2,2,,W,,72162155,M00504,72162155,M00504,, , ,, ,,

16,1, ,172162-46360, ,""LINK R COMP.,TRAVEL",1,1,1,1,1,,,,,55555555
17,2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,,,,.,5535335513
19,1,,172162-46400, ,"'SHAFT COMPL.",1,1,,,,555535555335555
19-1,1,,172162-46401, ,""SHAFT
cowpPL.",1,1,1,1,1,,S,,72162155,M00504,72162155,M00504, , ,,, .,
20,1,,172162-46430, ,"'SHAFT ASSY",1,1,1,1,1,,,,,555555554
21,1,,26013-100202, ,"BOLT W/WASHER
mioxz20*,1,1,1,1,1,,W,,72162155,M00504,72162155,M00504, ,,,,,,
22,1,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,,,,.53555255>5
23,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,,,555353522515
24,1,,172150-42640, ,"ROD(B) , ARM",2,2,2,2,2,,,,,,.,,5555>
25,1,,172149-42920, ,"ROD, 3RD",2,2,,,,,,,5555535255
25-1,1,,172149-42720, ,""ROD COMP.,3RD",2,2,2,2,2,,N,,72162151,"FROM
1ST",72162151,"FROM 1ST",,,,,,,

26,1,,172122-46590, ,""ELBALL 8",3,3.,3,3,3,,..5553533553
27,1,,172162-46720, ,"'ROD 459",2,2,2,2,2,,,,553535533>»
28,1,,172162-46730, ,"NUT M8,L35",2,2,2,2,2,,,,552552355>5
29,1,,172122-47250, ,"BALL 8, LINK",3,3,3,3.,3,,...:55535555
30,1,,22137-080000, ,"WASHER 8, POLISHED",6,6,6,6,6,,,,,55555555>
31,1,,22417-160160, ,"COTTER PIN 1.6X16",2,2,2,2,2,,,,355535522335
32,1,,26051-080002, ,""NUT M 8',16,16,16,16,16,,,,,55555555>»
33,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,2,,,,252522231>5
34,1,,22351-035032, ,"SPRING PIN
3.5X32",1,1,,,,,Z,,72162155,M00504 ,72162155,M00504, , ,,,,,
35,1,,22351-060032, ,"SPRING PIN
6x32",1,1,,,,,Z,,72162155,M00504,72162155,M00504,, , ,, ,,

1
2
3
5
6



3 1RHEERE (E1T)
Fig. CONTROL EQUIPMENT(DRIVE)

IB#
PREYI0US

avkO-NSNT
CONTROL VALVE

BT



1,,172141-41340,,B00TS,1,1,1,1,1,,,,,,,5555555
1,,172162-45210, ,"LEVER COMP.,BLADE",1,1,1,1,1,,,,,5535555535
2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,,,,3,553535213
,1,,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,1,,,,,,5555355>»
,1,,26116-080354,,"BOLT M 8X 35 PLATED",2,2,,,,:5553555535223
-1,1,,26116-080404, ,""BOLT M 8X 40
PLATED",2,2,2,2,2,,N,,72162409,M00760,72162409,M00760, ,,,,,,,,1
7,1,,26716-080002, ,"NUT M 8",2,2,2,2,2,,,,,,,,,:5,5>
8,1,,172124-46200, ,""O-RING 27X5.7",4,4,4,4,4,,,,,:55535224
9,1,,172162-46380, ,"'BOSS COMP.,BLADE",1,1,1,1,1,,,,,55555555>
10,2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,,,,.553523553
12,1,,172162-46460, ,""BRACKET COMPL.",1,1,1,1,1,,,,,5535555535
13,1,,172162-46490, ,""SHAFT A,BLADE"™,1,1,1,1,1,,,,,,5555555>»
14,1,,172162-46500, ,"'SHAFT B,BLADE",1,1,1,1,1,,,,,55555535>»
15,1,,22351-040040, ,"'SPRING PIN 4X40',2,2,2,2,2,,,5553522335>5
16,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,1,,,,,,5555555>»
17,1,,26013-100252, ,"'BOLT W/WASHER M10X25',2,2,2,2,2,,,55535555355>5
18,1, ,194200-37780, ,"LS-NUT 8",1,1,1,1,1,,,,,.55555555
19,1,,172734-41300, ,""BALL 8L, LINK",1,1,1,1,1,,,,,55555535>
20,1,,172146-45691, ,""ROD(C), SPOOL™,1,1,1,1,1,,,,,55555555>5
21,1,,172122-46590, ,""ELBALL 8",2,2,2,2,2,,.,.553523553
22,1,,172162-46710, ,"ROD 152",1,1,1,1,1,,,,,,3555535>»
23,1,,22137-080000, ,"WASHER 8, POLISHED",3,3,3,3,3,,,555553555553
24,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,,.55535555
25,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,1,,,,5555552525
26,1,,26051-080002, ,"NUT M 8",5,5,5,5,5,,,.:53555553>»
27,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,,,,,553552553>
28,1,,172116-45940, ,"KNOB (C), LEVER™,1,1,1,1,1,,,,,55555355>

1
2
3
5
6
6



Fig.3

BHEEE (T b-1)
CONTROL EQUIPMENT (BLADE)

gy ka-—-ssnT
CONTROL VALVE

BT



, »1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,1,,,,,555555535
,»,172124-46200, ,"0-RING 27X5.7",2,2,2,2,2,,,553553533523
,,172162-46300, ,"LINK COMP.,OFFSET",1,1,1,1,1,,,,,55555555>5
,,172141-41370, ,""BUSH 2015",2,2,2,2,2,,,,,53555255>»
,,172162-46900, ,""LINK COMPL.",1,1,1,1,1,,,,5555555555
2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,,,,.55353553
8,1,,22157-120000, ,"WASHER 12",1,1,1,1,1,,,,,5535555535
9,1,,22217-100000, ,"'SPRING WASHER 10',1,1,1,1,1,,,,,555555555
10,1, ,24761-040000, ,""NIPPLE B,GREASE",1,1,1,1,1,,,,,55555255>
11,1,,26013-120252, ,""BOLT M12X 25",1,1,1,1,1,,,,,55555955>
12,1, ,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1,1,,,,,555555554
13,1,,172162-46600, ,""PEDAL COMP.,OFFSET",1,1,1,1,1,,,,,55555555>»
14,1,,172162-46630, ,""LINK COMP. ,OFFSET",1,1,1,1,1,,,,,5535555535
15,1,,172137-46820, ,"LOCK ASSY, PEDAL",1,1,1,1,1,,.,..,,2555255>
16,1,,22351-040025, ,""PIN 4X25,SPRING™,1,1,1,1,1,,,,555555955>
17,1, ,22417-250250, ,"COTTER PIN 2.5X25",1,1,1,1,1,,,,,553555535
18,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,,,553553533523
19,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,1,,,,,,5555555>»
20,1,,26116-080554, ,"BOLT 8*55",2,2,2,2,2,,,,3555535523
21,1,,26716-080002, ,"NUT M 8'",3,3,3,3,3,,..:55555355>5
22,1,,933171-18390, ,"PIN, FOOT BAR",1,1,1,1,1,,..,255355554
23,1,,172150-42600, ,ROD(RA),1,1,1,1,1,,,,5553555232>
24,1,,172122-46590, ,""ELBALL 8'",3,3,3,3,3,,,,55535555535
25,1,,172162-46700, ,"ROD 278'",1,1,1,1,1,,,.,.2555255>
26,1,,172162-46940, ,""ROD L=364",1,1,1,1,1,,,,:55555592>
27,1,,172162-46950, ,"BOLT M8,SPACER",1,1,1,1,1,,,,.4553525595
28,1,,172162-46960, ,"NUT M8",1,1,1,1,1,,,,,555555535
29,1,,172162-46970, ,"'BOLT ,SQUARE NECK",1,1,1,1,1,,,,.,555555535
30,1,,22137-080000, ,"WASHER 8, POLISHED',3,3,3,3.3,,.:555555355>5
31,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,1,,,,.555555545
32,1,,26051-080002, ,""NUT M 8",8,8,8,8.8,.,.:535535555>»
33,1,,26756-060002, ,"LOCK NUT 6",1,1,1,1,1,,,,,555555555
34,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,,,.,,2555355>
35,1,,26756-080002, ,"LOCK NUT M 8 PLATED",1,1,1,1,1,,,.,,2555355>

1,1
2,1
3,1
4,2
6,1
7



_ E; SEHERE (17t9))
Fig.

CONTROL EQUIPMENT(OFFSET)

avra-=-NISLT
CONTROL VALVE

BT



1,1,,172162-46510, ,BRACKET,1,1,,,,,,5555555555>5

1-1,1,,172162-

46511, ,BRACKET,1,1,1,1,1,,S5,1,72168272,*1995.06,72168272,*1995.06, ,,,,,,,,1
2,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,,,,,52555255>5
3,1,,26116-100202, ,"'BOLT M10X 20 PLATED",2,2,2,2,2,,,:555552355>5
4,1,,172122-45830, ,""PAD, METAL™,1,1,1,1,1,,,,.,5555555>
5,1,,172124-46200, ,"0-RING 27X5.7",1,1,1,1,1,,,,,,5555535>»
6,1,,172162-46640, ,""PEDAL COMPL.",1,1,1,1,1,,,,,5535555535
7,1,,172162-46660, ,""'SHAFT COMPL.",1,1,1,1,1,,,,.,,5555555>
8,1,,172614-47550, ,"'SPRING, RETURN",1,1,,,,,.5555555955>5
8-1,1,,172162-

46690, ,SPRING,1,1,1,1,1,,N,,72162298 ,M00550,72162298 ,M00550, , ,,,,,,, |
9,1,,22217-100000, ,"'SPRING WASHER 10',1,1,1,1,1,,,,,555555555
10,1,,24311-000210, ,"O0-RING 1A P-21.0",1,1,1,1,1,,,,,52555255>
11,1,,26116-060202, ,"'BOLT M 6X 20",1,1,,,,5555555532553
11-1,1,,26116-060304, ,"BOLT M 6X 30
PLATED",1,1,1,1,1,,N,,72162298,M00550,72162298 ,M00550, ,,,,,,,,1
12,1,,26116-080404, ,""BOLT M 8X 40 PLATED",1,1,1,1,1,,,,,55555555
13,1,,26666-100002, ,NUT,1,1,1,1,1,,,,,,.5555555

14,1, ,26716-060002, ,"NUT 6",1,1,1,1,1,,,,,,,,,5555>

15,1, ,26716-080002, ,"NUT M 8",1,1,1,1,1,,,..,2555555>»



3 R GETT2ERUEN 5 1)
CONTROL EQUIPMENT(DRIVING ZND SW. PEDAL)

B—u

14

._%
B#
PREV | OUS




1,,172116-46630, ,""KNOB, LOCK LEVER™,1,1,1,1,1,,,,,,5555555>
1,,172162-46800, ,"LEVER COMP.,CUT-OFF",1,1,1,1,1,,,,,5553555555
2,,172141-41360, ,"BUSH 1415",2,2,2,2,2,,,,3,553535213
,1,,172162-46830, ,BRACKET,1,1,1,1,1,,,,,,,5555555
,1,,172162-46840, ,""BRACKET COMPL.",1,1,,,,,55555555955>5
-1,1,,172162-46841, ,""BRACKET
cowpPL.",1,1,1,1,1,,S,,72162169,M00504,72162169 ,M00504, ,,,,,,
7,1,,172614-47550,,"SPRING, RETURN",1,1,1,1,1,,,,,555555555
8,1,,22157-060000, ,"WASHER 6',2,2,2,2,2,,,,,355235525
9,1,,22157-080000, ,"WASHER 8",1,1,1,1,1,,,,,555555555

10,1, ,22217-080000, ,""SPRING WASHER 8',3,3,3,3,3,,,55555355553
11,1,,26013-060202, ,""BOLT M 6X 20",2,2,2,2,2,,,,3,553535235
12,1,,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2,2,2,,,55355353523
13,1,,26116-080202, ,"'BOLT M 8X 20 PLATED",1,1,1,1,1,,,,,,5555555>

1
2
3
5
6
6



Fig.:3

IRAEEEE 2y 147)
CONTROL EQUIPMENT(CUT-OFF)

1
PREVIOUS
.

BI



,,172162-46100, ,"3RD VALVE ASSY",1,1,,,,,.1,.,.555555>
,1,,772162-46101, ,"VALVE
.0",1,1,,,,,5,1,72162248,M00501,72162248 ,M00501, ,,,,,,,,1

,,172162-46100, ,"'SHAFT COMPL.",1,1,,1,1,,,,5555555535
,,172162-46130, ,""BOSS COMPL.",1,1,,1,1,,,,,555555555
,,172141-41370, ,"BUSH 2015",2,2,,2,2,,,,53255353554
2,,172162-46160, ,""PEDAL COMPL.",1,1,,1,1,,,,,5535555535
7,2,,172162-46170,,"BOSS COMPL.",1,1,,1,1,,,,,,5555555>5
8,3,,172141-41370, ,"BUSH 2015",2,2,,2,2,,,,,52555255>5
10,2,,172162-46190, ,SHAFT,1,1,,1,1,,,,,,55555555
11,2,,172124-46200, ,""0O-RING 27X5.7",4,4,,4,4,,,,,553533553
12,2,,172162-46200, ,"ROD 93",1,1,,1,1,,,,,,5555555>
13,2,,172162-46210, ,"ROD 98.5",1,1,,1,1,,,,,,5555555>»
14,2,,172162-46220, ,"ROD 60",1,1,,1,1,,,,,,,,,55555
15,2,,172122-46590, ,""ELBALL 8",3,3,.,3.,3,,..5555553555>5

16,2, ,22137-080000, ,""WASHER 8, POLISHED",3,3,.,3,3,,.,5553555535
17,2,,22137-200000, ,""WASHER 20,POLISHED",1,1,,1,1,,,,,5535555535
18,2,,22217-100000, ,""SPRING WASHER 10",1,1,,1,1,,,,,,5555555>»
19,2,,22417-160160, ,""COTTER PIN 1.6X16",1,1,,1,1,,,,,,5555555>
20,2,,24761-040000, ,"NIPPLE B,GREASE™,1,1,,1,1,,,,,55555955>5
21,2,,24761-050000, ,"NIPPLE C,GREASE™,1,1,.,1,1,,,,.4553525523
22,2,,26013-080252, ,""BOLT M 8X 25",2,2,,2,2,,,,3:553523523
23,2,,26051-080002, ,"NUT M 8",3,3,,3,3,,,,,55555555>
24,2,,26051-080002, ,"NUT M 8",4,4,,4,4,,,,,,,:::5555
25,2,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,,2,2,,,:555552355>5
26,2,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,.,1.1,.,.,..255355554
27,2,,26716-080002, ,"NUT M 8",2,2,,2,2,,,,,,,,55555>
28,2,,933110-54100, ,"PIN 4.75X14",1,1,,1,1,,,,,555553554

1,1
1-1
P.T
2,2
3,2
4,3
6



3 g (P.T.0.)
Fig. CONTROL EQUIPMENT(P.T.0.)

P.T.O./SJFASSY(H T g )
P.T.0. VALVE ASSY(OPTIONAL)
(712162-46100)
(7T72162-46101)
I BNo, 36D B LNo, TRU -1
JEENo. 360 R LRo. 205284
IEHENo, T30 R LNo. 11 561%
EHEY,
Fig. 36 Ref.No. 1, 1-1
INC Fig. 36 Ref, No.2~28

Fig. 73 Ref. No. 1~51

1

avbhkO—AN7
CONTROL VALVE

BT



,,172162-50100, ,"FRAME COMP.,LOWER™,1,1,1,1,1,,,,,,5555555>
,»,172141-50890, ,GROMMET ,2,2,2,2,2,,,,,,,,,5555>

,»,172162-50800, ,"PLATE,GUARD" ,4,4,4,4,4,,,1,,,,555535>»
,»,22217-160000, ,"'SPRING WASHER 16',12,12,12,12,12,,,1,,,,,,35555
,,26116-160502, ,""BOLT M16X 50 PLATED",12,12,12,12,12,,,1,,,.,555455>
6,1,,172162-53300, ,"WEIGHT COMP.,CENTER",1,1,1,1,1,,,,,.55555554
6-1,1,,172162-53280, ,""WEIGHT
COMP.,CENTER",1,1,1,1,1,,N,,72162290,M00523,72162290,M00523, ,,,,,,,, 1
7,1,,172162-53330, ,""WEIGHT R COMPL."",1,1,1,1,1,,,,,,5555555>
7-1,1,,172162-53290, ,"WEIGHT R
cowpPL.",1,1,1,1,1,,N,,72162290,M00523,72162290,M00523, ,,,,,,,,1
8,1,,172162-53350, ,"WEIGHT L",1,1,1,1,1,,,,,,5555555>»
9,1,,172162-53360, ,"PLUG M16",3,3,3,3,3,,,,55355535555>»
10,1,,22217-160000, ,"SPRING WASHER 16',9,9,9,9,9,,,..,.555555>
11,1,,26116-160452, ,"'BOLT M16X 45 PLATED",2,2,2,2,2,,,:553555355>5
12,1, ,26116-160702, ,""BOLT M16X 70 PLATED",4,4,4,4.,4,,,,,:55353524
13,1,,26116-161102, ,""BOLT M16X110 PLATED",3,3,3,3,3,,,55555355553
14,1, ,933147-08501, ,""WASHER 17X40X4.5",9,9,9,9,9,,,,,5553555555
15,1,,172162-54100, ,"FRAME COMP.,TURNING",1,1,,,,,.5555555555>5
15-1,1,,172162-54101, ,""FRAME
COMP.,TURNING",1,1,,,,,N,,72162132,M00504,72162132,M00504, ,,,,.,.
15-2,1,,172162-54102, ,""FRAME
COMP.,TURNING",1,1,,,,,N,,72162261,M00531,72162261,M00531, ,,,,,,,,1
15-3,1,,172162-54103, ,""FRAME
COMP.,TURNING",1,21,1,1,1,,N,,72162401,M00747,72162401,M00747,,,,,.5,,1
16,1, ,172162-57600, ,""BEARING COMP.,SWING",1,1,1,1,1,,,,,5455555554
17,1,,172162-57650, ,""BOLT M16X90",48,48,48,48,48,,,,,:55353554
18,1,,172162-57660, ,"PIN 16X40,STRAIGHT",4,4,4,4,4,,,,,,35535533>»
19,1,,172162-61500, ,RUBBER,6,6,6,6,6,,,,,,5555555>»
20,1,,172162-61510, ,"COVER, UNDER",1,1,1,1,1,,,,,.55555555
21,1,,172162-61600, ,""COVER L,TRAVEL",1,1,1,1,1,,,,.4553525533
22,1,,172162-61610, ,"COVER R, TRAVEL",1,1,1,1,1,,,,.,5535555535
23,1,,22157-120000, ,"WASHER 12",6,6,6,6,6,,,,55553555555
24,1,,22217-100000, ,"SPRING WASHER 10',12,12,12,12,12,,,,,.553555535
25,1,,22217-120000, ,"SPRING WASHER",6,6,6,6,6,,,,:5553555555
26,1,,26116-100202, ,"BOLT M10X 20 PLATED",12,12,12,12,12,,,,,3555535555
27,1,,26116-120302, ,"'BOLT M12X 30 PLATED",6,6,6,6,6,,,,55535555555

1,1
2,1
3,1
4,1
5,1



Fig. 37

2U—4L & RERIRT YT
FRAME & TURNING BEARING

9}-&——%‘“;2
~ Q <

3 $oo—-3a4g

IRON CRAWLER SPEC.

B7



1,1,,172162-61100, ,""COVER A COMPL.",1,1,,,,:555535535535>»
1-1,1,,172162-61101, ,""COVER A
ASSY",1,1,1,1,1,,S,,72162269,M00636,72162269 ,M00636, , ,,,,,,, 1
2,1,,172162-61120, ,"'SEAL,COVER B",1,1,1,1,1,,,.,,5555555>
3,1,,172162-61130, ,"'BRACKET COMPL.",1,1,1,1,1,,,,5555555555
4,1,,172162-61190, ,"STAY L COMPL.",1,1,1,1,1,,,,,5553555554
5,1,,172162-61230,,"STAY R COMPL.",1,1,1,1,1,,,,,,5555555>»
6,1,,172162-61250,,"COVER B",1,1,1,1,1,,,,,55555555>
7,1,,172146-61280, ,COVER(1),1,1,1,1,1,,,,,55555555>
8,1,,172162-61280, ,"'PLATE D",1,1,1,1,1,,,2,,,.555355>
9,1,,172162-61290, ,""COVER C COMPL.",1,1,1,1,1,,,,,555555554
10,1,,172162-61390, ,"COVER F",1,1,1,1,1,,,,,,5555555>»
11,1,,172162-61400, ,"COVER G",1,1,1,1,1,,,,,,5555555>»
12,1,,172162-61410, ,""COVER H COMPL.",1,1,,,,,.5555555355>5
12-1,1,,172162-61411, ,""COVER H
cowpPL.",1,1,,,,,S,,72162132,M00504,72162132,M00504, ,,,,,,
12-2,1,,172162-61412, ,""COVER H
cowpPL.",1,1,1,1,1,,N,,72162401,M00747,72162401 ,M00747, ,, 5555551
13,1,,172162-61420, ,"COVER 1",1,1,1,1,1,,,
14,1,,172162-61560, ,"'"COVER A,UNDER",1,1,1,
15,1,,172162-61570, ,""COVER B,UNDER",1,1,1,
16,1,,172162-61580, ,""COVER C,UNDER',1,1,1,
17,1,,172162-61590, ,""COVER D,UNDER',1,1,1,
18,1,,172162-61650, ,""COVER COMP.,LAMP",1,1,1,1,1,,,,..,5555455>
19,1,,172122-17190, ,CLIP,2,2,2,2,2,,,1,,,.555455>»
20,1,,26116-100252, ,""BOLT M10X 25 PLATED",2,2,2,2,2,,.,.553523553
21,1,,172162-61730, ,"SEAL ,WEIGHT",1,1,1,1,1,,,,,55555553>
22,1,,26116-100252, ,""BOLT M10X 25 PLATED",8,8,8,8,8,,,,.5535555535
23,1,,172162-61790, ,"COVER J",1,1,1,1,1,,,.,,2555255>
24,1,,172162-61810, ,"SEAL ,BRACKET",1,1,1,1,1,,,,,.55535555
25,1,,172162-61820, ,""'SEAL,COVER A RUBBER",2,2,,.,..,355553223553
25-1,1,,172162-61920, ,"'SEAL ,COVER
A",1,1,1,1,1,,S,,72162292,M00631,72162292 ,M00631, ,,,,,,,,1
26,1,,172162-61830, ,"COVER H",1,1,.,,,,,5555552355>

26-1,1,,172162-

61831, ,COVER(E),1,1,1,1,1,,N,,72162401,M00747,72162401 ,M00747 , 5, 5554551
27,1,,172162-61880, ,"SEAL ,PLATE B",1,1,1,1,1,,,,,,5555555>»
28,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3.,3,,.:555555355>»
29,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,,,,.52555355>»
30,1,,26116-100252, ,"BOLT M10X 25 PLATED",6,6,6,6,6,,.3,,.,,,.55555
31,1,,26116-100252, ,"BOLT M10X 25 PLATED",4,4,4,4,4,,,,,53555355>5
32,1,,22137-120000, ,"WASHER 12,POLISHED",4,4,4,4,4,,,,,:553533523
33,1,,22137-160000, ,"WASHER 16,POLISHED",2,2,2,2,2,,,,,535555355>»
34,1,,22217-080000, ,"SPRING WASHER 8",4,4.,4
35,1,,22217-080000, ,"SPRING WASHER 8',2,2,2
36,1,,26116-100252, ,""BOLT M10X 25 PLATED",5
37,1,,22217-100000, ,"SPRING WASHER 10",7,7,
38,1,,22217-100000, ,'"SPRING WASHER 10",8,
39,1,,22217-100000, ,"SPRING WASHER 10",6,
40,1, ,22217-100000, ,"SPRING WASHER 10,4,
41,1, ,22217-100000, ,"SPRING WASHER 10,5,
42,1,,22217-100000, ,"SPRING WASHER 10",2,
43,1, ,22217-100000, ,"SPRING WASHER 10",2,2,
44,1, ,22217-100000, ,"SPRING WASHER 10",2,2,
45,1, ,22217-100000, ,"SPRING WASHER 10",3,3,3,3,3,,,.:55555553
46,1, ,22217-100000, ,"SPRING WASHER 10",20,20,20,20,20,,,,555555555>»
47,1,,26116-160252, ,"'BOLT M16X 25 PLATED",2,2,,,,.5535553525535
47-1,1,,26116-160302, ,""BOLT M16X 30
PLATED",2,2,2,2,2,,R,,72162347 ,M00563,72162347 ,M00563, ,,,,,,,,1
48,1, ,22217-160000, ,"SPRING WASHER 16",2,2,2,2,2,,,,:555352335
49,1, ,26013-100162, ,"BOLT M10X 16",2,2,,,,,55555555355>5
49-1,1,,26116-100162, ,"'BOLT M10X 16
PLATED",2,2,2,2,2,,N,,72162321,M00501,72162321,M00501, ,,,,,,,,1



50,1, ,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,4,4,4,,,,5333522575
51,1,,26013-120302, ,"BOLT W/WASHER M12X30'",2,2,2,2,2,,,533555332525
52,1,,26013-120352, ,"BOLT M12X 35",2,2,2,2,2,,,,553555533>»
53,1,,26116-100202, ,"BOLT M10X 20 PLATED",20,20,20,20,20,,,,,555535555
54,1,,26116-080162, ,"BOLT 8X16",4,4,4,4,4,,,,:55552223
55,1,,26116-080202, ,"'BOLT M 8X 20 PLATED",2,2,2,2,2,,,,.553523553

56,1,,26116-100162, ,"'BOLT M10X 16 PLATED",5,5,5,5,5,,,,55535555535
57,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,,,2,,,35535533>»
58,1,,26116-100162, ,"BOLT M10X 16 PLATED",2,2,2,2,2,,,.,52555355>5
59,1,,26116-100202, ,"BOLT M10X 20 PLATED",3,3,3.,3.,3,,.:5555553555>5
60,1,,172162-61870, ,"'RUBBER 200,EDGE',1,1,1,1,1,,W,,72162224,"FROM

1ST',72162224,"FROM 1ST",,,,,,,

61,1,,172165-63650, ,"'PLUG

10,HOLE",2,2,2,2,2, ,W,,72162433,M00937,72162433,M00937, , ,,,,,,, |
62,1,,22157-100000, ,""WASHER
10»,2,2,2,2,2,,W,,72162352,M00563,72162352,M00563, ,,,,,,,,1
63,1,,22157-100000, ,""WASHER
10",2,2,2,2,2,,W,,72162352,M00563,72162352,M00563, ,,,,,,,,1
64,1,,22157-100000, ,'"WASHER
10",4,4,4,4,4,,W,,72162352,M00563,72162352,M00563, ,,,,,,,,|



3 TU—LFIN—
Fig. FRAME COVER

7 — 78
COOLER SPEC.

T.O.4H4[P.T.0. B> %
0.3

. SPEC. [NOT P.T.0. SPEC,
57
19—? 43— 25 25-1
8—{) 57 Hif
® @ PREVIQUS NEW

7
1 PREVIOUS

9-1 T B
T

2
e

VA

1




1,1,,172162-62100, ,"FLOOR COMP. ,FLOAT",1,1,,,,5555535535535>5
1-1,1,,172162-62102, ,"'FLOOR
COMP.,FLOAT",1,1,,,,,S,,72162169,M00504,72162169,M00504, ,,,,,,
1-2,1,,172162-62103, ,""FLOOR
COMP.,FLOAT",21,1,21,1,1,,N,,72162397,M00747,72162397 ,M00747, ,,,,,,551
2,1,,172162-62350, ,""MOUNT ,FLOOR",8,8,8,8,8,,,5,5553555554
3,1,,172162-62360, ,""MAT ,FLOOR" ,1,1,1,1,1,,,2,,,5555555>»
4,1,,172162-62370, ,""RUBBER A,FLOAT FLOOR™,3,3,3,3,3,,,.5555535535>»
5,1,,172162-62380, ,""RUBBER B,FLOAT FLOOR",1,1,1,1,1,,,,,,5555555>
6,1,,172162-62410, ,"STEP L",1,,1,1,1,,,,,,,5:5555>
7,1,,172162-62440, ,"STEP R",1,,1,1,1,,,,,55555555>
8,1,,172162-62500, ,""COVER COMP.,FLOOR",1,1,1,1,1,,,,,5535555535
9,1,,172162-62830, ,PLATE,1,1,1,1,1,,,,,,.555555>

10,1,,172146-82910, ,SPACER,4,4,4,4.,4,,,..,,.5 5>
11,1,,22217-080000, ,"'SPRING WASHER 8',2,3,2,2
12,1, ,22217-080000, ,""SPRING WASHER 8',2,2,2,2
13,1, ,22217-080000, ,"'SPRING WASHER 8',8,8,8,8
14,1, ,22217-080000, ,""SPRING WASHER 8',2,2,2,2,2,,,,,3555353523
15,1,,22217-120000, ,"'SPRING WASHER",4,4,4,4,4,,,,,:55535555
16,1,,26116-080162, ,"'BOLT 8X16'",2,3,2,2,2,,,,53555532524

17,1, ,26116-080162, ,"BOLT 8X16",2,2,2,2,2,,,,25535235532

18,1, ,26116-080162, ,""BOLT 8X16",8,8,8,8,8,,,,.5535555535

19,1, ,26116-080162, ,""BOLT 8X16",2,2,2,2,2,,,,2.553533553
20,1,,26116-121002, ,""BOLT M12X100 PLATED",4,4,4,4.4,,....:555255>5
21,1,,172162-62460, ,"STEP L",.,1,,,,,,,,55555555>
22,1,,172162-62470,,"STEP R",,1,,,,,.5555555353>
23,1,,172162-62540, ,"SEAL ,STEP L",,1,,,,,Z,,,,72162365,M00501, ,,,,,,,,1
24,1,,172162-62550, ,"SEAL,STEP R",,1,,,,,Z,,,,72162365,M00501, ,,,,,,,,1
25,1,,172162-62600, ,""COVER COMP.,FLOOR™,1,1,,,,,,1,,,.555455>

27,1, ,1A1040-66000, ,"SPRING,STICK LOCK",1,1,,,,,.1,,52555555>
28,1,,22217-060000, ,"SPRING WASHER 6",2,2,,,...1,.4553525543
29,1,,26557-060162, ,""'SCREW M 6X 16',2,2,2,2,2,,,1,,,,3555535
30,1,,172162-63200, ,""PANEL L COMPL.",1,1,,,,,.5553555355>5
30-1,1,,172162-63201, ,""PANEL L
comMPL.",1,1,1,1,1,,S,,72162149,M00504,72162149,M00504, ,,,,,,
31,1,,172162-63300, ,""PANEL R COMPL.",1,1,,,,,55555555355>5
31-1,1,,172162-63301, ,"PANEL R
comPL.™,1,1,,,,,F,5,72162133,M00504,72162133,M00504, ,,,,,,
31-2,1,,172162-63302, ,""PANEL R
comMPL.",1,1,1,1,1,,N,,72168273,*1995.06,72168273,*1995.06,,,,,,,,,1
32,1,,172162-63310, ,""COVER COMPL.",1,,1,1,1,,,,,55555555>
33,1,,172137-69850, ,SCREW,4,4,4,4,4,,,,,,,,5.5555
33-1,1,,172519-63240, ,""BOLT 8X
16",4,4,4,4,4,,R,,72162258,M00563,72162258 ,M00563, ,,,,,,,,1
34,1,,22217-080000, ,"SPRING WASHER
8",2,2,2,2,2,,2,,72162258,M00563,72162256,M00563, , , , , , ,
35,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,,553555535
36,1,,26116-080122, ,"BOLT M 8X 12 PLATED",1,1,1,1,1,,.,..,,.555455>
37,1,,26116-080162, ,"BOLT 8X16",2,2,,,,,,55555553555>5
37-1,1,,172519-63240, ,""BOLT 8X
16",2,2,2,2,2,,R,,72162258,M00563, 72162258 ,M00563, ,,,,,,,,|
38,1,,26589-060162, ,""'SCREW M6,BINDING",4,4,4,4,4,,,,,5535235535
39,1,,172162-63330, ,""COVER COMPL.",,1,,,,:555355535255
40,1,,172212-61230, ,""FASTENER, DIAL"™,1,1,1,1,1,,,,,55555535>»
41,1,,172162-61430, ,""COVER K",1,1,1,1,1,,,,,.55535555
42,1,,172162-61440,,""COVER L COMP.,SEAL",1,1,,,,5555555532553
42-1,1,,172162-61441, ,""COVER L
COMP.,SEAL",1,1,1,1,1,,S,,72162129,M00504,72162129 ,M00504, ,,,,,,
45,1,,172162-61550, ,PLATE,1,1,1,1,1,,,,,,55555555

46,1, ,22217-050000, ,"SPRING WASHER 5",2,2,2,2,2,,,,:555352235

47,1, ,26589-060162, ,""SCREW

M6,BINDING",4,4,4,4,4,,W, ,72162133,M00504,72162133,M00504, ,,,,,,



48,1, ,22217-080000, ,""SPRING WASHER
g",10,10,,,,,Z,,72162129,M00504,72162129,M00504, ,,,,,,

49,1, ,22217-080000, ,"SPRING WASHER
8",2,2,,,,,2,,72162258,M00563,72162258 ,M00563, , , ,, ,,

50,1, ,26116-080162, ,"BOLT 8X16",4,4,,,,,,55555555755
50-1,1,,172137-69850, ,SCREW,4,4,,,,,N, ,72162129,M00504,72162129,M00504, , ,,,,,
50-2,1,,172519-63240, ,""BOLT 8X
16",4,4,4,4,4,,R,,72162258,M00563,72162258,M00563, ,,,,,,,,1
51,1,,26116-080162, ,"BOLT 8X16",6,6,,,,,,5555555555>5

51-1,1,,172137-69850, ,SCREW,6,6,,,,,N,,72162129,M00504,72162129,M00504, ,,,,,,
51-2,1,,172519-63240, ,""BOLT 8X
16",6,6,6,6,6,,R,,72162258,M00563,72162258,M00563, ,,,,,,,,1
52,1,,26116-080162, ,"BOLT 8X16",2,2,,,,,,55553555555>5
52-1,1,,172519-63240, ,""BOLT 8X
16",2,2,2,2,2,,R,,72162258,M00563,72162258 ,M00563, ,,,,,,,,|
53,1,,26577-050122, ,""SCREW M 5X 12",2,2,2,2,2,,,,,3255353553
54,1,,26716-050002, ,"NUT M 5",2,2,2,2,2,,,,553555533>»

57,1,,172162-63460, ,PLATE,1,1,1,1,1,,W,,72162133,M00504,72162133,M00504, ,,,,,,



30 xzu7 & Ak
Fig. STEP & INSTRUMENT PANEL

an
SPARE PARTS

99 v/ EHE
CANOPY SPEC.

TIWFF v iHR
MULT| CHANGE SPEC.

29—

28—®

B
PREVI0US

Faviaus ﬁfé?i:jfi:::;\\ ,,i:fffffffi:::;//j




,,172162-64200, ,"SEAT ,OPERATOR",1,1,1,1,,,,.55355535555>»
,,172162-64210, ,""CUSHION ASSY",1,1,1,1,,,,,.553555535
,,172162-64220, ,"BACK ASSY",1,1,1,1,,,,,555555255
,,172162-64230, ,""BACK (B) ASSY",1,1,1,1,,,,.5555555555
,,172162-64240, ,""PANEL,BACK",1,1,1,1,,,,,,55555355>5
,,172162-64320, ,""RUBBER A,EDGE",1,1,1,1,,,,.555555555>»
3,,172162-64330, ,""RUBBER B,EDGE",1,1,1,1,,,,,555555555>»
8,2,,172162-64270, ,""ADJUSTER,SEAT SLIDE",1,1,1,1,,,,,55355535555>»
9,2,,172162-64280, ,""ADJUSTER,SEAT SLIDE",1,1,1,1,,,,,55553555535
12,2,,172162-64310, ,"'SCREW M5X10,TAPPING",3,3,3,3,,.,55555555535
13,2,,26013-080202, ,"'BOLT W/WASHER M8X20",8,8,8,8,,,5555555555135
14,2, ,26022-080162, ,""SCREW M 8X 16",4,4,4,4,,,,,3,55353523
15,2,,172162-64250, ,""BRACKET L,SIDE",1,1,1,1,,,,,5535555555>»
16,2,,172162-64260, ,"'BRACKET R,SIDE",1,1,1,1,,,,,,555535555
17,1,,172162-64380, ,""MOUNT COMP.,OP_SEAT",1,1,1,1,1,,,,,55555955>
20,1,,22217-080000, ,""SPRING WASHER 8",4,4,4,4,4,,,,.,553523553
21,1,,26116-080162, ,""BOLT 8X16",4,4,4,4,4,,,,553555533>»
22,1,,22217-080000, ,""SPRING WASHER 8",4,4,4,4,4,,,,,5535235535
23,1,,26716-080002, ,"NUT M 8",4,4,4,4.,4,,,,,,:555255>5
24,1,,22137-080000, ,"WASHER 8,
POLISHED",4,4,4,4,4,,W, ,72165354 ,M00772,72165354 ,M00772, ,,,,,5,,1
25,1,,22137-080000, ,""WASHER 8,

POLISHED",4,4,4,4,4,,W, ,72162349,M00618,72162349,M00618, ,,,,,,,,1

1,1
2,2
3,2
4,2
5,2
6,3
7



40 U—pF & Y—pTIUPE
Fig. SEAT & SEAT MOUNT

BH UNo. 11X

RHLNo 2B i6EEHET.

1 INC, 2~ 16

BT



,»,194145-04810, ,"WASHER 10",3,3,3,3,3,,,,555355553
,,172122-05410, ,"KEY ASSY",1,1,1,1,1,,,,,555555553
,,172122-05420, ,KEY,1,1,1,1,1,,,,,,,5.55555
,172122-05430, ,""WASHER 31X4',1,1,1,1,1,,
,172122-05440, ,""NUT 30X1.5X4.5",1,1,1
,172122-05450, ,"PLATE 21, LOCK",1,1,1,
,22137-100000, ,""WASHER 10,POLISHED",1,
,26346-100002, ,"U-NUT M10 PLATED",1,1
9,1,,172162-65100, ,""ABSORB.MTL. ,BNNT.SD.""
9-1,1,,172162-

65101, ,""ABSORB.MTL. ,BNNT.SD.",1,1,,,,,S,,72162132,M00504,72162132,M00504,,,,,,,
9-2,1,,172162-

65102, ,""ABSORB.MTL. ,BNNT.SD.",1,1,1,1,1,,S,,72162242,M00534,72162242 ,M00534,, , ,,

1
1
1,1,1,,5555533532353
1
1

O~NOURWNPE
NNMNNNNNPRP PP

,1,,,,,,,,,,,,,,

1
1,
1,
1
1

10,1,,172162-65390, ,"'ABSORB.MTL.,CVR.A SD",1,1,1,1,1,,,,,55555955>
11,1,,172162-65440, ,""COVER B COMPL.",1,1,,,..555555355553
11-1,1,,172162-65800, ,""COVER B
cowpPL.",1,1,1,1,1,,N,,72162458,M01049,72162458,M01049, ,,,,,,,,1
12,1,,172126-65500, ,KEY,1,1,1,1,1,,,,,,.5555555

13,2,,172126-65571, ,""WASHER LOCK",1,1,1,1,1,,,,.55555955>

14,2, ,26347-100002, ,""U-NUT M10",1,1,1,1,1,,,..55555559
15,1,,172162-65540, ,""SEAL COMP.,SUPPORT A™,1,1,1,1,1,,,,,,5555555>»
16,1, ,172162-65630, ,""SUPPORT C COMPL.",1,1,1,1,1,,,,,555555554
17,1,,172162-65650, ,"'SEAL,COVER A",2,2,2,2,2,,,,,532555255>5
18,1,,172162-65660, ,"'SEAL,COVER B'",1,1,1,1,1,,,,,.5555955>
19,1,,172162-65670, ,""COVER COMPL.",1,1,,,..55555352355332
19-1,1,,172162-65671, ,""COVER

cowpPL.",1,1,1,1,1,,S,3,72162242 ,M00534,72162242 ,M00534, ,,,,,,
20,1,,172162-65700, ,"SUPPORT B COMPL.",1,1,1,1,1,,,,,.55535555
21,1,,172146-65750, ,"COVER, LOCK",2,2,2,2,2,,,,.53552355>5
22,1,,172146-65760, ,STOPPER,1,1,1,1,1,,,.,.55555554
23,1,,22137-080000, ,"WASHER 8, POLISHED",16,16,16,16,16,,,,,555555555
24,1,,22137-080000, ,"WASHER 8, POLISHED",4.4,,..,,.5555555255>5
24-1,1,,1A1040-43900, ,"'SPRING WASHER,

ROD",4.,4,4,4,4,,S,,72162242 ,M00534,72162242 ,M00534, , ,,,,,
25,1,,22137-100000, ,"WASHER 10,POLISHED",10,10,10,10,10,,,,,5555555 5>
26,1,,22217-080000, ,"SPRING WASHER 8',16,16,16,16,16,,,,,555555554
27,1,,22217-100000, ,"SPRING WASHER 10" ,7,7,7,7,7, 3523352235224
28,1,,22217-120000, ,"SPRING WASHER",6,6,6,6,6,,,,,555555555
29,1,,26013-080202, ,""BOLT W/WASHER M8X20",4,4,4,4,4,,,,,55535333525
30,1,,26013-100252, ,"'BOLT W/WASHER M10X25",3,3,3,3,3,,,555535525515
31,1,,26013-100352, ,"BOLT M10X 35",3,3,3,3,3,,,.555555555>5
32,1,,26013-120452, ,"BOLT M12X 45",2,2,2,2,2,,,,53552335224
33,1,,26116-100202, ,""BOLT M10X 20 PLATED",7,7.,7,7.,7,,25552522235>5
34,1,,26116-120202, ,""BOLT M12X 20 PLATED",6,6,6,6,6,,,,,55555455>
35,1,,26577-040082, ,""SCREW M 4 X 8',6,6,6,6,6,,,,5535555555>
36,1,,26716-080002, ,""NUT M 8',16,16,16,16,16,,,,,55555555>»
37,1,,172162-61260, ,""COVER,HOSE",1,1,1,1,1,,,,,,5555555>»
38,1,,172162-61300, ,"ABSORB_MTL. ,CVR_.A SD",1,1,1,1,1,,,,,.:5.535555
41,1,,172162-61330, ,""SEAL,COVER A"™,1,1,1,1,1,,,,.555552525
42,1,,172162-61340, ,""ABSORB.MTL.,CVR.B SD",1,1,1,1,1,,,,555555555>
45,1,,172162-61380, ,"SEAL,COVER B",1,1,1,1,1,
46,1, ,22137-100000, ,""WASHER 10,POLISHED",4,
47,1, ,22217-100000, ,"SPRING WASHER 10",4.4,4,
48,1, ,22217-100000, ,"SPRING WASHER 10",4,4,4,
49,1, ,22217-100000, ,"SPRING WASHER 10",3,3 ,
50,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4
51,1,,26116-100202, ,"BOLT M10X 20 PLATED",.4,4,
52,1,,26116-100202, ,"BOLT M10X 20 PLATED",3,3,
53,1,,172122-55061, ,""BRACKET, GREASE PUMP",2,2, 2 2 2253559339233 93
54,1,,22217-060000, ,"SPRING WASHER 6",4,4,4,4,4,,,,,,,,,,,,,,
55,1,,26116-060122, ,""BOLT 6X12",4,4,4,4,4,,,,,53525533>»
56,1,,172162-62800, ,""ABSORB_MTL.,PL.SD.",1,1,,,,,.5552555255>»

4,4,4,4,, 111 00000nnas
4,4
4,4
3,3

w-b-b' .« o



56-1,1,,172162-62811, ,PLATE,1,1,1,1,1,,S,,72162132,M00504,72162132,M00504, ,,,,,,
57,1,,22217-080000, ,"SPRING WASHER 8",4,4,,,,,5553553533523
57-1,1,,22217-080000, ,"'SPRING WASHER
8",5,5,5,5,5,,K,,72162132,M00504 ,72162132,M00504,, , , , , ,

58,1, ,26116-080162, ,"BOLT 8X16",4,4,,,,,,5555555555>5
58-1,1,,26116-080162, ,""BOLT
8x16",5,5,5,5,5, ,K, ,72162132,M00504 ,72162132 ,M00504,, , , , , ,
59,1,,22137-080000, ,""WASHER 8,

POLISHED",5,5,5,5,5,,W, ,72162132,M00504,72162132 ,M00504, , ,,, ,,
60,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3,3,,,:5555553555>5
61,1,,22137-100000, ,"WASHER 10,POLISHED",4,4,4,4,4,,,,,:55353554
62,1,,933110-00301, ,""KEY ASSY",1,1,1,1,1,,,,,5535555535
63,1,,933171-20390, ,"LIGHT, EVER",1,1,1,1,1,,,1,,,,.55555>
64,1,,172162-62850, ,PLATE,1,,,,,,.2,,5.5555555551



Fig.zi

KRRy b
BONNET

\\‘:_-jﬁ/‘ (,/ 7/I | 7 /

12hies
PREVI0US — e

1m
63 ; A&

SPARE PARTS

BT



’ ’772162_68100’ ’I'CANOPY ASSY-I" ’1’ 7% %%3%7%%7%7%7%7%3%3%73%3%73
,1,,772162-68101, ,""CANOPY ASSY.",,1,,,,,S,,,,72162136,M00504,,,,,,,
,,172162-61720, ,""SEAL ,GUARD PLATE B",,1,,.,55555553555535

1,1
1-1
2,2
3,2,,172162-68100, ,""CANOPY COMPL.",,1,,,,:555355235253
3-1,2,,172162-68101, ,""CANOPY COwMPL.",,1,,,,,S,,,,72162136,M00504,,,,,,,
4,2,,172162-68280, ,"WINDOW,REAR™, ,1,,,,,,,5555555555

5,2,,172162-68290, ,""COVER,FRONT", ,1,,,,5555553555535

6,2,,172162-68330, ,""SEAL,FRONT COVER", ,1,,,,5555553525535
7,2,,172162-69030, ,"WINDOW A™,,1,,,,,,,5555555555

8,2,,172162-69040, ,"WINDOW B™,,1,,,,,,,5555555555
9,2,,172162-69100, ,"SEAL ,REAR™, ,1,,,,,,5555555555>5
10,2,,172162-69110, ,""SEAL ,WINDOW A", ,1,,,,5555553525535
11,2,,172162-69120, ,""SEAL ,WINDOW B, ,1,,,55555553555535
12,2,,172162-69130, ,PLATE, ,2,,,,,,:55555355355

13,2,,172162-69600, ,"'"ROOF COMP. ,CAB",,1,,,:5555555325235
13-1,2,,172162-69601, ,""ROOF COMP.,CAB",,1,,,,,N,,,,72162390,M00708, ,,,,,,,.|
14,2,,172162-69710, ,""SEAL ,CAB ROOF", ,1,,,55555553555535
15,2,,172162-69720, ,"WINDOW,ROOF" , ,1,,,,5555535535555»
16,2,,172162-69730, ,""SEAL ,ROOF", ,1,,,,,,:5555555555
16-1,2,,172162-69731, ,""SEAL ,ROOF", ,1,,,,,N,,,,72162369,M00653, ,,,,,,,,|
17,2,,172162-69740, ,"SPRING,GAS", ,2,,,,,,5555555353>
18,2,,172162-69750, ,HANDLE, ,1,,,,,,.5555555555
19,2,,172162-69760, ,"'LOCK COMP. ,ROOF", ,1,,,..555355535535553
20,2,,172162-69800, ,"GUARD COMP.,ROOF",,1,,,,:455535555335254
21,2,,172162-69830, ,""GUARD A COMPL.",.,1,,,,,05559552955>5
22,2,,172162-69850, ,""GUARD B COMPL.",.,1,,,..555555353554
23,2,,172162-69870, ,""GUARD C COMPL.",,1,,,.5555555353523
24,2,,22137-050000, ,"WASHER 5, POLISHED", ,4,,,,55535553525535
25,2,,22137-060000, ,"WASHER 6, POLISHED",.2,,,,,55555525355>5
26,2,,22137-080000, ,"WASHER 8, POLISHED",.4,,...55555525355>5
27,2,,22137-080000, ,"WASHER 8, POLISHED", .,6,,..55555535235533
28,2,,22217-050000, ,"SPRING WASHER 5",,4,,,,5555535535533>5
29,2,,22217-060000, ,"SPRING WASHER 6",.,2,,,.,:55535555335223
30,2,,22217-080000, ,"SPRING WASHER 8",,4,.,,.,.::553555335223
31,2,,22217-080000, ,"SPRING WASHER 8",,6,,,.:5553555535553
32,2,,22217-080000, ,"SPRING WASHER 8",,6,,,.55553555532553
33,2,,22217-100000, ,"SPRING WASHER 10",,12,,,,,55535553535523
34,2,,22217-100000, ,"SPRING WASHER 10", ,4,,,.:5553555335224
35,2,,22417-200160, ,"COTTER PIN 2.0X16",,4,,.,:5553555325235
36,2,,26116-080162, ,"BOLT 8X16"™,,4,,,,,5:5555535555>
37,2,,26116-080162, ,"BOLT 8X16",,6,,,,,555555252555
38,2,,26116-100202, ,""BOLT M10X 20 PLATED™,,12,,,..555553525535
39,2,,26116-100202, ,""BOLT M10X 20 PLATED",.4,.,...:5553555255>5

40,2, ,26557-060122, ,""SCREW M 6X 12,PAN HD",,2,,,,,.535555355235
41,2,,26559-050162, ,SCREW, ,4, ,,,,,,,55555555>5

42,2, ,26587-080162, ,""SCREW M 8X 16",,6,,,5555555555355>5
42-1,2,,172137-69850, ,SCREW, ,6,,,,,N,,,,72162193,M00502, ,,,,,,

43,2, ,26589-080122, ,""SCREW M8,BINDING", .8, ,,,,,555553555535
43-1,2,,172162-68370, ,BOLT, ,8,,,,,N,,,,72162379,M00678, ,,,,,,,,1

44,2, ,22137-100000, ,""WASHER 10,POLISHED", .,4,,,,.55555525355>5
45,2,,22190-080000, ,""SEAL WASHER 8(BOLT)",.4,,,,,W,,,,72162262,M00653,,,,,,,
46,2,,172162-68380, ,SHIM, ,2,,,,,W,,,,72162394 ,M00747, ,,,,,,,,1

47,1, ,172162-61700, ,""SEAL ,GUARD PLATE A", .1,,...:5555525355>5

48,1, ,22217-080000, ,""SPRING WASHER 8",.,2,,,..,55555355535

49,1, ,26116-080122, ,"BOLT M 8X 12 PLATED",.,2,,,.:5553552335523

50,1, ,22137-080000, ,"WASHER 8, POLISHED",.,2,,,,5555535555355>5
51,1,,172162-61690, ,""PLATE A,GUARD",,1,,,,:555535235533>5



Fig. 42 (::,FAI\?E)P/YIZ




’ ’772162_68400’ ’I'CABIN ASSY-I"l’ 7% %%%7%%7%7%3%7%73%3%73%3%3)3
,1,,772162-68401, ,""CABIN ASSY.",1,,1,1,1,,S,,72162136,M00504,,,,,,,,,
,,172162-61720, ,"SEAL ,GUARD PLATE B",1,,1,1,1,,,,,55555555>

1,1
1-1
2,2
3,2,,172162-68400, ,""CAB COMPL.",1,,,,,,,:5555555555

3-1,2,,172162-68401, ,"'"CAB COMPL.",1,,1,1,1,,S,,72162136,M00504,,,,,,,,>
4,2,,172162-69050, ,"LOCK ASSY",1,,1,1,1,,,,,5553555555

5,2,,172162-69060, ,STRIDER,1,,1,1,1,,,,,5535555535

6,2,,172162-69070, ,COATHANGER,1,,1,1,1,,,,,555555535

7,2,,172162-69080, ,"SEAL,DOOR",1,,1,1,1,,,,,,5555255>
8,2,,172162-68380, ,SHIM, 2, ,2,2,2,,W, ,72162394 ,M00747, ,,,,35555551
9,2,,172162-69130, ,PLATE,2,,2,2,2,,,,,,,555555>5

10,2,,172162-69160, ,"TRIM,REAR",1,,1,1,1,,,,,.55555555
11,2,,172162-69600, ,""ROOF COMP. ,CAB",1,,,,,5555535235535>5
11-1,2,,172162-69601, ,""ROOF COMP.,CAB",1,,1,1,1,,N,,72162390,M00708, ,,,,,,.5,,1
12,2,,172162-69710, ,"'SEAL,CAB ROOF",1,,1,1,1,,,,,55555955>
13,2,,172162-69720, ,""WINDOW,ROOF" ,1, ,1,1,1,,,,.,5555555>»

14,2,,172162-69730, ,"SEAL ,ROOF",1,,,,,,,,5555555555
14-1,2,,172162-69731, ,''SEAL ,ROOF",1,,1,1,1,,N, ,72162369,M00653, ,,,,,,555,1
15,2,,172162-69740, ,"'SPRING,GAS" ,2,,2,2,2,,,,53552335224

16,2,,172162-69750, ,HANDLE,1,,1,1,1,,,,,52555955>5

17,2,,172162-69760, ,""LOCK COMP.,ROOF",1,,1,1,1,,,,.55352553
18,2,,172162-69800, ,""GUARD COMP.,ROOF",1,,1,1,1,,,,,55555555>»
19,2,,172137-69850, ,SCREW,4, ,4,4,4,,W,,72162193,M00502, ,,,,,,,,
20,2,,22137-050000, ,"WASHER 5, POLISHED",4,,4.,4,4,,,,:5535352235
21,2,,22137-060000, ,"WASHER 6, POLISHED",2,,2
22,2,,22137-080000, ,""WASHER 8, POLISHED",4, ,4
23,2,,22137-080000, ,"WASHER 8, POLISHED",4, ,4
24,2,,22217-050000, ,"SPRING WASHER 5",4,,4,4 233333399393
25,2,,22217-060000, ,"SPRING WASHER 6'".,2,,2,2,2,,,,,52555255>5
26,2,,22217-080000, ,"SPRING WASHER 8",4,,4,4.,4,,,..:32552235>5
27,2,,22217-080000, ,"SPRING WASHER 8",6,,6,6,6,,,55555355554
28,2,,22217-100000, ,"SPRING WASHER 10",11,,11,11,11,,,,,555555535
29,2,,22417-200160, ,"COTTER PIN 2.0X16",4,,4,4.,4,,.,.:555335224
30,2,,22867-300080, ,"SCREW 3X 8'",2,,2,2,2,,,,3555532523
31,2,,26013-080252, ,"BOLT M 8X 25",4,,4,4.,4,,,,.:32552235>5
32,2,,26116-080122, ,"BOLT M 8X 12 PLATED,8,,,,,555553555355>5
32-1,2,,26589-080122, ,"'SCREW M8,BINDING",8,,,,,,N,,72162103,M00772, ,,,,.555551
32-2,2,,172162-68370, ,BOLT,8,,8,8,8,,N,,72162379,M00678, ,,,,,.5,,, 1
33,2,,26116-080162, ,"BOLT 8X16",4,,4,4.,4,,,,.:55235224

34,2,,26116-080162, ,"BOLT 8X16",6,,6,6,6,,,,535555355554

35,2,,26116-100202, ,"BOLT M10X 20 PLATED",11,,11,11,11,,,,,55555355>
36,2,,26557-060122, ,""'SCREW M 6X 12,PAN HD",2,,2,2,2,,,,.5535235535
37,2,,26559-050162, ,SCREW, 4, ,4,4,4,,,,,,,,::555>5

38,2,,26577-080202, ,"SCREW M 8X 20",2,,2,2,2,,,,53555335224

39,2,,194150-24270, ,""SCREW CAP 13",2,,2,2,2,,,,.53552335>5
40,2,,22190-080000, ,""SEAL WASHER 8(BOLT)*,1,,1,1,1,,W,,72162262,M00506,,,,,, 5,
41,2,,172162-14210, ,"SEAL A,FUEL TANK",1,,1,1,1,,W,,72162433,M00921,,,,,,.555,1
42,2,,172162-69770, ,CAP,1,,1,1,1,,W,,72162275,M00550, ,,,,5555 551
43,2,,172162-69170, ,""SEAL ,CABIN",2,,2,2,2, ,W,,72162369,M00653, ,,,,,,,,,,1
44,2,,172162-69180, ,'"SEAL ,CABIN",2,,2,2,2,,W, ,72162369,M00653, ,,,,,,,,,,1

45,1, ,172162-61690, ,""PLATE A,GUARD",1,,1,1,1,,,,5555552525

46,1,,172162-61700, ,"SEAL,GUARD PLATE A",1,,1,1,1,,,,,.55555555

47,1, ,22217-080000, ,""SPRING WASHER 8",2,.,2,2,2,,,,,355535553

48,1, ,26116-080122, ,""BOLT M 8X 12 PLATED".,2,.,2,2,2,,,..,52555355>»

49,1, ,22137-080000, ,""WASHER 8, POLISHED",2,,2,2,2,,,,,53555255>5

.2,
.4,
.4,
4,



4 * ¢ B (F4F) (GRELHR)
Fig. CABIN(BODY)(STANDARD SPEC. )

* ¢ E CASSY(AE A1)
CABIN ASSY(STANDARD SPEC.)
772162-68401
JEHENo, 430 R UNo. 1-11E
EHENo. 430 B Lo, 2 544 &
JHHENo, 45D R Lo -1 526%
sHET,
Fig. 44 Ref.No. 1-1
INC Fig. 43 Ref_ No, 2~ 44

Fig. 45 Ref.No. 1—1~26

1

|

REFER TO Fig 46

REFER TO Fig.45

BY



»,(72162-68410, ,CABIN,1,,,,,,,,5555555555

,,172162-14210, ,""SEAL A,FUEL TANK",1,,,,,5555535535535>»
»»,194150-24270, ,"SCREW CAP 13".,2,,,,,,,.5555552555
,»,172162-61720, ,""SEAL,GUARD PLATE B",1,,,.5555355535335235
»»,172519-63240, ,"BOLT 8X 16™,4,,,,,,,,5555555555
»»,172162-67100, ,"TRIM,ROOF A™,1,,,,,,,5555555555>
2,,172162-67130, ,"TRIM,ROOF D",1,,,,,,,5555555525>
8,2,,172162-67140, ,"TRIM,FROMT A™,1,,,,,,,.5555555555
9,2,,172162-67150, ,"TRIM,FROMT B™,1,,,,,,,..:.5555555
10,2,,172162-67160, ,"TRIM A,SIDE",1,,,,,,,,,5:555555>
11,2,,172162-67170, ,"TRIM B,SIDE™,1,,,,,,,,5.5555555>
12,2,,172162-67180, ,"TRIM,SIDE C",1,,,,,,,,5.55555555
13,2,,172162-67190, ,"TRIM,REAR A™,1,,,,,,,,5.55555555
14,2,,172162-67200, ,"TRIM,REAR C",1,,,,,,,,,55555555>
15,2,,172162-67210, ,"TRIM,REAR D",1,,,,,,,5,55555555>
16,2,,172162-67250, ,"TRIM,ROOF",1,, ,,,,,,555555555>5
17,2,,172162-67400, ,"ROOF,CABIN",1, ,,,,,,5,55555555>
18,2,,172162-67580, ,COVER, 1, ,,,,,,5555555555>5
19,2,,172162-67590, ,SEAL,1,,,,,,,5,55555555>
20,2,,172162-67600, ,"WINDOW,ROOF",1,,,,,555555555355>5
21,2,,172162-67610, ,""GUARD COMP.,ROOF",1,,.,.5555553553533>»
22,2,,172162-68030, ,CABIN,1,,,,,,,,5555555555
23,2,,172162-68370, ,BOLT,8,,,,,,,.5555555555
24,2,,26577-080202, ,"SCREW M 8X 20",2,,,,355553555322235
25,2,,172162-69050, ,"LOCK ASSY™,1,,,,,,5:555352355355
26,2,,172162-69060, ,STRIDER,1,,,,,,.:5555555555
27,2,,172162-69070, ,COATHANGER,1, ,,,,5555535535535»
28,2,,172162-69080, ,"SEAL ,DOOR™,1,,,,,,5.555555555
29,2,,172162-69130, ,PLATE,2,, ,,....5555555535
30,2,,172162-69161, ,"TRIM REAR B",1,,.,.,.:5555555355>5
31,2,,172162-69731, ,"SEAL,ROOF",1,,,,,,555555535555
32,2,,172162-69770, ,CAP,1, ,,,,,.5555555555>5
33,2,,172137-69850, ,SCREW, 4, , ,,,,,.5555553535
34,2,,22137-080000, ,"WASHER 8, POLISHED",4,,,,,55555535335535
35,2,,22137-080000, ,"WASHER 8, POLISHED",8,,,..,55555525355>5
36,2, ,22190-080000, ,""SEAL WASHER 8(BOLT)",4,,,55553535552233133
37,2,,22217-080000, ,"SPRING WASHER 8",6,,.,555555535535533>5
38,2,,22217-080000, ,"SPRING WASHER 8".,8,,.,.,.:5553555535253
39,2,,22217-100000, ,"SPRING WASHER 10",11,,,,555553555553523
40,2, ,22867-300080, ,"SCREW 3X 8",2,,,,,,,55555553555>5
41,2,,26013-080252, ,"BOLT M 8X 25,4, ,,,,,,,.55555555>
42,2,,26116-080162, ,"BOLT 8X16™.,8,,,,,,555555535255
43,2,,26116-080202, ,""BOLT M 8X 20 PLATED",6,,,555555352535353523
44,2 ,,26116-100202, ,"'BOLT M10X 20 PLATED™,11,,,,.5555553555535
45,1,,26116-080122, ,"'BOLT M 8X 12 PLATED™,2,,,,5535553533233223
46,1, ,172162-61690, ,""PLATE A,GUARD™,1,,,,.555553555355>5
47,1,,172162-61700, ,""SEAL,GUARD PLATE A",1,,.,,.5555535235533>5
48,1, ,22137-080000, ,""WASHER 8, POLISHED",2,,,.,.,,:5555525355>5
49,1, ,22217-080000, ,""SPRING WASHER 8",2,,,.,..555555355535

1,1
2,2
3,2
4,2
5,2
6,2
7



4 F v E 2 (4K (13118
Fig. CABIN(BODY)(COOLER SPEC. )

F ¢ B ASSY(7 — S HAR)
CABIN ASSY(COOLER SPEC.)
772162-68410
I8 ENo. 44 B UNo. 114
IHBNo. 440 R LNo, 20544 &
JEBNo. 4SO R LNa. -1 526%
EhHET,
Fig. 44 Ref, No, 1
INC Fig. 44 Ref.No. 2~ 44

Fig. 45 Ref, No, 1—1~26

1

|

@nz R e
VIENED FRON(B) "~

®r=8n
VIEWED FRONEB)



1,2,,172162-69010, ,"WINDOW CMP,FRNT.SASH",1,,,,,3555553553535>5
1-1,2,,172162-69011, ,""WINDOW
CMP,FRNT.SASH",1,,1,1,1,,N,,72162446,M00945, ,,,,,,5,,,1
2,3,,172162-69900, ,GLASS,1,,,,,,55555355355375

2-1,3,,172162-69901, ,GLASS,1,,1,1,1,,S,,72162446,M00945, ,,,,,,,,,. 1
3,3,,172162-69910, ,GLASS,1,,,,,,5555555355555

3-1,3,,172162-69911, ,GLASS,1,,1,1,1,,S,,72162446,M00945, ,,,,,,,,,, 1
4,3,,172162-69920, ,GLASS,1,,1,1,1,,,,,,,5555555
5,3,,172162-69930, ,"LOCK L COMPL.",2,,,,,5555355235553
5-1,3,,172162-69930, ,"LOCK L COmPL.",1,,1,1,1,,K,,72162427," FROM
1ST",,,555535551

6,3,,172162-69940, ,""LOCK R COMPL.",2,,,,555555535335535
6-1,3,,172162-69940, ,"LOCK R COMPL.",1,,1,1,1,,K,,72162427," FROM
1ST",.5555555351

7,3,,172162-68050, ,''LOCK(L), UPPER",1,,1,1,1,,W,,72162427,"FROM 1ST",,,,,,555551
8,3,,172162-68060, ,''LOCK(R), UPPER",1,,1,1,1,,W,,72162427,"FROM 1ST",,,,,5555551
9,3,,172162-68070, ,STOPPER,1,,1,1,1,,W,,72162427 ,"'"FROM 1ST",,,,,,,55551
10,3, ,172162-68080, ,STOPPER,1,,1,1,1,,W,,72162427,"FROM 1ST",,,,,,5555,1
11,2,,172162-69020, ,""WINDOW CMP,REAR SASH",1,,1,1,1,,,.,,5555555>
12,3,,172162-69950, ,GLASS,1,,1,1,1,,,,,,55555555

13,3,,172162-69960, ,GLASS,1,,1,1,1,,,,,.,5555555

14,3, ,172162-69970, ,""LOCK ASSY",2,,2,2,2,,,553553533523
15,2,,172162-69030, ,"WINDOW A™,1,,1,1,1,,,,,,5555555>»
16,2,,172162-69040, ,""WINDOW B",1,,1,1,1,,,..,5555555>
17,2,,172162-69090, ,"'SEAL,FRONT",1,,1,1,1,,,,,.455535554
18,2,,172162-69100, ,"SEAL ,REAR",1,,1,1,1,,,,,.455355554
19,2,,172162-69110, ,""SEAL ,WINDOW A™,1,,1,1,1,,,,,555555535
20,2,,172162-69120, ,"SEAL ,WINDOW B",1,,1,1,1,,,,,,5555555>»
21,2,,172162-69830, ,"GUARD A COMPL.",1,,1,1,1,,,,.555555555
22,2,,26587-080162, ,""SCREW M 8X 16",6,,6,6,6,,,,.5555355554
22-1,2,,172137-69850, ,SCREW,6,,6,6,6,,N,,72162193,M00502, ,,,,,,.
23,2,,172162-69850, ,""GUARD B COMPL.",1,,1,1,1,,,,,555555553
24,2,,172162-69870, ,"GUARD C COMPL.",1,,1,1,1,,,,.555555555
25,2,,22137-080000, ,"WASHER 8, POLISHED",6,,6,6,6,,,,55553555555
26,2,,22217-080000, ,"SPRING WASHER 8',6,,6,6,6,,,,,535555555>



4 FrEVHY & 0 5R)
Fig. CABIN(SASH & GLASS)

F o4 s ASSY(EEHEL4E)
CABIN ASSY(STANDARD SPEC. )
T772162-68401
JEBNo, 430 B LNo, 1-111
TAHNo. 43 B i LNo. Z2in 544 &
A EHNo. A5 R UNo. 1-1I0n5206%
EHET,
Fig. 44 Ref.No. 1-1
INC Fig. 43 Ref. No.2~44

Fig. 45 Ref. No. 1—1~26

REFER TO Fig 46

A

1

4+ ¢ E ,ASSY( 2 — 5 HER)
CABIN ASSY(COGLER SPEC.)
T72162-68410
JEHNo. 440 B LNo. 112
TEHNo. 440 R HH Lo, 208 5444
TEHNo. 450 B LNo, 1-130 2 26%
EHET.
Fig. 44 Ref.No. 1
INC Fig. 44 Ref. No. 2~ 44

Fig. 45 Ref. No, 1—{~26

BT



1A,1,,772162-69200, ,""SIDE DOOR ASSY.",1,,1,1,1,,,,.,553555535
1B,1,,772162-69210, ,"DOCR, SIDE",1,,,,,,W,1,72162439,M00921,,,,,,,55551
2,2,,172146-41320, ,GROMMET ,1,,1,1,1,,,,,,5,55555>
3,2,,172162-69200, ,"'DOOR COMP. ,SIDE",1,,1,1,1,,,,55553555555
4,3,,172162-69420, ,HINGE, 2, ,2,2,2,,,,,,,,555555

5,2,,172162-69430, ,PLATE,1,,1,1,1,,,,,,5555555>

6,2,,172162-69440, ,"GLASS,SIDE DOOR"™,1,,1,1,1,,,,,555555553
7,2,,26716-080002, ,"NUT M 8",1,,1,1,1,,,,,,,5,55555
8,2,,172162-69460, ,"'KEY ASSY, CYLINDER",1,,1,1,1,,,,,.55535555
9,2,,172162-69480, ,"'LOCK ASSY",1,,1,1,1,,,,,53555355>5
10,2,,172162-69490, ,PIN,1,,1,1,1,,,,,,,5.55555

11,2,,172162-69500, ,SPRING,1,,1,1,1,,,,,555555555

12,2,,172162-69510, ,""HANDLE ASSY",1,,1,1,1,,,,,55555555>»
13,2,,172162-69520, ,COVER,1,,1,1,1,,,,,,55555555
14,2,,172162-69530, ,"'ROD ASSY",1,,1,1,1,,,,.55555955>5
15,2,,172162-69540, ,""HANDLE ,OUTER",1,,1,1,1,,,,,555555554
16,2,,172162-69550, ,HOOK,1,,1,1,1,,,,,,5555555>
17,2,,172162-69560, ,""SEAL ,DOOR",1,,1,1,1,,,,,555555555
18,2,,172162-69570, ,"'SEAL,SIDE",1,,1,1,1,,,,,,.555555>»
19,2,,172162-69580, ,"'RUBBER,STOPPER",1,,1,1,1,,,,.,.55555554
20,2,,172162-69750, ,HANDLE,1,,1,1,1,,.,.:5355554

21,2,,22137-060000, ,"WASHER 6, POLISHED",2,,2,2,2,,,,55355535535>»
22,2,,22137-080000, ,"WASHER 8, POLISHED",1,,1,1,1,,,,,,5555555>
23,2,,22137-100000, ,"WASHER 10,POLISHED",4,,4,4,4,,,,:5:35322235
24,2,,22217-060000, ,"SPRING WASHER 6',3,,3
25,2,,22217-060000, ,"SPRING WASHER 6",3,,3
26,2,,22217-060000, ,"SPRING WASHER 6",2,,2
27,2,,22217-060000, ,"SPRING WASHER 6",2,,2 233933399993
28,2,,22217-080000, ,"SPRING WASHER 8",1,,1,1,1,,,..,,2555255>
29,2,,26013-100252, ,""BOLT W/WASHER M10X25',4,,4,4,4,,,,55553533525
30,2,,26557-060102, ,""'SCREW 6X10",2,,2,2,2,,,.553523533>»
31,2,,26557-060122, ,""'SCREW M 6X 12,PAN HD",2,,2,2,2,,,,.553525535
32,2,,26557-060162, ,""SCREW M 6X 16",3,,3,3,3,,.,.555535554
33,2,,26557-060162, ,"SCREW M 6X 16",3,,3,3,3,,.,.555535554
34,2,,26559-050162, ,SCREW,6,,6,6,6,,,,,55555555>

35,2,,172162-69450, ,"WINDOW CMP,DOOR SASH",1,,1,1,1,,,,,55555355>
36,3,,172162-69970, ,""LOCK ASSY",2,.,2,2,2,,,,3553533553
37,3,,172162-69980, ,GLASS,1,,1,1,1,,,,,,.5:5555>

38,3,,172162-69990, ,GLASS,1,,1,1,1,,,,,,.555555>

39,2,,22217-100000, ,"SPRING WASHER 10",2,,2,2,2,,,:5535555355>5
40,2,,26716-100002, ,"NUT 10",4,,4,4,4,,,,,,,,55555>

41,2,,172162-67230, ,"TRIM,DOOR A™,1,,,,,,W,1,72162439,M00921,,,,,,,,55,1
42,2,,172162-67240, ,"TRIM,DOOR B",1,,,,,,W,1,72162439,M00921,,,,,,,,,,,1
43,1, ,933110-00301, ,"KEY ASSY",1,,1,1.,1,,,,,.:55535555



_ 4 FyEVE7
Fig. CABIN DOOR

4 4 K ¥ 7 ASSYUEZEMAR)

SIDE DOOR ASSY(STANDARD SPEC.)
772162-69200

B UNo, 1AlE

B LN 20 MEEHET,

1A INC.2~40

oA K E7ASSY(Z — 7 L4R)
SIDE DODR ASSY(COOLER SPEC.)
772162-69210

B LNo. 1BIE

B UNo 2B AZEBHET.
1B INC.2~42

1

y

\\\\\\\\\ﬂREFER TO Fig 43,44

7 =Sk
COOLER SPEC.

B



,,172162-68000, ,""REFITTED CABIN ASSY.",1,,,.:55555535235535
,1,,772162-68001, ,""REFITTED CABIN ASSY.",1,,,,,,S,,72162136,M00504,,,,,,,,,
? ,172162_03110, ,l'LABEL,SMALLl',l, 7% %%7%3%%7%3%7%7%3%7%3%3%3)3

1
1
2
2,,172162-03120, ,""LABEL,FEED WATER",1,,,,:55555553555335
2,,172162-03130, ,""LABEL ,GREASE FEED",1,,,,,555555555355>5
2,,172162-03190, ,"LABEL ,WIPER SWITCH",1,,,...555553525535
2,,172162-03220, ,"LABEL,CAB",1,,,,,,.555535553555
2,,172162-03240, ,"LABEL ,WIPER",1, ,,,,,.,.55555555>

8,2,,172162-03250, ,"'LABEL,PATTERN A",1,,,,,,.5555555355>5
9,2,,172162-16560, ,""HARNESS G,WIRE"™,1,,,,55555555555535
10,2,,172122-16590, ,"BAND 200F",3,,,,,,,,555555555>5

11,2,,172137-62970, ,""GROMMET 16",1,,,,55555355355523
12,2,,172137-66230, ,GROMMET,3, ,,,,,,55555555555

13,2,,172122-79890, ,"CLAMP 350",1,,,,,,5:55555355555

14,2,,22857-400120, ,"'SCREW 4X12",3,,,,:5555555322235

15,2, ,22857-400100, ,""SCREW 4X10™,2,,,,5:55553523233553
16,2,,933113-05150, ,"LAMP, ROOM™,1,,,,,,,5555555555>5
17,3,,933113-05160, ,"BULB (12V5W)",1,,,,55522253353232235
18,2,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,,.,:5555555355335
19,2,,172162-17300, ,""MOTOR 520A,WIPER",1,,,,.555555555355>5
20,2,,172162-17310, ,"'ARM 450, WIPER",1,,,.,355553523533>»
21,2,,172162-17320, ,"'BLADE 400,WIPER",1,,,,,5555553555535
22,2,,172162-17330, ,"SWITCH,WIPER" ,1,,,,,55555535535535
23,2,,22217-060000, ,"SPRING WASHER 6".,3,,..,.:55535555335253
24,2,,26116-060122, ,"BOLT 6X12",3,,,,,,,,555555555>
25,2,,172162-62410,,"STEP L",1,,,,,,.5555555555>
26,2,,172162-62440, ,"STEP R",1,,,,,,,5555555555>5

27,2,,22217-080000, ,"SPRING WASHER 8",2,,,,55555535535533>5
28,2,,22217-080000, ,"SPRING WASHER 8".,2,,.,.,.:55535555335223
29,2,,26116-080162, ,"BOLT 8X16™,2,,,,,,5:55535535555>
30,2,,26116-080162, ,"BOLT 8X16",2,,,,,,5555555355555

31,2,,172162-63310, ,""COVER COMPL.",1,,,,555555535535535
32,2,,26589-060162, ,""SCREW M6,BINDING",4,,,,,:55535555335254
33,2,,772162-68400, ,"CABIN ASSY.",1,,,..,.,.1,....555555
33-1,2,,772162-68401, ,""CABIN ASSY.",1,,,,,,5,1,72162136,M00504,,,,,,,,>
34,2,,772162-69200, ,"SIDE DOOR ASSY.",1,,,,,5352553555532523
35,2,,172111-16890, ,"GROMMET = 9,1, ,,,,,,5555555555>

1
1
2
3
4
5
6
7



4 F v EViER
Fig. CABIN REMODELING

R ULNo 1-1&
BHLULNo 208635 EHET,
1-1 INC.2~35

BY



,,172162-71100, ,"COVER,FLYWHEEL",1,1,1,1,1,,,,,555555555
,,26013-100302, ,"BOLT M10X 30",12,12,12,12,12,,,,,535535535>»
,,172162-71200, ,"COUPLING,PUMP" ,1,1,1,1,1,,,,,555555555
,,172162-71210, ,""COUPLING CF-30",1,1,1,1,1,,,,,555535555
,,172162-71220, ,""BOLT M16X55,HEX.SCKT",6,6,6,6,6,,,,555555555>5
,,22351-050010, ,"SPRING PIN 5X10",9,9,9,9,9,,,,:555535555>5
,,172162-73100, ,"'PUMP COMP. ,PISTON",1,1,,,,,555553525535
,1,,172162-73101, ,""PUMP, HYD.
*,1,1,1,1,1,,F,2,72162424,M00822,72162424,M00822, ,,,,,,,,1
»3,,172162-73160, ,"PISTON A,CONTROL",1,1,1,1,1,,,,,555555555
9,3,,172162-73170, ,"PISTON B,CONTROL",1,1,1,1,1,,,,,555555554
10,3, ,172162-73180, ,"PISTON COMP.,SHAFT",1,1,1,1,1,,,,,55555555>»
11,3,,172162-73220, ,"PISTON CMP,SWITCHING",1,1,1,1,1,,,,,,5555555>»
12,3,,172162-73250, ,""PISTON COMP.,SERV0",1,1,1,1,1,,,,5555555555
13,3,,172162-73470, ,"'SPRING KIT",1,1,1,1,1,,,,.555555555

14,3, ,172162-73510, ,""SEAL KIT,VALVE SEAT",1,1,1,1,1,,,,,555555554
15,3,,172162-73550, ,"ORIFICE KIT",1,1,1,1,1,,,,,555555555
16,3,,172162-73570, ,PLUG,1,1,1,1,1,,,,,,,,,5555>
17,3,,172162-73590, ,""COVER COMPL.",1,1,,,,5555555535555
17-1,3,,172162-73591, ,""COVER
KIT*",1,1,1,1,1,,S,1,72162406,EP°3(1),72162406,EP®3(1),, 55525551
18,3, ,172162-73620, ,""LOCK COMP. ,SHAFT",1,1,,,,555553555533>»
18-1,3,,172162-73591, ,""COVER
K1T,1,1,1,1,1,,S,1,72162406,EP°3(1),72162406,EP°3(1),,, 5555551
19,3,,172162-73630, ,PLUG,1,1,1,1,1,,,,,.55555555
20,2,,172162-73640, ,""GROUP COMP.,ROTARY",2,2,2,2,2,,.,:52553533524
21,2,,172162-73650, ,""COVER UNIT COMPL.",1,1,1,1,1,,,,,,5555555>»
22,3,,172162-73660, ,""PLATE KIT,CONTROL™,1,1,1,1,1,,,,,,5555555>»
23,3,,172162-73750, ,"PLUG G1/4 COMPL.",1,1,1,1,1,,,,.555555545
24,3,,172162-73760, ,""CASE UNIT COMPL.",1,1,1,1,1,,,,,.55535554
25,2,,172162-73800, ,""PUMP COMP.,GEAR",1,1,1,1,1,,,,,.455355554
26,3,,172162-73810, ,"RING KIT,BUSH SQUARE™,1,1,1,1,1,,,,,,5555555>
27,2,,172162-73840, ,"PLATE KIT,CONTROL",1,1,1,1,1,,,,54555555535
28,2,,172162-73860, ,"SHAFT KIT",1,1,1,1,1,,,,.555555555
29,2,,172162-73890, ,"PLUG COMPL.",1,1,1,1,1,,,,,55555955>
30,2,,172162-73910, ,""FLANGE UNIT COMPL."",1,1,1,1,1,,,,,55555555>
31,2,,172162-73930, ,"PIPING KIT",1,1,,,,,555535555535>5
31-1,2,,172162-73931, ,"PIPING
KiT*,1,1,1,1,1,,F,2,72162422,M00762,72162422 ,M00762, ,,,,,,,,1
31B-1,2,,172162-73951, ,""HOSE
G104BB0O44",1,1,,,,,N,,72162422 ,M00762,72162422 ,M00762, ,,, 5,5, 1
31B-2,2,,172162-73951, ,''"HOSE
Gi104BB0O44",1,1,,,,,Z,,72162424 ,M00822,72162424 ,M00822, ,,,,,,,.1
32,2,,172162-73960, ,COUPLING,1,1,1,1,1,,,,,,5555255>»
33,1,,22217-160000, ,"SPRING WASHER 16",4,4,4,4.,4,,,,.:55235224
34,1,,26116-160452, ,""BOLT M16X 45 PLATED,4,4,4,4,4,,,,.53555355>5
35,1,,172162-73951, ,""HOSE
Gi104BB0O44',1,1,1,1,1,,W,,72162424 ,M00822,72162424 ,M00822, ,,,,,,,,1



MAIN HYD.OIL PUMP & JOINT

o 48 XA RS & EBhfEF

PREVI0US

31
® [2ki7
- _ PREVIOUS

35

31-1
3181

(9]
—_—

PREV10US

B7



1,1,,172162-73110, ,""PUMP COMP.,GEAR™,1,1,,,.,555555355553
1-1,1,,198440-41110, ,""PUMP ASSY,
HYDRAULIC",1,1,1,1,1,,N,,72162383,M00650,72162383,M00650, ,,,,,5,,,1
3,2,,198440-41130, ,FLANGE,1,1,1,1,1,,,,5555555555551
5,2,,194278-41160, ,"SEAL, OIL",1,1,1,1,1,,,,,,55555555551
7,2,,198440-41170,,"BOLT, PIPE JOINT",4,4,4,4,4,,,.,,5553555352351
8,2,,794275-41200, ,"SEAL SET",1,1,1,1,1,,,,,555555355551
12,2,,194065-41210, ,"PARALLEL PIN 6X12",2,2,2,2,2,,,,35535535335351
13,2,,194278-41210, ,"KEY, WOODRUFF'",2,2,2,2,2,,,,,5:55525553551
18,2,,172131-73130, ,COVER,1,1,1,1,1,,,,,,,5555555551
19,2,,22117-100000, ,""WASHER 10",4,4,4,4,4,,,,.5535532335551
20,2,,22252-000300, ,"CIRCLIP 30",1,1,1,1,1,,,,,555555555551
21,1,,22217-080000, ,"SPRING WASHER 8",4,4,4,4,4,,,,,553525535
22,1,,24321-000800, ,"0-RING 1A G-80.0",1,1,,,,,555555352535
22-1,1,,24341-000800, ,""0O-RING 1A S-
8o0.0",1,1,1,1,1,,N,,72162385,M00662,72162385,M00662, ,,,,,,,,1
23,1,,26116-080252, ,""BOLT M 8X 25 PLATED",2,2,2,2,2,,,,.5535235535
24,1,,26706-080002, ,"NUT M 8",2,2,2,2,2,,,,553555533>»



Fig.4

RF(P.T.0.)
HYD. OIL PUMP(P.T.0.)

8l



1,1,,172162-73350, ,""MOTOR COMP.,GEAR™,1,1,1,1,1,,,,,,5555555>»
2,1,,26013-080202, ,"'BOLT W/WASHER M8X20',4,4,4,4,4,,,,553552355>5



Fig.Ei()

T7/E—H
FAM MOTOR

BT



,,172162-72500, ,"CYLINDER COMP.,BOOM™,1,1,1,1,1,,,,,555555535
,,172162-72550, ,""TUBE COMP.,CYLINDER",1,1,1,1,1,,,,,555555535
,»,172162-72570, ,"BUSH,PIN",1,1,1,1,1,,,,,,,,,55555
,,172162-72580, ,""ROD COMP.,PISTON",1,1,1,1,1,,,,,,5555555>
,,172162-72570, ,"BUSH,PIN",1,1,1,1,1,,,,,,5,55555>
8,2,,172162-72600, ,""HEAD,CYLINDER",1,1,1,1,1,,,,,,5555555>»
9,2,,172162-72610, ,BUSH,1,1,1,1,1,,,,,,5555555>
10,2,,172162-72620, ,"RING,SNAP",1,1,1,1,1,,,,,5535555535
11,2,,172162-72630, ,"'BEARING,CUSHION",1,1,1,1,1,,,,,,5555555>»
12,2,,172162-72640, ,"'SEAL,CUSHION",1,1,1,1,1,,,,,.5555355>
13,2,,172162-72650, ,PISTON,1,1,1,1,1,,,,,555555535
14,2,,172162-72660, ,SHIM,1,1,1,1,1,,,,,,,5.5555>
15,2,,172162-72670, ,NUT,1,1,1,1,1,,,,,,.555555>
16,2,,172162-72680, ,"'SCREW,SET",1,1,1,1,1,,,,,.55555555
17,2,,172162-72690, ,"'BALL,STEEL",1,1,1,1,1,,,,.555555555
18,2,,172162-72700, ,""SEAL ,DUST" ,4,4,4,4,4,,,,.,553533553
19,3,,172162-72710, ,""SEAL KIT,BOOM CYL.",1,1,1,1,1,,,,,55555555>»
30,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2,2,2,,,45553555335>5
31,1,,172162-61740, ,"COVER COMP.,SLIDE",1,1,1,1,1,,,,55553555555
32,1,,172162-61770, ,"GUIDE,SLIDE",2,2,2,2,2,,,,,53552355>5
33,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,,.,.4553555543
34,1,,26116-100202, ,"'BOLT M10X 20 PLATED",1,1,1,1,1,,,,.555555535
35,1,,933147-03400, ,"WASHER, BRAKE ARM™,1,1,1,1,1,,,,,,5555555>»
36,1,,933168-14170, ,"SPRING 16",2,2,2,2,2,,,,:55535523

1,1
2,2
4,3
5,2
7,3



Bl Zabiies
Fig. BOOM CYLINDER

—




,,172162-72510, ,"CYLINDER COMP. ,ARM",1,1,1,1,1,,,,,555555554
,,172162-72800, ,"TUBE COMP.,CYLINDER",1,1,1,1,1,,,,,555555535
,»,172162-72820, ,"BUSH,PIN",1,1,1,1,1,,,,,,,,,55555
,,172162-72830, ,""ROD COMP. ,PISTON",1,1,1,1,1,,,,,,5555555>
,,172162-72850, ,"BUSH,PIN",1,1,1,1,1,,,,,,5,555555
8,2,,172162-72860, ,""HEAD,CYLINDER",1,1,1,1,1,,,,,,5555555>»
9,2,,172162-72610, ,BUSH,1,1,1,1,1,,,,,,5555555>
10,2,,172162-72620, ,"RING,SNAP",1,1,1,1,1,,,,,5535555535
11,2,,172162-72870, ,SPACER,1,1,1,1,1,,,,,,5555355>
12,2,,172162-72880, ,"'BEARING,CUSHION",1,1,1,1,1,,,,.55555955>5
13,2,,172162-72640, ,""SEAL ,CUSHION",1,1,1,1,1,,,,,555555555
14,2,,172162-72890, ,""BEARING,CUSHION",1,1,1,1,1,,,,,,5555555>»
15,2,,172162-72900, ,PISTON,1,1,1,1,1,,,,,555555535
16,2,,172162-72910, ,SHIM,1,1,1,1,1,,,.,,5555555
17,2,,172162-72920, ,NUT,1,1,1,1,1,,,,,,,5.55555
18,2,,172162-72930, ,""SCREW,SET",1,1,1,1,1,,,,,5535555535
19,2,,172124-70030, ,BALL,1,1,1,1,1,,,,,,,5.5555>
20,2,,172162-72950, ,"SEAL ,DUST",4,4,4,4,4,,,,,,3555533>»
21,2,,172162-72960, ,"SEAL KIT,ARM CYLINDR",1,1,1,1,1,,,,,.55555555
33,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,,5535555553533
33-1,1,,24761-020000, ,""NIPPLE
PT1/8,GREASE",1,1,1,1,1,,K,,72162229,M00504,72162229,M00504,,,,,,,

1,1
2,2
4,3
5,2
7,3



52 7L Yy
Fig. ARM CYL INDER

R LNo 12
1 INC. 2~21




,,172162-72520, ,""CYLINDER CMP.,BUCKET",1,1,1,1,1,,,,,,5555555>»
,,172162-72400, ,""TUBE COMP.,CYLINDER",1,1,1,1,1,,,,,555555535
,,172162-72420, ,"BUSH,PIN",1,1,1,1,1,,,,,,,,,55555
,,172162-72430, ,""ROD COMP.,PISTON",1,1,1,1,1,,,,,,5555555>
,,172162-72450, ,"BUSH,PIN",1,1,1,1,1,,,,,,5,55555>
8,2,,172162-72460, ,""HEAD,CYLINDER",1,1,1,1,1,,,,,,5555555>»
9,2,,172162-72490, ,PISTON,1,1,1,1,1,,,,,5535555535
10,2,,172162-72020, ,""SCREW,SET",1,1,1,1,1,,,,,5535555535
11,2,,172162-72030, ,"'BALL,STEEL",1,1,1,1,1,,,,.555555555
12,2,,172162-72040, ,"'SEAL,DUST" ,4,4,4,4,4, ,,,,:552532224
13,2,,172162-72050, ,""SEAL KIT,BUCKET CYL.",1,1,1,1,1,,,,,,5555555>
24,2,,172162-72470,,BUSH,1,1,1,1,1,,,,,,.555555>
25,2,,172162-72480, ,"'RING,SNAP",1,1,1,1,1,,,,,,5555555>»

26,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,2,,,,555555353>5

1,1
2,2
4,3
5,2
7,3



53 Ny by
Fig. BUCKET CYLINDER

Al UNo 12
BHUNo. 20 D25 & EL KT,
1 INC.2~25

1

A

BT



1,1,,172162-72300, ,"CYLINDER CMP. ,OFFSET",1,1,,,..555555355553
1-1,1,,172162-72301, ,""CYLINDER
CMP.,OFFSET",1,1,1,1,1,,N,,72162241,M00511,72162241 ,M00511, ,,,,,,
2,2,,172162-72210, ,""HEAD 110X55 COMPL.",1,1,1,1,1,,,,5555555535
4,3,,172151-72240,,"BUSH 55 35, ROD",1,1,1,1,1,,,,,55555955>5
5,2,,172162-72390, ,""SEAL KIT,CYLINDER",1,1,1,1,1,,,,,555555555
12,2,,172162-72310, ,"TUBE COMP. ,OFFSET",1,1,,,,55555535235535
12-1,2,,172162-72311, ,"TUBE

COMP. ,OFFSET",1,1,1,1,1,,N,,72162241,M00511,72162241,M00511,,,,,,,
13,3,,172162-81050, ,"'SEAL 60X75X6,DUST",2,2,2,2,2,,,,5355532524
14,3, ,172162-81060, ,""BUSH 60X55",1,1,1,1,1,,,,,,5555555>»
15,2,,172162-72360, ,""ROD COMP. ,OFFSET",1,1,1,1,1,,,,,5553555555
16,3, ,172162-81050, ,""SEAL 60X75X6,DUST",2,2,2,2,2,,,,3,5535335513
17,3,,172162-81060, ,"'BUSH 60X55",1,1,1,1,1,,,,5555555555
18,2,,172162-72230, ,"'PISTON 110",1,1,1,1,1,,,,5555555555
19,2,,172162-72240, ,""SPACER 110X39",1,1,1,1,1,,,,,,5555555>»
20,2,,172162-72250, ,"WASHER,LOCK",1,1,1,1,1,,,,,555555535
21,2,,172151-72270, ,""U-NUT M39",1,1,1,1,1,,,,,,5555555>
22,2,,933126-00500, ,"RING 72, SPRING",1,1,1,1,1,,,,,,2555255>
23,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,,,,.53555355>5



A7y b U S

Fig. 54 OFFSET CYLINDER

<
.-C'—)—~—-' ~

j—

RH UNo, 112
B ULNe. 2523854 T,
1 INC.2~23

B7



,1,,172162-72100, ,""CYLINDER COMP.,BLADE"™,1,1,1,1,1,,,,,5535555555
,2,,172162-72110, ,""TUBE COMP.,BLADE",1,1,1,1,1,,,,,555555553
,3,,172162-81050, ,""SEAL 60X75X6,DUST",2,2,2,2,2,,,,5,553533523
,3,,172162-81060, ,"BUSH 60X55",1,1,1,1,1,,,,,,5555555>
5,2,,172162-72140, ,""PIPING COMP.,BLADE",1,1,1,1,1,,,,5555555535
6,2,,172162-72390, ,""SEAL KIT,CYLINDER",1,1,1,1,1,,,,,555555535
13,2,,172162-72240, ,"'SPACER 110X39",1,1,1,1,1,,,,,,5555555>»
14,2,,172162-72250, ,""WASHER,LOCK" ,1,1,1,1,1,,,,,555555555
15,2,,172151-72270, ,"'U-NUT M39",1,1,1,1,1,,,,,.55535555
16,2,,22137-100000, ,""WASHER 10,POLISHED",1,1,1,1,1,,,,5555555555
17,2,,22217-100000, ,""SPRING WASHER 10",1,1,1,1,1,,,,,5553555554
18,2,,172162-72180, ,""ROD COMP.,BLADE™,1,1,1,1,1,,,,,,5555555>»
19,3,,172162-81050, ,""SEAL 60X75X6,DUST",2,2,2,2,2,,,,5,55353355135
20,3,,172162-81060, ,"BUSH 60X55",1,1,1,1,1,,,,,,5555355>»
21,2,,172162-72210, ,""HEAD 110X55 COMPL.",1,1,1,1,1,,,,,55555955>
23,3,,172151-72240, ,"'BUSH 55 35, ROD',1,1,1,1,1,,,,,555555554
24,2,,172162-72230, ,"PISTON 110",1,1,1,1,1,,,,,555555555
25,2,,26116-100202, ,"'BOLT M10X 20 PLATED",1,1,1,1,1,,,,.,555555535
26,2,,933126-00500, ,"RING 72, SPRING",1,1,1,1,1,,,,,,5555255>
27,1,,172162-61520, ,""COVER COMP.,BLADE",1,1,1,1,1,,,,5555555535
28,1,,22217-120000, ,"SPRING WASHER",2,2,2,2,2,,,,,2553233524
29,1,,26116-120202, ,""BOLT M12X 20 PLATED",2,2,2,2,2,,,,.553535535
30,1,,194630-

62360, ,GROMMET,1,1,1,1,1,,W,,72162356,M00563,72162356,M00563, ,,,,,,,,1

1
2
3
4



5 TL—FUuvy
Fig. BLADE CYLINDER

B LNo, (12
REiLNo. 20265847,
1 INC. 2~26

BY



,,172162-73300, ,""MOTOR COMP.,TRAVEL",2,2,2,2,2,,,,,3555353553
,»,172162-70100, ,""REDUCER COMP.,SPEED",2,2,2,2,2,,,,,5535335535
,»,172162-70110, ,"BEARING,ANGULAR" ,2,2,2,2,2,,,,5535535533>»
,,172162-70120, ,""SEAL COMP.,FLOATING",2,2,2,2,2,,,,35555325335
,»,172124-70020, ,PIN,2,2,2,2,2,,,,,,,,,5555>

,,172124-70030, ,BALL,198,198,198,198,198,,,,,,:555555>»
3,,172124-70030, ,BALL,12,12,12,12,12,,,,,,35535535>»
8,3,,172122-73430, ,PLUG,2,2,2,2,2,,,,,,,,55555>5
9,3,,172162-70160, ,"'NUT,RING",2,2,2,2,2,,,,,,32555355>5

10,3, ,23871-030000, ,"PLUG PT3/8,SCREW",6,6,6,6,6,,,,5555555555
11,3,,172162-70170, ,""HOLDER S1A COMPL.",2,2,2,2,2,,,,3:553533553
17,3, ,172162-70230, ,""PLANETARY B KIT",8,8,8,8,8,,,.,5555535555>»
18,4,,172162-70240, ,""GEAR B,PLANETARY",8,8,8,8,8,,,,,5553555555
22,3,,172162-70280, ,"PLATE, THRUST" ,2,2,2,2,2,,,,,3555335555
23,3,,172162-70290, ,SCREW,8,8,8,8,8,,,,,535555555»
24,3,,172162-70300, ,"GEAR,DRIVE",2,2,2,2,2, ,,,,3553533554
25,3,,172162-70310, ,""GEAR,SUN",2,2,2,2,2,,,,3553533553
26,3,,172162-70320, ,"'RING,SNAP",2,2,2,2,2,,,,5535535533>»
27,3,,172162-70330, ,"PLATE COMP.,THRUST",2,2,2,2,2,,,,.535555355>»
28,3,,172162-70370, ,"PIN,SPRING",6,6,6,6,6,,,,,55555555>»
29,3,,172162-70380, ,COVER,2,2,2,2,2,,,,.553533553
30,3,,23871-030000, ,"PLUG PT3/8,SCREW",6,6,6,6,6,,,555555355555
31,3,,172162-70400, ,WIRE,2,2,2,2,2,,,,,,,,55555>
32,3,,23871-020000, ,"PLUG PT1/4,SCREW",2,2,2,2,2,,,,,3555552223
33,3,,172147-70220, ,PLUG,4,4,4,4,4,, ,,,,.5:5555>
34,2,,172162-70410, ,SHAFT ,2,2,2,2,2,,,,2553523553
35,2,,172122-70260, ,BEARING,2,2,2,2,2,,,,,25535533523
36,2,,172162-70420, ,"'SEAL KIT,MOTOR",2,2,2,2,2,,,,3.5535235535
37,2,,172162-70440, ,PLATE,2,2,2,2,2,,, 53553533523
38,2,,172162-70450, ,"BALL,STEEL",4,4,4,4,4,,,...3:552255>5
39,2,,172162-70460, ,"CYL.BLOCK KIT",2,2,2,2,2,,,,,2553533524
40,2,,172162-70480, ,COLLAR,2,2,2,2,2,,,55355353523
41,2,,172162-70490, ,SPRING,2,2,2,2,2,,,,:45535325335
42,2,,172162-70500, ,COLLAR,2,2,2,2,2,,,,5553532233
43,2,,172162-70510, ,"RING,SNAP",2,2,2,2,2,,,,252552355 5
44,2,,172162-70520, ,PIN,6,6,6,6,6,,,,,,,,,,5555
45,2,,172162-70530, ,""HOLDER,RETAINER" ,2,2,2,2,2, ,,,535535353524
46,2,,172162-70540, ,"PLATE,RETAINER",2,2,2,2,2,,,,5535555533»
47,2,,172162-70580, ,"PLATE,VALVE",2,2,2,2,2,,,,,355535224
48,2, ,172162-70590, ,"BEARING,BALL",2,2,2,2,2,,,,:555352335
49,2,,172122-70410, ,PIN,4,4,4,4,4,,,,,,,.5:5555
50,2,,172162-70600, ,PIN,4,4,4,4,4,,,,,,,,,.5.55
51,2,,172162-70610, ,"PLATE COMP.,BASE",2,2,2,2,2,,,,,355535254
52,3,,172162-70620, ,"VALVE,CHECK" ,4,4,4,4.4, ,,..,,.555255>5
53,3,,172162-70630, ,SPRING,4,4,4,4,4, ,,,.,:55232224
54,3,,172162-70640, ,PLUG,4,4,4,4,4,,,,,,,,,.:.5>
55,3,,172312-74700, ,"SEAT, SPRING",4,4,4,4,4,,,,,,3:5535533>»
56,3,,172162-70660, ,SPRING,4,4,4,4.,4,,,,,:5:535255
57,3,,172162-70670, ,CAP,4,4,4,4,4,,,,,,,,,.5:55
58,3,,172147-70470, ,0RIFICE,4,4,4,4,4, ,,,:553232223
59,3,,172162-70680, ,"VALVE COMP.,RELIEF",4,4,4,4,4,,,,,,3:555355>5
60,3,,172162-70770, ,SPRING,2,2,2,2,2,,,,5535535533>»
61,3,,172147-70500, ,PLUG,2,2,2,2,2,,,,,,,,:5555>
62,3,,172147-70520, ,PLUG,2,2,2,2,2,,,,,,,555555>
63,3,,172147-70220, ,PLUG,10,10,10,10,10,,,,,55555455>»
64,3,,172148-70340, ,0RIFICE,10,10,10,10,10,,,,555555555»
65,3,,172122-73620, ,PLUG,2,2,2,2,2,,,,,,,,,,5,5>
66,3,,172638-73620, ,PLUG,2,2,2,2,2,,,,,,,,:.555>
67,3,,172162-70780,,PLUG,8,8,8,8,8,,,,,,,,:.555>
68,3,,172122-70530, ,PIN,2,2,2,2,2,,,,,,,,555555
69,2,,172162-70790, ,"PLATE,FRICTION",2,2,2,2,2,,,5553525355>5
70,2,,172162-70800, ,DI1SC,4,4,4,4.,4,,,,,,,,,,,.,,
71,2,,172162-70810, ,COLLAR,2,2,2,2,2,,,,,3555335254

1,1
2,2
3,3
4,3
5,3
6,3
7



72,2,,172162-70830, ,"PISTON,BRAKE",2,2,2,2,2,,,,5535535535>»
73,2,,172162-70880, ,SPRING,20,20,20,20,20,,,,5535555555>»
74,2,,172124-70390, ,""BOLT, SOCKET",22,22,22,22,22,,,,5535335533>»
75,2,,172162-70900, ,SPRING,4,4,4,4,4,,,,,:55535555

76,2,,172147-70500, ,PLUG,4,4,4,4,4,,,,,,.5:5555>

77,2,,172148-70340, ,0RIFICE,2,2,2,2,2,,,,,3255353523
78,1,,22217-160000, ,"SPRING WASHER 16',24,24,24,24,24,,,,,,55355353523
79,1,,26116-160402, ,""BOLT M16X 40 PLATED",24,24,24,24,24,,,,,,5353553



Fig.5

ETE—~%
DRIVING MOTOR

B H LNo. 5112

B Hi LNo, 5240 5 68%
51 saxv,

51 INC. 52~ 68

BT



,,172162-73310, ,""MOTOR COMP.,SWING™,1,1,1,1,1,,,,,,5555555>»
,,172162-71450, ,""REDUCER COMP.,SPEED",1,1,1,1,1,,,,,555555535
,,172162-71460, ,""SHAFT,PINION",1,1,1,1,1,,,,,,5555555>»
,,172162-71470, ,COLLAR,1,1,1,1,1,,,,,,55555555

,,172162-71480, ,PLATE,1,1,1,1,1,,,,,,.555555>

,,172162-71490, ,"BEARING, TAPER ROLLER™,1,1,1,1,1,,,,,,5555555>
3,,172162-71500, ,""CASE,GEAR",1,1,1,1,1,,,,,5535555535
8,3,,172162-71510, ,"'PLUG PT1/8",2,2,2,2,2,,,,555355233>
9,3,,172162-71520, ,"SEAL,OIL",1,1,1,1,1,,,,,,5555255>»
10,3,,172162-71530, ,"'BEARING, TAPER ROLLER",1,1,1,1,1,,,,,55555555>
11,3,,172162-71540, ,PIN,2,2,2,2,2,,,,,,,,,:555>
12,3,,172162-71550, ,"GEAR,RING",1,1,1,1,1,,,,,555555535
13,3,,172162-71560, ,""GEAR 4,SPUR",1,1,1,1,1,,,,,555555555
14,3,,172162-71570, ,""GEAR,SUN",1,1,1,1,1,,,,,,.555555>»
15,3,,172162-71580, ,""HOLDER 1 COMPL.",1,1,1,1,1,,,,553555955>
16,3, ,26450-120952, ,"BOLT M12X95,HEX.SCKT",6,6,6,6,6,,,,555555555>»
17,3,,172162-71590, ,""HOLDER 2 COMPL.",1,1,1,1,1,,,,,,5555555>»
24,3,,172162-71660, ,COLLAR,2,2,2,2,2,,,,553553533>»
25,3,,172162-71670, ,"PLUG PT3/8",1,1,1,1,1,,,,,55555355>
26,2,,172162-71680, ,""MOTOR COMP.,HYDRAULC",1,1,1,1,1,,,,,.55535555
27,3,,172162-71690, ,"BEARING, TAPER ROLLER™,1,1,1,1,1,,,,.,2555555>»
28,3,,172162-71700, ,""RING,SNAP",1,1,1,1,1,,,,,,5555555>»
29,3,,172162-71710, ,"BEARING,NEEDLE",1,1,1,1,1,,,,.555555535
30,3,,172162-71720, ,"PLATE,FRICTION",1,1,1,1,1,,,,,555555535
31,3,,172162-71730, ,PLATE,1,1,1,1,1,,,,,.2555355>»
32,3,,172162-71970, ,"SEAL KIT,HYDRO.MOTOR",1,1,1,1,1,,,,.,2555555>»
42,3,,172162-71750, ,"PLATE,BALANCE",1,1,1,1,1,,,,,555555535
43,3,,172162-71770, ,PISTON,2,2,2,2,2, ,,55355353523
44.,3,,172162-71780, ,"PLUG PT1/4",2,2,2,2,2,,,,,323552275
45,3,,172162-71790, ,BUSH,4,4,4,4,4, ,,,,,,,.,,,,,
46,3,,172162-71800, ,"SPRING,BELLEVILLE",4,4,4,4.,4,,,,,.55353524
47,3,,172162-71810, ,"RING, TEFLON" ,4,4,4,4,4,,,,,,:5535535»

48,3, ,172162-71820, ,SPRING,20,20,20,20,20,,,,,55555555»
49,3,,172162-71830, ,PISTON,1,1,1,1,1,,,,5555555555
50,3,,172162-71850, ,SPRING,1,1,1,1,1,,,,,.455555554
51,3,,172162-71860, ,"PLATE,RETURN",1,1,1,1,1,,,,,555555555
52,3,,172162-71870, ,""PLATE,CAM",1,1,1,1,1,,,,,,5555555>»
53,3,,172162-71880, ,"GAUGE COMP.,LEVEL",1,1,1,1,1,,,,.555555555
54,3,,172162-71900, ,COLLAR,1,1,1,1,1,,,,,.5.535555
55,3,,172162-71910, ,,CAP,1,1,1,1,1,,,,,,55555555
56,3,,172162-71920, ,"VALVE COMP.,BYPASS,2,2,2,2,2,,,5553555335>5
57,3,,172162-71940, ,"RELIEF COMPL.",2,2,2,2,2,,,,,355353523
58,3,,172162-71960, ,"PIN,STRAIGHT" ,2,2,2,2,2,,,,.,3:555335254

59,3, ,26450-120302, ,""BOLT M12X30",4,4,4,4,4,,,,,55353523
60,1,,172162-73320, ,"TIMER COMP.,BRAKE",1,1,1,1,1,,,,:555552535
61,1,,172162-73330, ,""CONNECTOR 2-PT3/8",1,1,1,1,1,,,,5555535355>
62,1,,172162-73970, ,"PIPE,SUCTION",1,1,1,1,1,,,,,,5555555>»
63,1,,22217-160000, ,"SPRING WASHER 16',8,8,8,8.8,,.,,:55535555
64,1,,23111-030000, ,"ELBOW (PT 3/8)",1,1,1,1,1,,,,.:55555545
65,1, ,23490-200002, ,"PLUG, DRAIN",1,1,1,1,1,,,,,.5555355>

66,1, ,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,1,,,,5555555535
67,1,,26013-060502, ,"BOLT M 6X 50",2,2,2,2,2,,,,5535535533>»
68,1,,26116-160502, ,""BOLT M16X 50 PLATED",8,8,8,8.8,,...,:555555>5
69,1,,24311-000220, ,"0-RING 1A P-22.0",1,1,1,1,1,,.,1,,,,,555555

1,1
2,2
3,3
4,3
5,3
6,3
7



5 EEE—% & JL—F54A47
Fig. TURNING MOTOR & BLAKE TIMER

v
26

R H UNo. 263

RBH LN 2THv559%
EHES,

26 INC, 27~59




,,172147-73800, ,"JOINT ASSY, SWIVEL",1,1,1,1,1,,,,,.55555554
,,172147-73810, ,SHAFT,1,1,1,1,1,,,,,,.555555>
,,172147-73830, ,""HUB, SWIVEL",1,1,1,1,1,,,,,555555535
,,172147-73850, ,PLATE,1,1,1,1,1,,,,,,.5555555
,,172122-73860, ,""SPACER, SWIVEL",1,1,1,1,1,,,,,.55555555
,,172122-73870, ,"THRUST WASHER",1,1,1,1,1,,,,,.55555554
2,,172147-73880, ,""SEAL ASSY",1,1,1,1,1,,,,.,5535555535
8,3,,172122-73890, ,"SEAL, SWIVEL",8,8,8,8,8,,,,.,5535555535
9,3,,24311-000800, ,"0-RING 1A P-80.0",1,1,1,1,1,,,,,,5555255>
10,3, ,24311-001000, ,""0-RING 1A P-100.0",1,1,1,1,1,,,,,555555555
11,3, ,24321-000950, ,"0-RING 1A G-95.0",1,1,1,1,1,,,,,555355554
12,2,,22242-000700, ,""CIRCLIP 70",1,1,1,1,1,,,,,55555535>5
13,2,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,4,4,4,,,,,53555355>5
14,2,,26013-100402, ,""BOLT M10X 40",4,4,4,4.,4,,,,.,:555255>5
15,1,,22217-120000, ,"'SPRING WASHER",4,4,4,4,4,,,,,:55232524
16,1, ,26116-120602, ,""BOLT M12X 60 PLATED",4,4,4,4,4,,,,,:55353554

1,1
2,2
3,2
4,2
5,2
6,2
7



rig 90

RAXRIND gk
SWIVEL JOINT

B7



1,1,,172162-74100, ,"VALVE COMP.,CONTROL",1,
2,2,,172162-74300, ,""RELIEF COMP.,MAIN",2,2,
3,3,,172162-74320, ,"LEAF COMP.,RELIEF",2,2,
1

13,3,,172162-74320, ,""LEAF COMP. ,RELIEF",7,7,7,7,7 5535355353353
17,2,,172162-74350, ,""VALVE ASSY, REDUCING",2,2,2,2,2,,,,55355535533>»
18,3,,172162-74360, ," SEAL ,REDUCING VALVE",2,2,2,2,2,,,,,53555235>5
23,2,,172162-74380, ,"CAP,PLUNGER",5,5,5,5,5,,,,,55555955 5
24,2,,172162-74390, ,"COVER,SPRING",5,5,5,5,5,,,,55355535555>»
25,2,,172162-74400, ,SPRING,3,3,3,3,3,,,,55355535531»
26,2,,172162-74410, ,"GUIDE,SPRING",10,10,10,10,10,,,,5535555555»
27,2,,172162-74420, ,""RETAINER,SEAL",10,10,10,10,10,,,,,55555555»
28,2,,172162-74430, ,WIPER,10,10,10,10,10,,,,,5555355555
29,2,,172162-74440, ,0-RING,10,10,10,10,10,,,,555555555»
30,2,,172162-74450, ,""CAP COMPL.",1,1,1,1,1,,,,,555555555
33,2,,172162-74470, ,COVER,8,8,8,8,8,,,,.5535555535
34,2,,172162-74480, ,"SPRING COMP.",5,5,5,5,5,,,,,555535555
38,2,,172162-74500, ,"CAP,PLUNGER",5,5,5,5,5,,,..55555955»
39,2,,172162-74520, ,0-RING,8,8,8,8,.8,.,.,.:53553535»
40,2,,172162-74530, ,"SPRING COMPL.",3,3,3,3,3,,,,55535555535

44,2 ,,172162-74550, ,SPRING,2,2,2,2,2,,,,,355353523
45,2,,172162-74560, ,""NUT,HEX.",3,3,3,3,3,.,.:5553555535

46,2, ,172162-74580, ,SPACER,3,3,3,3,3,.,,.:555525535
47,2,,172162-74590, ,"CAP,PLUNGER",3,3,3.,3.,3,...:5355535553»
48,2,,172162-74610, ,"EYE F,PLUNGER",5,5,5,5,5,,,,.5535555535
49,2,,172162-74620, ,0-RING,4,4,4,4,4, ,,,,:55353524
50,2,,172162-74630, ,"CAP,PLUNGER" ,4,4,4,4.,4,,,..,:5553255>»
51,2,,172162-74640, ,COVER,4,4,4,4,4,,,,,225522555
52,2,,172162-74650, ,""CHECK COMP.,LOAD",18,18,18,18,18,,,.,,.5535554
55,2,,24311-240100, ,"0-RING 1A P-10A'",18,18,18,18,18,,,,,535555555>»
56,2, ,26450-060102, ,"BOLT M 6X 10",10,10,10,10,10,,,,55553555555
57,2,,26450-060122, ,"BOLT M 6X 12',10,10,10,10,10,,,,55553555535
58,2, ,26450-060202, ,"BOLT M 6X 20'",22,22,22,22,22,,,,355532223
59,1,,22217-100000, ,"SPRING WASHER 10',3,3,3,3,3,,.,5555535555
60,1,,26116-100852, ,""BOLT M10X 85 PLATED",3,3,3,3,3,,.,55535555535
61,1,,172162-76850, ,"PLUG PF3/8",2,2,2,2,2,,,1,,,,5532355>»
62,1,,24315-000240, ,"0-RING 1B P-24.0",2,2,2,2,2,,,1,,,,:355535



59 av bO—JbsHT
Fig. CONTROL VALVE

BH LN 114
AHLNe. (DB ESHET,
1 INC. (1} ~58

7L — K BLADE
Lz TURNING

#£47. 8 DRIVING R
N4y b BUCKET
AN BOOM

P.T.O., P.T.0
A A Y SHING
i N ARM
DRIVING, L

B7



1,1,,172162-74110, ,"VALVE COMP.,CONTROL",1,1,,,,5555535535555>5
1-1,1,,172162-74111, ,""VALVE
COMP.,CONTROL",1,1,1,1,1,,S,,72168272,M01167,72168272 ,M01167,,,,,,,,, 1}
2,2,,172162-74900, ,"'SPOOL COMP.,SOLENOID",1,1,1,1,1,,,,,,5555355>
5,2,,172162-74910, ,"'SPOOL COMP.,SOLENOID",1,1,1,1,1,,,,,55555355>
8,2,,172162-74720, ,5P00L,1,1,1,1,1,,,,,55555555>

9,2,,172162-74730, ,SPOOL ,1,1,1,1,1,,,,,55555555>

10,2,,172162-74960, ,""VALVE COMP.,REDUCING™,1,1,1,1,1,,,,,,5555555>»
15,2,,172162-74930, ,""VALVE COMP.,RELIEF",1,1,1,1,1,,,,.555555555
23,2,,172162-74920, ,"PLUG KIT",1,1,1,1,1,,,,,.455535555
26,2,,172162-74950, ,""'SOLENOID COMPL.",1,1,1,1,1,,,,,555555555
26-1,2,,172162-74951, ,""'SOLENOID
cowpPL.",1,1,1,1,1,,S,,72168272,M01167,72168272 ,M01167,72168272 ,M01167,72168272 ,M
01167,72168272,M01167, ,,1

30,2,,172162-74890, ,"VALVE,SOLENOID",1,1,1,1,1,,,,,55555955>5
31,2,,172162-74940, ,""PLUG COMPL.",1,1,1,1,1,,,,,553555535
34,1,,26013-080202, ,""BOLT W/WASHER M8X20',4,4,4,4,4,,,,,53555335>5



6 Bl NIV
Fig. CONTROL VALVE

1

R UNo. 11t
RHLNo. (D0 BAINEFHET .
1 INC. (1) ~31




1,1,,172162-74140, ,"VALVE COMPL.",1,1,1,1,1,,,,,555555554
2,1,,22217-080000, ,"'SPRING WASHER 8',2,2,2,2,2,,,,53553553525
3,1,,26116-080162, ,""BOLT 8X16",2,2,2,2,2,,,,55535335535



OFF-SET VALVE

61 7ty bIT
Fig

BT



,1,,172151-45460, ,CUSHION,6,6,6,6,6,,,,,55555
,1,,172162-71300, ,""MOUNT COMP.,VALVE",1,1,1,1
,1,,172162-71400, ,""MOUNT ,CONTROL VALVE",1,1,1

,,172162-71420, ,""MOUNT A COMP.,VALVE",1,1,1,1,1,,,,:555555535
,»,22217-100000, ,""SPRING WASHER 10',3,3,3,3,3,,,:5555559555>5
,,22217-120000, ,"'SPRING WASHER",2,2,2,2,2,,,5535553533554
,,22252-000280, ,"CIRCLIP 28',12,12,12,12,12,,,,,,35535533»
8,1,,26106-100402,,"BOLT M10X 40 PLATED",6,6,6,6,6,,,555553555555
9,1,,26116-100202, ,"'BOLT M10X 20 PLATED',3,3,3,3.3,,.:555555355>5

10,1,,26116-120302, ,""BOLT M12X 30 PLATED",2,2,2,2,2,,,:553555355>5

1,1
2,1
3,1
4,1
5,1
6,1
7,1



62 NIVTZH U b
Fig. VALVE MOUNT

B7



1,1,,172151-74610, ,"VALVE ASSY,RMT.CONT.",2,2,,,:5555555353353
1-1,1,,172151-74611, ,""VALVE
ASSY,RMT.CONT.",2,2,2,2,2,,R,,72164307,M01155,72164307 ,M01155, ,,,,,,,,1
2,2,,172151-74860, ,""SHIM(COUNT. SET",8,8,8,8,8,,,,.555555595
3,2,,172151-74870, ,SPRING,8,8,8,8,8,,,,,,,,55555>

4,2,,172151-74880, ,RETAINER,8,8,8,8,8,,,,.,5535555535
5,2,,172151-74890, ,"SP (SYN.",8,8,8,8,8,,,,,:55555555
6,2,,172151-74900, ,P1STON,8,8,8,8,8,,,,.5535555535

7,2,,172151-74910, ,SEAL,8,8,8,8.,8,,,,,,55555555

8,2,,172151-74990, ,PLUG,4,4,,,,,,:5555235235>

8-1,2,,172164-

74560, ,PLUG,4,4,4,4,4,,S,,72164356,M01155,72164356,M01155, ,,,,,,,,1
9,2,,24311-000200, ,"0-RING 1A P-20.0",8,8,8,8,8,,,55555355555
10,2,,172151-74920, ,COLLAR,8,8,,,,,5:5555555555

10-1,2,,172164-

74610, ,COLLAR,S8,8,8,8,8,,S,,72164356,M01155,72164356 ,M01155, ,,,,,,,,1
11,2,,172151-74930, ,B00T,2,2,2,2,2,,,,,,,5555555
12-1,2,,24321-000700, ,"0O-RING 1A G-70.0",2,2,2,2,2,,,M,,,.5553553551
13,2,,172151-74940, ,PLATE,2,2,2,2,2,,,553553233223
14,2,,26116-060202, ,"'BOLT M 6X 20',8,8,8,8,8,,.,.55555955>5
15,2,,172151-74950, ,UNION,2,2,2,2,2, ,,.,32553533524

16,2,,172151-74960, ,DISK,2,2,,,,,,,,55555555>5

16-1,2,,172164-

74620, ,D1SC,2,2,2,2,2,,S,,72164356,M01155,72164356,M01155, ,,,,,,,.1
17,2,,172151-74970, ,NUT, 2,2, ,,,,,,,55555555>5

17-1,2,,172164-

74630, ,NUT,2,2,2,2,2,,S,,72164356,M01155,72164356 ,M01155,,,,,,,,,1
18,2,,172151-74980, ,PLATE,2,2,2,2,2,,,,53553533523

19,2,,172164-74650, ,PLUG,4,4,4,4,4,,W,,72164360,M01155,72164360,M01155, ,,,,,,,.1



YEI/NIVT

Fig. 63 REMOTE CONTROL VALVE

wy o~
T T T

.I
—_—— _

Qo

CJ )OO e e=wn

ﬁ@.&w@@v @ @
N H @m\m | :
L _ f | _

REFER TO Fig.30

REFER TO Fig 30

BT



,,172162-74210, ,"'BRACKET COMPL.",1,1,,,,55555535535535
,,172151-74600, ,""VALVE CMP ,MULTICHNG.",1,1,,,,55555355535555>5
,»,172151-74700, ,LEVER,1,1,,,,,,,5.55555555

»»,26450-060162, ,"BOLT M 6X 16",2,2,,,,,,,,55555555>5
»»,172151-74760, ,WASHER,2,2,,,,,,,5:5555555>

,,26647-060202, ,"WING BOLT M 6X20",1,1,,,.5555555355554
2,,172151-74760, ,WASHER,1,1,,,,,,.555555555
8,2,,172151-74710, ,COVER,1,1,,,,,,,555555555>5
9,2,,172151-74770, ,""GASKET, CYL. HEAD",1,1,,,..,55555355535
10,2,,24311-000280, ,"'0O-RING 1A P-28.0",1,1,,,,:5553555232523
11,2, ,26450-060162, ,""BOLT M 6X 16",8,8,,,.55555535335535
12,2,,172151-74720, ,COVER,1,1,,,,,,.5555552525
13,2,,24321-000600, ,""0-RING 1A G-60.0",2,2,,,,555553555533>»
14,2, ,26450-060162, ,""BOLT M 6X 16",8,8,,,,55553555335555
15,2,,24190-100001, ,"BALL 5/16, STEEL"™,1,1,,,,.55555555352>5
16,2,,172151-74730, ,SPRING,1,1,,,,,,5555555555>
17,2,,23871-010000, ,""PLUG PT1/8,SCREW",1,1,,,,5555555532555
18,2,,172151-74740, ,"PLATE, MARK",1,1,,,,.555555355553
19,2,,172151-74750, ,"PLATE, MARK",1,1,,,,,5553555353523
20,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,.,5555553533325
21,1,,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,,,,3555553333335

1,1
2,1
3,2
4,2
5,2
6,2
7



O—#% Y7 (hFFyy YD vav)

Fig. 64 ROTARY VALVE(MULT! CHANGE)(OPTIONAL)




1,1,,172158-74800,,"0IL COOLER™,1,1,,,,,,5555555555>
1-1,1,,172162-74800, ,"COOLER,OIL",1,1,21,1,1,,N,,72162227," FROM
1ST',72162227,"FROM 1ST",,,,,,,

1-2,1,,172162-

74801, ,"COOLER,OIL",1,1,1,1,1,,F,4,72162477 ,M/#01175,72162477 ,M/#01175,72162477,
M/#01175,72162477 ,M/#01175,72162477 ,M/#01175, ,,1

2,1,,172158-74850, ,""MOUNT, OIL COOLER",4,4,4,4,4,,,,,5535235535
3,1,,22137-080000, ,""WASHER 8, POLISHED",4,4,4,4,4,,,,,,35535535>»
4,1,,22217-080000, ,"SPRING WASHER 8',8,8,8,8,8,,,,.,555535555
5,1,,26716-080002, ,"NUT M 8",8,8,8,8,8,,,,,,,,:5555>
6,1,,772162-75100, ,"TANK ASSY,HYD.OIL",1,1,,,.,,.55555355553
6-1,1,,772162-75101, ,"TANK
ASSY,HYD.OIL",1,1,1,1,1,,S,,72162375,M00653,72162375,M00653, ,,,,,,,,1
7,2,,172162-73700, ,"'STRAINER,SUCTION",1,1,1,1,1,,,,,,5555555>»
8,2,,172162-73720, ,"'BAR,FILTER SUPPORT",1,1,,,,,55555525955>5
8-1,2,,172162-73721, ,""ROD, FILTER
SUPPORT",1,1,1,1,1,,S,1,72162375,M00653,72162375,M00653, , ,,,,,,, |
9,2,,172162-73740, ,"FILTER COMP.,RETURN",1,1,1,1,1,,,,,555555555
10,3, ,172162-73710, ,"FILTER,RETURN",1,1,1,1,1,,,,,55555555>»
11,3,,172112-74971, ,""VALVE, BY-PASS",1,1,1,1,1,,,,:55555553>
12,2,,172112-75770, ,""SPRING, STRAINER",1,1,1,1.1,,,.,.455355554
13,2,,172112-75780, ,"'SPRING, STRAINER",1,1,1,1,1,,,,,.553555554
14,2,,26716-100002, ,"NUT 10",1,1,1,1,1,,,,,5.555555>
16,2,,172312-75130, ,"BREATHER,
AIR",1,1,,,,,Z,,72162269,M00636,72162269,M00636, , ,,, , ,
17,2,,172122-75331, ,""COVER (B), RESERVOIR™,1,1,1,1,1,,,,55555535525
18,2,,172162-75360, ,""GAUGE COMPL.",1,1,1,1,1,,,,,4555555535
19,3,,172162-75380, ,""WASHER,,GAUGE SEAL",4.,4,,,,,5535553523553
19-1,3,,172122-

75630, ,GASKET ,4,4,4,4,4,,N,,72162334,M00563,72162334,M00563, ,,,,,,,,1
21,3,,172122-75620, ,B0LT,2,2,2,2,2,,,,,,,555555>

23,2,,172162-75370, ,""COVER CMP.,RESERVOIR",1,1,,,,:5555355535535>»
23-1,2,,172162-

75372, ,COVER,1,1,1,1,1,,F,3,72162360,M00636,72162360,M00636, ,,,,,,,, |
23A,2,,172162-

75371, ,COVER,1,1,,,,,F,,72162269,YibAvdisb , 72162269, ViPAYYHP, 4 4 0 sy sy, |
24,2,,172116-75850, ,"PLUG, OIL FEED",1,1,1,1,1,,,,.,4555555535
25,2,,22134-240000, ,"WASHER 24™,1,1,,,,,,5555352353>5
25-1,2,,24341-000300, ,"0-RING 1A S-
3.0",1,1,1,1,1,,S,,72183020,M01049,72183020,M01049,,,,,,,,,1
26,2,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,,,,:355532224
27,2,,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,1,,,,,,5555555>»
28,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,1,1,1,,,,,.55535555
29,2,,24321-001350, ,"0-RING 1A G-135.0",1,1,1,1,1,,,,.555555535
30,2,,24321-001900, ,"0-RING 1A G-190.0",1,1,1,1,1,,,,:5553552525
31,2,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,4,4,4,,,,533352525
32,2,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,4,4,4,,,,.5535235535
33,2,,933171-23042, ,MAGNET,1,1,1,1,1,,,,,.55535555
34,2,,933171-23062, ,"PLUG 24, DRAIN",1,1,,,,,.:553555355>5
34-1,2,,172183-75750, ,""PLUG 24,
DRAIN",1,1,1,1,1,,F,2,72183020,M01049,72183020,M01049, ,,,,,,,,1
35,2,,172162-61780, ,"SEAL ,RESERVOIR",1,1,1,1,1,,,,,4553555535
36,2,,172162-75440, ,H0OSE,1,1,1,1,1,,W, ,72162269,M00636,72162269,M00636, ,,,,,,,,1
37,2,,172165-

75450, ,PLATE,1,1,1,1,1,,W,,72162269,M00636,72162269,M00636, ,,,,,,,,1
38,2,,172165-

75460, ,GASKET,1,1,1,1,1,,W,,72162269,M00636,72162269,M00636, ,,,,,,,, 1
39,2,,172165-

75481, ,ELEMENT,1,1,1,1,1,,W,,72162360,M00636,72162360,M00636, ,,,,,,,,1
40,2, ,23080-010000, ,"CLAMP
10+,1,1,1,1,1,,W,,72162269,M00636,72162269,M00636, ,,,,,,,, |
41,2,,26022-050102, ,""'SCREW M 5X
10",3,3,3,3,3,,W,,72162269,M00636,72162269,M00636, , , ,,,,,, |



42,1,,172162-75290, ,"CONNECTOR,SUCTION",1,1,1,1,1,,,,,555555554

43,1,,172162-75300, ,""CONNECTOR CMP,RETURN",1,1,1,1,1,,,,,555555555
44,1,,22137-160000, ,"WASHER 16,POLISHED",4,4,4,4,4,,,,,553525535

45,1, ,22217-100000, ,"SPRING WASHER 10",4,4,4.,4,4
46,1, ,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4
47,1,,22217-160000, ,"SPRING WASHER 16",4,4,4,4,4
48,1, ,24321-000650, ,'"0-RING 1A G-65.0",1,1,1,1,1
49,1, ,24321-000950, ,'"0-RING 1A G-95.0",1,1,1,1,1
50,1,,26116-100202, ,"BOLT M10X 20 PLATED",4,4
51,1,,26116-100202, ,"BOLT M10X 20 PLATED",4,4
52,1,,26116-160352, ,"'BOLT M16X 35 PLATED",4,4



6 EBhiy Y & FAAINT—F
Fig. HYD. OIL TANK & LUB. OIL COOLER

B LUNo BIX

A LNo. (B)INBAEEHE T,
6 INC. (6) ~41

12 §?_4]

6 26——aobp—37 7 3
5 24 | 38 l

1

: 39 i
28 ﬂ‘ ‘7
30 40 '

36@

IH 7
PREVIOUS

12

—(6)

33

©—2I5-1

34-1

25-1

34-1

|H#Z i
PREV 1 0US NEW

BY



,1,,172141-76090, ,""CONNECTOR 3/4L",1,1,1,1,
,2,,24315-000240, ,"0-RING 1B P-24.0",1,1,1,
,1,,172122-76131, ,""CONNECTOR PT1/2-45",2,2,

1!!!!1111111111
1,1,,,,,,,,,,,,,,

-1,1,,172162-76680, ,""CONNECTOR PT1/2-

,2,,24315-000180, ,""0-RING 1B P-18.0",2,2,2,2,2,,,,,355532353
,1,,172162-76140, ,"ADAPTER 1/2-3/4",2,2,2,2,2,,,45553553335 5
,1,,172151-76160, ,ELBOW,1,1,,,,,,,5555555555
-1,1,,172162-76690, ,""ELBOW PF1/2-3/4
cmwP.*,1,1,1,1,1,,F,1,72162220,M00502,72162220,M00502, ,,,,,,
7,2,,24315-000180,,"0-RING 1B P-18.0",1,1,1,1,1,,,,,5553555555
8,1,,172142-76180, ,J0INT,1,1,1,1,1,,,,,,.555555>
9,2,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,1,,,,,5553555555

1
2
3
3
45" .,2,2,2,2,2,,F,1,72162220,M00502,72162220,M00502, ,,,,.,.
4
5
6
6

10,1,,172162-76200, ,"TUBE

COMP.,SUCTION",1,1,1,1,1,,,,55553555335

11,1,,172142-76240, ,"JOINT PF3/4",2,2,2,2,2,,, 55555333325
12,1,,172162-76260, ,""CONNECTOR,,PUMP™ ,1,1,1,1,1,,,,.5535555555
13,1,,172162-76270, ,""FLANGE COMP.,PUMP IN™,1,1,1,1,1,,,,,,5555555>
14,1,,172162-76300, ,""FLANGE,,PUMP OUTLET",1,1,1,1,1,,,,,55555555>»
15, l,,22217 100000, ,"'SPRING WASHER 10",4,4,4,4.,4,,,,.,:55555>»

17 1,,24315 000210, ,"0-RING 1B P 21", 1 1
18,1, ,24315-000220, ,""0-RING 1B P-22.0",1,
19,1, ,24315-000240, ,"0-RING 1B P-24.0", 2
20,1,,24325-000350, ,"0-RING 1B G-35.0",
21,1,,24325-000600, ,"0-RING 1B G-60.0",

22,1,,26013-060402, ,""BOLT
23,1,,26013-100202, ,"'BOLT
24,1,,26116-101052, ,"'BOLT
25,1,,172162-78100, ,"HOSE
26,1,,172162-78110, ,""HOSE
27,1,,172162-78120, ,""HOSE
28,1,,172162-78130, ,""HOSE
29,1,,172162-78140, ,""HOSE
30,1,,172162-78150, ,""HOSE
31,1,,172162-78860, ,""HOSE

32,1,,23000-041000, ,"CLAMP 41',4,4,4,

M 6X 40",6,6, 6 6
W/WASHER M10X20",
M10X105 PLATED",4,
63.5,SUCTION",1,1
29.5,SUCTION", 1,
19,SUCTION",1,1,
Gli2BC177s",1,1,
G112CE100S8",1,1,
G112EE105S",1,1, 3333333353939
H106BBllSS",1,1,1,1,1,,,,,,,,,,,,,,

44,4,4,,,,,,,,,,,,,,

,4,,,,,,,,,,,,,,

PR A

4,4,
33,1, ,23000-048000, ,"CLAMP 48" ,4,4,4,4,4, .11 sssssssss
4,4,4

34,1,,23000-090000, ,"CLAMP 90",4,4,

35,1,,23871-010000, ,"PLUG

PT1/8,SCREW",3,3,3,3,3,,W,,72162220,M00502,72162220,M00502, , , , , ,,



66 SHERE (Y- 07 -1 7))
Fig. HYD. OIL PIPING(TANK-PUMP-VALVE)

23

12
AAYRYT
33 Lﬁ 20 MAIN PUMP

Lk Ranlard
CONTROL VALVE

S arrO-NT
CONTROL VALVE

537
PREV 10US

3

BT



,,172730-75140, ,ADAPTOR,1,1,1,
,,172162-76110, ,""JOINT 1/2",2,
,,172162-76110, ,""JOINT 1/2",4,
,,172162-76120,,"JOINT 3/8",2,
,»,172145-76200, ,"'NUT 3/8",2,2,
,,172162-76360, ,""JOINT 3/8",2,2
1,,172162-76130, ,""ADAPTER ,DOUBLE MA
8,1,,172162-76170, ,"T-JOINT COMPL.",1,1,1,1,1,,,,,555555553
9,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,1,,,,,55555255>
10,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2",5,5,5,5,5,,:555555353535
11,1,,24315-000140, ,"0O-RING 1B P-14.0",2,2,2,2,2,,,553255353353
12,1,,24315-000180, ,"0-RING 1B P-18.0",5,5,5,5,5,,,,,5553555555
13,1,,23897-060002, ,""PLUG PF3/4,HEX.",2,2,,,,5355535533355
13-1,1,,172162-76850, ,"PLUG PF3/8",2,2,2,2,2,,N,,72162337," FROM
1ST",72162337,"FROM 1ST",,,,,,,,,1

14,1, ,24315-000240, ,"0O-RING 1B P-24.0",2,2,2,2,2,,,553553533524
15,1,,172162-78200, ,""HOSE H108BC110",2,2,2,2,2,,,,55535235513

16,1, ,172162-78220, ,HOSE,1,1,1,1,1,,,,,,,5.55555
17,1,,172162-78230, ,HOSE, 1,1
18,1,,172162-78260, ,HOSE, 1,
19,1,,172162-78270, ,HOSE, 1,
20,1,,172162-78280, ,HOSE, 1,
21,1,,172162-78290, ,HOSE, 1,

1,1
2,1
3,1
4,1
5,2
6,2
7

e
»1,1,1,,,555555355595
21,1,1,,,55555530595
»1,1,1,,,55550533535
,1,1,1

1
1
1
1



BT HEmECry oD
Fig. HYD. OIL PIPING(VALVE-BOOM)

L7 ¥
oy hO— N
CONTROL VALVE

B7



»»,172730-75140, ,ADAPTOR,2,2,2,2,2,,,,,,,555555>»
,,172112-77360, ,""CONNECTOR PF1/2PF1/2",2,2,2,2,2,,,5553553335>5
,,172112-77360, ,""CONNECTOR PF1/2PF1/2",6,6,6,6,6,,,55555553555>5
»»23391-030000, ,"JOINT RGI 3/8",2,2,2,2,2,,,,,33233552575
»»23391-040000, ,"JOINT RGI 1/2",3,3,3,3,3,,.55553555575
»»23393-040000, ,""JOINT 90RGI 1/2",1,1,1,1,1,,,,55555555135
1,,24315-000140,,"0-RING 1B P-14.0",2,2,2,2,2,,,,553535533>»
8,1,,24315-000180, ,"0-RING 1B P-18.0",2,2,2,2,2,,,,5355535353
9,1,,24315-000180, ,"0-RING 1B P-18.0",6,6,6,6,6,,,,,,5555555>
10,1,,172162-78180, ,HOSE,1,1,1,1,1,,,,,,55555555
11,1,,172162-78190, ,HOSE,1,1,1,1,1,,,,,,,5555555
12,1,,172162-78300, ,""HOSE H108BC101",1,1,1,1,1,,,,,5535555535
13,1,,172162-78310, ,""HOSE H108BC096",1,1,
14,1,,172162-78320, ,''"HOSE H108CC060",1,1,
15,1,,172162-78330, ,'"HOSE H108CC059",1,1,
16,1, ,172162-78340, ,""HOSE H106BC050",1,1,
17,1,,172162-78620, ,""HOSE H106BCO67',1,1,

RPRR R R R

1
2
3
4
5
6
7



6 8 SBFERCE (N W7 -BEEIE-5, 2487 4)
Fig. HYD. OIL PIPING(VALVE-TURNING MOTOR, SWIVEL)

AANRNTIA b

SWIVEL JOINT

AV s

arhko-—
CONTROL VALYE

BT



1,1,,172730-75140, ,ADAPTOR,1,1,1,1,1,,,,,223559229%
2,1,,172732-76100, ,""FLANGE, PUMP™ ,1,1,,,,55553555222955
2-1,1,,172732-76101, ,"'FLANGE,
PUMP'*,1,1,1,1,1,,F,1,72162270,M00511,72162270,M00511,,,,,,,,,1
3,1,,172123-76120, ,""CONNECTOR PF1/4",2,2,2,2,2, 4353535353525
4,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,1,1,1,,.,42555552925
5,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,1,1,1,,,,423555592995
6,1,,172123-76120, ,""CONNECTOR PF1/4",2,2,2,2,2, 4335552332372
7,1,,172141-76180, ,CONNECTOR,1,1,1,1,1,,,,,555555295
8,2,,24315-000110, ,"0O-RING 1B P-11.0",1,1,1,1,1,,,,,559529922%
9,1,,172141-76180, ,CONNECTOR,1,1,1,1,1,,,,,55555229%
10,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,1,,,,,55555224»
11,1,,172141-76180, ,CONNECTOR,1,1,1,1,1,,,.555552295>
12,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,1,,,,.555552245
13,1,,172162-78870, ,""HOSE G604BC0O88S™,1,1,,,,5525229229929%
13-1,1,,172162-
78871, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,555,1
14,1,,172162-78900, ,""HOSE G604BC100™ ,1,1,,,,555555552395»
14-1,1,,172162-
78901, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,, 4554551
15,1,,172162-79150, ,""HOSE G604BC035",1,1,1,1,1,,..5552293224
16,1,,172141-76200, ,CONNECTOR,1,1,1,1,1,,,.4255552295>
17,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,1,,,,,55355222»
18,1,,172162-76780, ,""ADAPTER PF1/2",1,1,1,1,1,,.,.25555229>»
19,1,,172162-79160, ,""HOSE G604CC080™ ,1,1,,,,5552922922992
19-1,1,,172162-
79161, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,555,1
20,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2" ,1,1,1,1,1,,,,2255952955
21,1,,23391-020000, ,"JOINT RGI1/4",1,1,1,1,1,,,,.:525959522>»
22,1,,23391-020000, ,"JOINT RGI1/4",1,1,1,1,1,,,,:55535352>»
23,1,,23391-030000, ,"JOINT RGI 3/8",1,1,1,1,1,,,:,555555255
24,1, ,23393-020000, ,""JOINT 9O0RGI1/4",1,1,1,1,1,,,,2355959299>
25,1,,24311-000200, ,"0-RING 1A P-20.0",1,1,,,5559529229229>»
25-1,1,,24315-000210, ,"0-RING 1B P
21",1,1,1,1,1,,S,,72162270,M00511,72162270,M00511,,,,,,,,,1
26,1, ,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,1,,.,,55529529>»
27,1, ,24315-000110, ,""0O-RING 1B P-11.0",1,
28,1,,24315-000110, ,"0-RING 1B P-11.0",2
29,1, ,24315-000110, ,"0-RING 1B P-11.0",2
30,1, ,24315-000140, ,"0-RING 1B P-14.0",1
1
4

31,1,,24315-000180, ,"0-RING 1B P-18.0",
32,1,,26013-060302, ,"BOLT M 6X 30",4,4,
33,1,,172162-76520, ,"TUBE G COMP.,TIMER
34,1,,172162-78210, ,""HOSE H108BB040",1,1
35,1,,172162-78390, ,""HOSE G704CC021",1,1
36,1,,172162-78850, ,""HOSE H106BC045",1,1
37,1,,172162-78910, ,""HOSE G604BE152S',1,1,
37-1,1,,172162-

78911, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,1
38,1,,23391-020000, ,"JOINT RGI1/4",1,1,1,1,1,,,,,553555555>5



HEECE
Fig. 69 HYD. OIL PIPING

JrPVE-—% TL—%1in7
FAN HMOTOR BRAKE VALVE

36

®'\L®
F - I

CONTROLL. VALVE \

2 NizL: S
9 o HYD. OIL TANK

AANNS 3 A b
SWIVEL JOINT

REFER TO Fig.74

B7



1,1,,172730-75140, ,ADAPTOR,1,1,1,1,1,,,,,4553555535

2,1,,172732-76100, ,"FLANGE, PUMP™,1,1,,,,,,,5:5552555>5

2-1,1,,172732-76101, ,""FLANGE,
PumMP",2,2,2,2,2,,F,2,72162270,M00511,72162270,M00511,,,,,,,

3,1,,172141-76090, ,""CONNECTOR 3/4L",1,1,1,1,1,,,,,553552555>5

4-1,2,,24315-000240, ,"0-RING 1B P-24.0",1,1,1,1,1,,.,M,,,,.555555551
5,1,,172162-76160, ,""TEE COMP.,ADJUSTABLE",1,1,1,1,1,,,,,555555535
6,2,,24315-000240, ,"0-RING 1B P-24.0",1,1,1,1,1,,,,,555555555

7,1,,172151-76180, ,ELBOW,1,1,1,1,1,,,,,,,555555>

8,2,,24315-000240, ,"'0-RING 1B P-24.0",1,1,1,1,1,,,,,52555355>

9,1,,172162-76190, ,""CONNECTOR 8,DRAIN",1,1,1,1,1,,,,,555555535
10,1,,172141-76200, ,CONNECTOR,1,1,1,1,1,,,,,,5555555>»

11,2,,24315-000110, ,"0O-RING 1B P-11.0",1,1,1,1,1,,,,,5553555555
12,1,,172162-76370, ,"JOINT 3/4",2,2,2,2,2,,, 3355222223

12-1,1,,172162-

76371, ,CONNECTOR,2,2,2,2,2,,S,,72162477 ,M/#01175,72162477 ,M/#01175,72162477 ,M/#0
1175,72162477 ,M/#01175,72162477 ,M/#01175,

12A,2,,24315-000180, ,"0-RING 1B P-
18.0",2,2,2,2,2,,W,,72162477 ,M/#01175,72162477 ,M/#01175,72162477 ,M/#01175,721624
77 ,M/#01175,72162477 ,M/#01175,

13,1,,172162-76390, ,""CONNECTOR 1/4",1,1,,,,55353552523335

13-1,1,,172162-76391, ,""CONNECTOR
i/4*,1,1,1,1,1,,F,1,72162344,M00550,72162344 ,M00550, ,,,,,,5,1
14,1,,172162-76750, ,T-JOINT,1,1,1,1,1,,,,,.5.535555

15,1,,23391-020000, ,"JOINT RGI1/4",1,1,1,1,1,,,,555559359>

16,1,,172162-76810, ,""ADAPTER 3/8",1,1,1,1,1,,,,5555533552>
17,1,,23391-030000, ,"" JOINT RGI 3/8",1,1,,,,5555523522335

17-1,1,,933160-02760, ,""ADAPTER 3/8-
53“,1,1,1,1,1,,N,,72162230,M00504,72162230,M00504, , ,,, ,,

18,1, ,23391-030000, ,"JOINT RGI 3/8",1,1,1,1,1,,,,,555535352>

19,1,,23391-030000, ,"JOINT RGI 3/8",1,1,1,1,1,,,,555553352>

20,1,,23393-030000, ,"JOINT 90RGI 3/8",1,1,1,1,1,,,,553555355>
21,1,,24311-000140, ,"0-RING 1A P-14.0",1,1,,,...5355532223

21-1,1,,172312-

22350, ,GASKET,1,1,1,1,1,,S,,72162344,M00550,72162344 ,M00550, ,,,,,,,, 1
22,1,,24311-000200, ,"0-RING 1A P-20.0",1,1,,,.555555535232>
22-1,1,,24315-000210, ,""0O-RING 1B P
21",1,1,1,1,1,,S,,72162270,M00511,72162270,M00511,, ,,,,,,,,1

23,1,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,1,,,,,555535555
24,1,,26013-060302, ,"BOLT M 6X 30",4,4.,4
25,1, ,26450-060252, ,"BOLT M 6X 25",2,2,2
26,1,,172162-78160, ,""HOSE G616CY042",1,1
27,1,,172162-78170, ,""HOSE G612CE048'',1,1,1,1,1,
28,1,,172162-78370, ,'"HOSE G612CC100S',1,1,1,1,1
29,1,,172162-78380, ,""HOSE G612BC133S',1,1,1,1,1,,,,,52555955>»
30,1,,172162-78400, ,""HOSE Gr06CC066S'",1,1,1,1,1
31,1,,172162-78830, ,""HOSE G706BB120S',1,1,1,1,1,,,,,555555554
32,1,,172162-78840, ,""HOSE G704BC105',1,1,1,1,1,,,,,,2555455>
33,1,,172162-78880, ,""HOSE G706BC045",1,1,,,,,.5553555355>5
33-1,1,,172162-78850, ,""HOSE
Hi06BCO45",1,1,1,1,1,,R,,72162432,M00937,72162432,M00937,,,,,,55,1
34,1,,172162-78890, ,""HOSE G706BC120",1,1,1,1,1,,,,.5535555535
35,1,,172162-78920, ,""HOSE G606BC130S',1,1,1,1,1,,,,,,5555455>
36,1,,172162-79250, ,""HOSE G606AC040',1,1,1,1,1,,,,,,5555455>
37,1,,23000-041000, ,"CLAMP 41",2,2,2,2,2,,,,2355532224
38,1,,172145-76180, ,""JOINT 3/8",1,1,1,1,1,,,,5555535352>
39,2,,172145-76190, ,"JOINT 3/8",1,1,1,1,1,,,,555555232>
40,2,,172145-76200, ,"NUT 3/8",1,1,1,1,1,,,,,,5552355>
41,1,,172162-74130, ,""VALVE COMP.,CHECK",1,1,,,,,.5555525355>5

42,1, ,22190-060000, ,""SEAL WASHER
6(BOLT)",2,2,2,2,2,,W,,72162344 ,M00550,72162344 ,M00550, , ,, 5,555l



70 HAEACE(V-2)
Fig. HYD. OIL PIPING(RETURN)

15K
“ PREVI0US
K PR A
CONTROL VALVE 05 1321

ISi ;’(\"1" 77rE-%
131 (b)),ﬁ[ AN ';JTUR
/

N ;:@

F ROt
LUB.O|L COOLER

Sl /;:gl

fEBAHS Y
J HYD, OIL TANK

axkrO—nish7
~-{___CONTROL VALVE

Ny,

REFER TO Fig. 74

REFER TO Fig 69



,,172730-75140, ,ADAPTOR,2,2,2,2,2,,
,,172145-76180, ,""JOINT 3/8',2,2,2,2
,»,172145-76190, ,""JOINT 3/8',2,2,2,2
,,172145-76200, ,"'NUT 3/8",2,2,2,2,2
,,172112-77360, ,""CONNECTOR PF1/2PF1
, 4

2

4

PRNON R R

1
2
3
4
5
6 ,23391-030000, ,"JOINT RGI 3/8",4,
-

:1,,23391—030000,,"JOINT RGI 3/8",2,

8,1,,23391-040000, ,"'JOINT RGI 1/2",4, :
9,1,,23394-020000, ,"JOINT 45RGI11/4",2,2

10,1, ,24315-000140 . ,"O=RING 1B P-14.0",2.2.2.2.20 oo ..
4.4.4.4

11,1, ,24315-000180, ,"0O-RING 1B P-18.0",4,
12,1,,172162-78490, ,""HOSE G108BC150W",4,4
13,1,,172162-78500, ,""HOSE G104BC1i70W",2,2,
14,1,,172162-78510, ,""HOSE G706BB150W",2,2,
15,1,,172162-78520, ,""HOSE G106AC035",2,2,2
16,1, ,172162-78530, ,""HOSE G106BEO72W",2,2,



rig |

HAEBCE(+79970-4)
HYD. OIL PIPING(TRACK FRAME)

DRIVING MOTOR

A4~ aq

BT



,,172142-76250, ,"JOINT 1/2",2,2,2,2,2,
,»»23391-040000, ,""JOINT RGI 1/2",2,2,2,
,»»23393-030000, ,""JOINT 90RGI 3/8",2,2,
,»»23393-040000, ,"JOINT 9ORGI 1/2",2,2,2,
,»»23393-040000, ,""JOINT 9ORGI 1/2,4,4,4,
,,172162-76400, ,""TUBE A COMP.,OFFSET",1,

1,1
2,1
3,1
4,1
6,1

7,1,,172162-76420,,"TUBE B COMP.,OFFSET",1
8,1,,172162-76440, ,""TUBE C COMP.,BUCKET",1
8-1,1,,172162-76442, ,"TUBE C

COMP. ,BUCKET",1,1,1,1,1,,S,,72162218,M00504,72162218,M00504,, ,,,,,
9,1,,172162-76460, ,""TUBE D COMP.,BUCKET",1,1,1,1,1,,,,,555555554

10,1, ,172162-76480, ,""TUBE E COMP. ,ARM",1,1,,,,,555555535555>5
10-1,1,,172162-76481, ,""TUBE E
COMP.,ARM",1,1,1,1,1,,S,,72162138,M00504,72162138,M00504,,,,,,,
11,1,,172162-76500, ,""TUBE F COMP. ,ARM",1,1,1,1,1,,,,,55555955>
12,1,,172147-76750, ,""CLAMP, PIPE(A)",2,2,2,2,2,,,555335235575
13,1,,172147-76760, ,""CLAMP, TUBE",2,2,2,2,2,,,,535553553523

14,1,,172147-76770, ,""CLAMP, RUBBER",4,4,4,4,4,,,,,,35535535>»
15,1,,172147-76780, ,""CLAMP, RUBBER",4,4,4,4.,4,,,,,.:55535555
16,1,,22217-100000, ,"'SPRING WASHER 10',8,8,8,8.8,,..,55555555>5

17,1, ,26116-100402, ,"BOLT 10X 40",2,2,2,2,2,,.,:53553233524

18,1, ,26116-100552, ,""BOLT M10X 55 PLATED",6,6,6,6,6,,,555553555554

19,1, ,933155-09670, ,""CLAMP, PIPE",2,2,2,2,2,,,,,355353523
20,1,,172162-78090, ,'"HOSE H108BB280OW',1,1,1,1,1,,,.,52555455>»
21,1,,172162-78420, ,""HOSE H108BB146WS'",1,1,1,1,1,,,,.555555554
22,1,,172162-78470, ,""HOSE H106BB137WS",1,1,1,1,1,,.,.455352554
23,1,,172162-78480, ,""HOSE H106BB149WS",1,1,1,1,1,,,,,5535555535
24,1,,172162-78540, ,""HOSE H108BE105W',2,2,2,2,2,,,,,355535354
25,1,,172162-78550, ,""HOSE H106BB131W",1,1,,,,:555555535555
25-1,1,,172162-78551, ,""HOSE
HioeBB115W",1,1,1,1,1,,S,,72162241,M00511,72162241 ,M00511,,,,,,,
26,1,,172162-78560, ,""HOSE H106BBO9OW' ,1,1,,,,5555535555555>»
27,1,,172162-78570, ,""HOSE H108BC270W',1,1,1,1,1,,,.,52555255>»
28,1,,172162-78580, ,""HOSE H108BC230W",1,1,,,,:5553555535254
28-1,1,,172162-78581, ,""HOSE
Hi08BC225w*",1,1,1,1,1,,S,,72162138,M00504,72162138,M00504,,,,,,,
29,1,,172162-78630, ,""GUIDE A COMP.,HOSE",8,8,8,8,8,,,1,,,55555555
30,1,,172162-78660, ,""GUIDE B COMP.,HOSE",2,2,2,2,2,,,1,,,.:55455>»
31,1,,172162-78720, ,""HOSE H108BB0O92W',1,1,1,1,1,,,.,55555455>»
32,1,,172162-78730, ,""HOSE H108BBO81W",1,1,1,1,1,,,,.55555955>»
33,1,,172162-79260, ,""HOSE H108BB143WS",1,1,1,1,1,,,,,555535555
34,1,,172162-79270, ,""HOSE H108BB133WS",1,1,1,1,1,,,,,555555535
35,1,,172162-79280, ,"HOSE H108BB140WS',1,1,1,1,1,,,,,555535555

36,1, ,26013-080162, ,"'BOLT W/WASHER M8X16',20,20,20,20,20,,,,5,555555545
37,1,,172162-76331, ,""HOSE H108BB260W",1,1,,,,,.M,..,5555555551
37-1,1,,172162-79331, ,""HOSE H108BB260W",1,1,1,1,1,,,,55555555355551
38,1,,172122-17190, ,CLIP,1,1,1,1,1,,W, ,72162226,M00502,72162226 ,M00502, ,,,,,,
39,1,,194150-21910, ,"PLUG

11.2",3,3,,,,.,W,,72162226 ,M00502,72162226 ,M00502, , ,, ,,,
39-1,1,,194150-21910, ,"PLUG
11.2",4,4,4,,,,K,,72162365,M00653,72162365,M00653, , ,,,,,

515111111111111111
,1,1,,,,,,,,,,,,,,



Fig. 72

ARM CYLINDER

NrwpLyuy

BUCKET CYLINDER

HAERCE(T -4)
HYD. OIL PIPING(BOOM)

—AL VY

A2 v b UDS
OFFSET CYLINDER

5::,.\“- N \\\
R \\\\,
B/( ) q @ \
g 3

BT



,,172162-76100, ,"JOINT 3/4",1,1,1,1,1,
,,172162-76110,,""JOINT 1/2",1,1,1,1,1,,,,555555355>5
,,172162-76150, ,""JOINT 3/4-1/2",1,1,1,
,,172142-76240, ,""JOINT PF3/4",1,1,1,1,1,,,,,55355555>5
,»24315-000240, ,""0-RING 1B P-24.0",2,2,2,2,2,,,5553522355>5
2,,172162-76600, ,""TUBE H COMP.,3RD",1,1,,,
6-1,2,,172162-76601, ,"TUBE H
cowp.,3rRD",1,1,,,,,S,,72162138,M00504,72162138,M00504, ,,,,,,
6-2,2,,172162-76602, ,""TUBE(H),
3rRD,1,1,1,1,1,,S,,72162248,M00501,72162248 ,M00501, ,,,,,,,,1
7,2,,172162-76620,,"TUBE 1 COMP.,3RD",1,1,1,1,1,,,,,555555555
8,2,,172162-76640, ,"TUBE J COMP.,3RD",1,1,,,,5555535555555>»
8-1,2,,172162-76641, ,""TUBE J
COMP.,3RD",1,1,1,1,1,,S,,72162248,M00501,72162248 ,M00501, ,,,,,,,,1
8-2,2,,172162-76641, ,""TUBE J
cowp.,3rRD",,,,1,1,.2,,,,,,,,72147203,M01155,72147203,M01155, , , 1
9,2,,172147-76840, ,"TUBE(1), 3RD",1,1,,,,,,:5555553555
9-1,2,,172148-76740, ,"TUBE (C),
3rRD",1,1,1,1,1,,S,,72162248,M00501,72162248 ,M00501, , ,,,,,,,1
9-2,2,,172148-76740, ,""TUBE (C),
3rRD",,,,1,1,.Z2,,,,,,,,72147203,M01155,72147203,M01155, , ,1
10,2,,172125-76900, ,"'CLAMP (YELLOW:=87)",2,2,2,2,2,, 355535233355
11,2,,172142-76940, ,"'CLAMP 3/4(YELLOW:87)",1,1,1,1,1,,,,,55555355>»
12,2,,172142-76950, ,"CLAMP 1/2",1,1,1,1,1,,,,.:55555545
13,2,,22137-120000, ,""WASHER 12,POLISHED",2,2,2,2,2,,,.,355555223
14,2, ,22217-120000, ,""SPRING WASHER",2,2,2,2,2,,,.,:535335533>»
15,2,,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,4,4,4,,,,,53555355>5
15-1,2,,26013-120302, ,""BOLT W/WASHER
mizxso“,,,.4,4,.Z2,,,,,,,,72147203,M01155,72147203,M01155, ,,1
16,2,,26013-120352, ,""BOLT M12X 35",1,1,1,1,1,,,,,55555955>
17,2,,26013-120502, ,"BOLT M12X 50",1,1,1,1,1,,,,.455352554
18,2,,26116-120552, ,""BOLT M12X 55 PLATED",2,2,2,2,2,,,,53555353523
19,2,,172162-78240, ,""HOSE G112BC108",1,1,1,1,1,,,,:555555555
20,2,,172162-78250, ,""HOSE H108BC105'",1,1,1,1,1,,,,,55555455>5
21,2,,172162-78450, ,""HOSE H108BB130WS",1,1,1,1,1,,,,.555555554
22,2,,172162-78460, ,""HOSE G112BB146'",1,1,1,1,1,,,,555555355>
23,2,,172162-78600, ,""HOSE H108BB330W',1,1,,,,5555535555555>»
23-1,2,,172162-78601, ,""HOSE H108BB340W",1,1,,,,,S,,72162138, " FROM
1sT1",72162138,""FROM 1ST",,,,,,,

23-2,2,,172162-79331, ,""HOSE
Hi08BB260OW",1,1,1,1,1,,S,,72162248,M00501,72162248,M00501, ,,,,,,,,1
24,2,,172162-78610, ,""HOSE G112BB346W',1,1,1,1,1,,,,,555555555
25,2,,172162-78630, ,"GUIDE A COMP. ,HOSE",1,1,1,1,1,,,,,,5555555>
26,2,,172162-78680, ,""GUIDE C COMP. ,HOSE",4,4,4,4.,4,,,..,:552255>5
27,2,,172162-78700, ,"GUIDE D COMP.,HOSE",4.,4,,,,.:555352235>5
27-1,2,,172162-78701, ,""GUIDE D

COMP. ,HOSE",5,5,5,5,5,,N, ,72162248 ,M00501,72162248 ,M00501, , ,,,,,,, |
28,2,,172162-79320, ,"GUIDE

COMP. ,HOSE",1,1,,,,,Z,,72162248,M00501,72162248 ,M00501, , ,,,,,,,1
29,2,,26013-080162, ,"BOLT W/WASHER M8X16',20,20,20,20,20,,,,5555555595
30,2,,23871-060000, ,"PLUG PT3/4,SCREW",1,1,1,1,1,,,,5555555535
30-1,2,,23871-060000, ,"PLUG
PT3/4,SCREW",,,,1,1,.Z2,,,,,,,,72147203,M01155,72147203,M01155, , , I
31,2,,172142-77100, ,"VALVE, STOP",1,1,,1,1,,,..,5555255>
31-1,2,,172142-77100, ,"VALVE,
srop*,,,,1,1,.2,,,,,,,,72147203,M01155,72147203,M01155, ,,1
31-1A,3,,172142-77150, ," SEAL
SET",1,1,1,,,,W,,72162466,M01157,72162466,M01157,,,,,,,,,1
31-1F,3,,22242-000300, ,"CIRCLIP
30",1,1,1,,,,W,,72162466,M01157,72162466 ,M01157,,,,,,,,,1
31-2,2,,172142-77101, ,"'STOP

VALVE",1,1,1,,,,R,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

1,2
2,2
3,2 N
4,2 1

5,2

6,



32,3,,172142-77110, ,"BODY,
VALVE",1,1,1,1,1,,Z,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1
33,3,,172142-77120, ,"RING, BACK

vp*,1,1,1,1,1,,72,,72162466,M01157,72162466 ,M01157,,,,,,,,,1

34,3,,172142-

77130, ,VALVE,1,1,1,1,1,,Z,,72162466,M01157,72162466 ,M01157,,,,,,,,,1
35,3,,172142-77140, ,"RING, BACK

vp*,1,1,1,1,1,,72,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

36,3, ,22242-000200, ,"CIRCLIP
20",1,1,1,1,1,,Z,,72162466,M01157,72162466 ,M01157, ,,,,,,,,1
37,3,,22351-040010, ,"SPRING PIN

4X10",1,1,1,1,1,,72,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1
38,3,,24315-000160, ,"0-RING 1B P-

16.0",2,2,2,2,2,,Z,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

39,3, ,24315-000200, ,"0-RING 1B P-

20.0",1,1,1,1,1,,72,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

40,2, ,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,1,,,,5555552325
40-1,2,,23871-040000, ,"PLUG
PT1/2,SCREW",,,,1,1,,Z2,,,,,,,,72147203,M01155,72147203,M01155, , , |
41,2,,172151-76650, ,""VALVE SV-20,STOP",1,1,,1,1,,,,.555535554
41-1,2,,172151-76650, ,""VALVE SV-
20,sTopP",,,,1,1,.2,,,,,,,,72147203,M01155,72147203,M01155, , ,1
41-1A,3,,172142-77150, ,""SEAL
SET",1,1,1,,,,W,,72162466,M01157,72162466,M01157,,,,,,,,.1
41-1F,2,,22242-000300, ,"CIRCLIP
30,1,1,1,,,,W,,72162466,M01157,72162466 ,M01157, ,,,,,,,.1
41-2,2,,172151-76651, ,"'STOP

VALVE",1,1,1,,,,R,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

42,3, ,172151-

76660, ,"'BODY,VALVE",1,1,1,1,1,,Z,,72162466,M01157,72162466 ,M01157,,,,,,,,,1
43,3,,172151-

76670, ,"RING,BACKUP",1,1,1,1,1,,Z,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1
44,3, ,172151-

76680, ,VALVE,1,1,1,1,1,,7Z,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

45,3, ,172151-

76690, ,"RING,BACKUP",1,1,1,1,1,,Z,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1
46,3, ,22242-000300, ,"CIRCLIP

30",1,1,1,1,1,,72,,72162466 ,M01157,72162466 ,M01157, ,,,,,,,,1

47,3, ,22351-050012, ,"PIN
5X12,SPRING™,1,1,1,1,1,,Z,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

48,3, ,24325-000250, ,"0-RING 1B G-

25.0",2,2,2,2,2,,2,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1

49,3, ,24325-000300, ,"0-RING 1B G-

30.0",1,1,1,1,1,,7,,72162466 ,M01157,72162466 ,M01157,,,,,,,,,1
50,2,,172122-17190, ,CLIP,2,2,2,2,2,,,,,,,,:.555>

51,2,,172142-41740, ,SEAT,4,4,,,,,.1,,,.5:5555>

52,1,,172141-76060, ,PLUG, ,,,1,1,,W,,,,,,,,72147203,M01155,72147203,M01155, ,, 1
53,1,,172132-76300, ,PLUG, ,,,1,1,,W,,,,,,,,72147203,M01155,72147203,M01155, ,,1
54,1,,172122-79890, ,"CLAMP
350",,,,2,2,,W,,,,,,,,72147203,M01155,72147203,M01155, ,,1



io. 7 3 REEEP.T.0.)

HYD. OIL PIPING(P.T.0.)

27

|52
PREV I DUS

28

15817
PREV10US

=7 o By A Y
CONTROL VALVE

p|| PREV 1 0US 3i0 ff)(T” ‘@(
31 & ﬁ ?36
g 49 mss
8 39
3

EP,AY ik
EP, AY SPEC.

P.T.,O,ILTASSY(F T 3 )

P.T.0. VALVE ASSY{(OPTIONAL)

(172162-46100)

(712162-46101)

TEBNo. 36 B UNo, 1TRU1-11E

JABNo. 360 BH LNo. 20v28&

TEBNo. T30 R H Lo, 1 581%

EHET.

Fig. 36 Ref.No, 1, 1-1

INC Fig. 36 Ref.No, 2~128
Fig. 73 Ref No, ]~51

2T




,,172151-76030, ,"BOLT, PIPE JOINT",2,2,2,2,2,,,,5553523553
,,172151-76040, ,"BOLT, PIPE JOINT",2,2,2,2,2,,,,5,553533553
,»,172151-76050, ,JOINT,8,8,8,8,8,,,,,5.555555>

,»,172151-76060, ,"'BODY,CONNECTOR",8,8,8,8,8,,,,,555535555
,»,172151-76070, ,NUT,8,8,8,8,8,,,,,,,555555>

,»,172123-76120, ,""CONNECTOR PF1/4",4,4,4,4,4,,,,3,5555533135
1,,172162-76310, ,""ADAPTER,JOINT",4,4,4,4,4,,,,,,35535535>»
8,1,,172162-76380, ,""JOINT PLT",2,2,2,2,2,,,,:5535335535
9,1,,172162-76700, ,""'SUPPORT COMPL.",1,1,1,1,1,,,,5555555555

10,1, ,23391-020000, ,"JOINT RGI1/4",4,4,4,4,4,,,,,55533352>5
11,1,,24311-000180, ,""0O-RING 1A P-18.0",8,8,,,,5555535535555>»
11-1,1,,24315-000180, ,"0-RING 1B P-

18.0",8,8,8,8,8,,N,,72162426 ,M00850,72162426 ,M00850, ,, ,,, 5, |
12,1,,24315-000110, ,"O-RING 1B P-11.0",8,8,8,8,8,,,.,,5555355>
13,1,,26013-100302, ,""BOLT M10X 30'",2,2,2,2,2,,,,5535555355>5

14,1, ,26013-100452, ,"BOLT M10X 45",4,4,4,4,4,,,,,55353552
15,1,,172122-16590, ,""BAND 200F",1,1,1,1,1,,,,,555555535

16,1, ,172162-78740, ,""HOSE P G604BWO68',2,2,2,2,2,,,553555353523
17,1,,172162-78750, ,""HOSE 1 G604BT080',1,1,1,1,1,,,,,55555555>
17A,2,,172162-79970, ,0-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082, ,,,,,,,.1
18,1, ,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,,,,53555353524
19,1,,172162-78760, ,""HOSE M G604BB080",1,1,,,,5555535555555>»
19-1,1,,172162-

78761, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
20,1,,172162-79200, ,""GUIDE COMP.,HOSE"™,1,1,1,1,1,,.,.4553525543
21,1,,172162-79500, ,""HOSE K G604BT080",1,1,1,1,1,,,,,5535555535
21A,2,,172162-79970, ,0-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082, ,,,,,,,,1
22,1,,172162-79510, ,""HOSE J G604BT080",1,1,1,1,1,,,,.555535554
22A,2,,172162-79970, ,0-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082, ,,,,,,,,1
23,1,,172162-79520, ,""HOSE L G604BT080",1,1,1,1,1,,,,,555535555
23A,2,,172162-79970, ,0-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082, ,,,,,,,,1
24,1,,172162-79530, ,""HOSE O G604BB080",1,1,,,55555555555535
24-1,1,,172162-

79531, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
25,1,,172162-79540, ,""HOSE P G604BB080",1,1,,,.55535555555535
25-1,1,,172162-

79541, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,55 5,551
26,1,,172162-79550, ,""HOSE N G604BB080",1,1,,,,5555555355553
26-1,1,,172162-

79551, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,1
27,1,,172162-79570, ,""HOSE G604BWO68T',2,2,2,2,2,,,,552552235>5
28,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,,,,53555532523
29,1,,172312-76190, ,"NIPPLE 3/8X1/4",1,1,1,1,1,,,,553555355>5
30,1, ,23391-030000, ,"JOINT RGI 3/8",1,1,1,1,1,,,,,,2355555>
31,1,,194250-51660, ,""BAND
250",1,1,1,1,1,,W,,72162418,M00772,72162418,M00772,,,,,,.,,1

1,1
2,1
3,1
4,2
5,2
6,1
7



Fig.]rz1

32 b O—JLEE(W {0y IV 17 -[REE)
CONTROL PIPING(PILOT VALVE-PLATE)

27 10 30

B7



,1,,172123-76120, ,""CONNECTOR PF1/4",4,4,4
,1,,172123-76120,,""CONNECTOR PF1/4',3,3,3
,1,,172123-76120,,"CONNECTOR PF1/4',4,4,4
,172162-76180, ,""JOINT 3-1/4 COMPL.",
,24315-000110,,"0-RING 1B P-11.0",2,

:,24315—000110,,"0—RING 1B P-11.0",4,

NOAWN R
AN v

1
1
1
1
2
1
1

,172162-76320, ,""CONNECTOR 3-1/4",2,2,2,2,
8,1,,172162-76770, ,"" JOINT PF1/4",1,1,1,1,1,,,,553555355>5
9,1,,23391-020000, ,"JOINT RGI1/4",1,1,1,1,1,,,,,.5553355>
10,1,,172162-79560, ,""HOSE C G604BC030S",1,1,,,.5555555525535
10-1,1,,172162-

79561, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,55, 1
12,1,,24315-000110, ,"0O-RING 1B P-11.0",4,4,4,4,4,,,,,3:55353523
13,1,,24315-000110, ,"O-RING 1B P-11.0",4,4,4,4.,4,,,..,:555255>5
14,1,,172162-78350, ,""HOSE G604CC030",1,1,1,1,1,,,,5555555555
15,1,,172162-78360, ,""HOSE G604CC058",1,1,1,1,1,,,,.5535555535

16,1, ,172162-78770, ,""HOSE B G604CEO085S",1,1,,,,5555553525535
16-1,1,,172162-

78771, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
17,1,,172162-78780, ,""HOSE G604BC033S™,1,1,,,,,55555555355>5
17-1,1,,172162-

78781, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, , ,, 5,55, 1
19,1,,172162-78790, ,""HOSE D G604CE096S",1,1,,,,55555535235535
19-1,1,,172162-

78791, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
21,1,,172162-78800, ,""HOSE F G604CE025S",1,1,,..55555532235535
21-1,1,,172162-

78801, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,55,1
23,1,,172162-78810, ,""HOSE E G604CE115S",1,1,,,,,.5555525955>5
23-1,1,,172162-

78811, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,1
25,1,,172162-78820, ,""HOSE H G604CE036",1,1,,,,5555555355523
25-1,1,,172162-

78821, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,1
26,1,,172162-78970, ,""HOSE G604BEO48S™,1,1,,,.:555555532524
26-1,1,,172162-

78971, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, , ,, 5,55, 1
28,1,,172162-78980, ,""HOSE G604BB060S",1,1,,,,:5553555535555
28-1,1,,172162-

78981, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
30,1,,172162-78990, ,""HOSE G604CCO17'",1,1,1,1,1,,,,555555355>
31,1,,172162-79130, ,""HOSE G G604CC020",1,1,,,,55555553535523
31-1,1,,172162-

79131, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,1
32,1,,172162-79140, ,""HOSE G604BCO65S™",1,1,,,,:555355232524
32-1,1,,172162-

79141, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,,,, 1
34,1,,172162-79230, ,""HOSE A G604BC030S™,1,1,,,,,55555525955>5
34-1,1,,172162-

79231, ,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
36,1,,172162-74120, ,""VALVE COMP.,SHUTTLE",1,1,1,1,1,,,,,55555355>5
37,1,,26013-060352, ,"BOLT M 6X 35",2,2,2,2,2,,,,5535535533>»



a2 bO—JLEE(RREE-N W)
Fig.-?'fi

CONTROL PIPING(PLATE-VALVE)

i N e R AV
CONTROL VALYE

B



,1,,172151-76030, ,""BOLT, PIPE JOINT",2,2,,,,:55553553535>5
,1,,172151-76040, ,""BOLT, PIPE JOINT",2,2,,,,5555535535533>5
,1,,172123-76120, ,"CONNECTOR PF1/4",2,2,,,,5553535553332233
1,,172312-76190, ,"NIPPLE 3/8X1/4",1,1,,,,,553352552223
1,,172123-76120, ,"'CONNECTOR PF1/4",4,4,,,,,5335555233133
1,,172141-76180, ,CONNECTOR,6,6, ,,553555553533535
2,,24315-000110, ,"0-RING 1B P-11.0",6,6,,,555553555355553
1,,23391-030000, ,"JOINT RGI 3/8",1,1,,,,,55553555355>5
9,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,.5553555535553
10-1,1,,172123-76120, ,""CONNECTOR PF1/4",4,4,,,,,.M, 555555553351
11,1,,172162-76380, ,""JOINT PLT",2,2,,,.55553553533553
12,1,,23391-020000, ,"" JOINT RGI1/4",4,4, ,,, 3553555332233
13,1,,24311-000180, ,""0O-RING 1A P-18.0",8,8,,,,5555535535555>»
13-1,1,,24315-000180, ,"0-RING 1B P-

18.0",8,8,,,,,N,,72162426 ,M00850,72162426 ,M00850, ,,,,,,,,1
14,1, ,24315-000110, ,"0-RING 1B P-11.0",2,2,,,,5555535535533>»
15,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,,,.,5555555353523
16,1, ,24315-000110, ,"0O-RING 1B P-11.0",8,8,,,,5555535535555>»
17,1,,26013-100452, ,""BOLT M10X 45",4,4,,,,.5553552335223
18,1,,172122-16590, ,"'BAND 200F",1,1,,,.555555552293

19,1, ,172162-78740, ,""HOSE P G604BW0O68',2,2,,,,:55553533533»
20,1,,172162-78760, ,""HOSE M G604BB080" ,1,1,,,,5555555355553
20-1,1,,172162-79620, ,HOSE,1,1,,,,,N,,72162371,M00653,72162371 ,M00653, ,,,,,,,, 1
20-2,1,,172162-79621, ,""HOSE G504BB075
m-,1,1,,,,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
21,1,,172162-79100, ,""HOSE K G604BB093",1,1,,,.5255355353554
21-1,1,,172162-79101, ,""HOSE K
G504BB093",1,1,,,,,N,,72162393,M00720,72162393,M00720, ,, 5,5 5551
22,1,,172162-79110, ,""HOSE P G604BB093",1,1,,,.,5535555555535
22-1,1,,172162-79541, ,HOSE,1,1,,,,,N,,72162393,M00720,72162393,M00720, ,,,,,,,, 1
23,1,,172162-79200, ,"GUIDE COMP.,HOSE",1,1,,,..555355353554
24,1,,172162-79530, ,""HOSE O G604BB080",1,1,,,,555535553555553
24-1,1,,172162-79111, ,""HOSE
G504BB093",1,1,,,,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
25,1,,172162-79550, ,""HOSE N G604BB080",1,1,,,.5555555552535
25-1,1,,172162-79630, ,HOSE,1,1,,,,,N,,72162371,M00653,72162371,M00653, ,,,,,,,, |
25-2,1,,172162-79631, ,""HOSE G504BB072
N',1,1,,,,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
26,1,,172162-79570, ,""HOSE G604BWO68T",2,2,,,,:5553555335224
27,1,,172162-79590, ,""HOSE J G604BB080",1,1,,,.5555555555535
27-1,1,,172162-79591, ,""HOSE J
G504BB0O70",1,1,,,,,N,,72162393,M00720,72162393,M00720, ,, 5,555, 1
28,1,,172162-79600, ,""HOSE L G604BB080",1,1,,,.55535555555535
28-1,1,,172162-79601, ,""HOSE L
G504BBO8S0O*,1,1,,,,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
29,1,,172162-79610, ,""HOSE 1 G604BB080",1,1,,,:5555555552535
29-1,1,,172162-79611, ,""HOSE 1
G5048BBO75",1,1,,,,,N,,72162393,M00720,72162393,M00720, ,,,,,,,,1
30,1,,194250-51660, ,""BAND
250",1,1,,,,,W,,72162418,M00772,72162418,M00772,,,,,,,,,1

1
2
3
4
5
6
7
8



Fig.-?’(S

A bO—IVEEEW 40y W BT -IFF170 N T )
CONTROL PIPING(PILOT VALVE

-MULTI CHANGE VALVE)

i
FRONT

© 4

®

2

EasRAu

AROIOSFA SN
®£®b

DEIAVHALT
REMOTE CONTROL VALVE

BT



,.172123-76120, ,""CONNECTOR PF1/4™ , 4,4, 0 sssnsssnsssnss
,,172123-76120, ,""CONNECTOR PFL1/4" 4,4, 01y asssnssssss
,,172123-76120, ,""CONNECTOR PF1/4",3.3, 111 sssssnsssnss
,,172162-76180, ,"JOINT 3-1/4 COMPL-",2,2,, 10 sss0sssssssss
,.24315-000110, ,"0-RING 1B P-11.0".2,2, 111022202222 0s40
,.172123-76120, ,""CONNECTOR PF1/4™,5,5, 10 ssnsssnsssnss
1,,172162-76320, ,"CONNECTOR 3-1/4",2,2, 11 sssssnsssnsss
8,1,,172162-76770, ,"JOINT PFL/4", 1,1, ., 0 sssnsssnsssns
9,1,,23391-020000, ,"JOINT RGIL/A™, 1,1, , .10 sssssnssssss

10,1, ,172141-76180, ,CONNECTOR, 3,3, 22220 sss0sss00s

11,2, ,24315-000110, ,"0-RING 1B P-11.0".3,3...10s2000ss22044
12,1, ,24315-000110, ,"0-RING 1B P-11.0".4,4, .1 122222222044
13,1, ,24315-000110, ,"0-RING 1B P-11.0".4,4, .1 122222222040
14,1, ,172162-78350, ,"HOSE G604CCO30™,1,1, 1110000 ssssss0s

15,1, ,172162-78360, ,""HOSE G604CCO58", 1,1, 11222000200 sssn

16,1, ,172162-78780, ,""HOSE G604BCO33S™, 1.1, 0u 00000002200
16-1,1,,172162-78781, ,HOSE, 1,1, ,,,.N,,72162393,M00720, 72162393,M00720, , , , ., , ., |
18,1, ,172162-78930, ,""HOSE B GB04CCL12S",1,1,, 100200000 0ssss
18-1,1,,172162-78931, ,"'HOSE B
6504CC112s",1,1,,,..N,,72162393,M00720,72162393,M00720, , , .., ... |
20,1, ,172162-78940, ,"HOSE A GB604BCO65S™ ., 1,1, .4 1000s00sss00ss
20-1,1,,172162-78941, ,"HOSE A

G504BC039S",1,1,,,,.N, ,72162393,M00720,72162393,M00720, , , .., , .. |
22,1,,172162-78950, ,"HOSE F GB04CCO36™,1,1, .10 0s0ss0sss0ss
22-1,1,,172162-78951, ,"HOSE F

G504BC036S",1,1, ,,..N, ,72162393,M00720,72162393,M00720, , , .., ... |
23,1, ,172162-78960, ,""HOSE G GB04CCO31™, 1,1, .10 00 sssnssss0s
23-1,1,,172162-78961, ,"HOSE G
6504CC029S",1,1,,.,,N,,72162393,M00720,72162393,M00720, , ., .., .. |
24,1, ,172162-78970, ,""HOSE GB04BEO48S™, 1.1, 111120 sssnsssnns
24-1,1,,172162-78971, ,HOSE, 1,1, .., ,N, ,72162393,M00720, 72162393 ,M00720, , , , .., , . |
25,1, ,172162-78990, ,""HOSE G604CCOL7",1,1, 410 sssnsssnnssss

26,1, ,172162-79120, ,""HOSE E GB604CCLI18S™, 1,1, 110 0ss0ssssssss
26-1,1,,172162-79121, ,""HOSE E
6504cc118c,1,1,,,..N,,72162393,M00720,72162393,M00720, , ..., ... |
28,1, ,172162-79140, ,""HOSE G604BCO65S™,1.1, 10 0us0sssnsssn0s
28-1,1,,172162-79141, ,HOSE, 1,1, ,,, ,N, ,72162393,M00720, 72162393,M00720, , , , . ., ., |
30,1, ,172162-79170, ,""HOSE D GB04CELL10S", 1,1, 1100000000000
30-1,1,,172162-79171, ,""HOSE D
6504CC110S",1,1,,,..N,,72162393,M00720,72162393,M00720, , , .., ... |
32,1,,172162-79180, ,""HOSE H GB04CEO37S". 1,1, 110 0ss0nsssnsss
32-1,1,,172162-79181, ,"HOSE H
G504CE035S",1,1,,.,,N,,72162393,M00720, 72162393 ,M00720, , ., .., .. |
34,1,,172162-79190, ,"HOSE G604CE039S™,1,1,, 1110 0s0ss000s0s
34-1,1,,172162-79191, , "HOSE

G504CE039S",1,1, ,,..N, ,72162393,M00720,72162393,M00720, , , .., ... |
36,1, ,172162-79240, ,""HOSE C G604BCO23S", 1,1, .4 10 00000000000
36-1,1,,172162-79241, ,""HOSE C

G504BB023S",1,1, ,,,,N, ,72162393,M00720,72162393,M00720, , , , ., , .. |
38,1, ,24315-000110, ,"0-RING 1B P=11.0",5,5, .14 22s522s540405
39,1, ,24315-000110, ,"0-RING 1B P-11.0",4,4, .11 10sssnsssn0s
40,1, ,172162-74120, ,"VALVE COMP._,SHUTTLE", 1,1, .1 00ss0sssnsssss
41,1, ,26013-060352, ,"BOLT M 6X 35",2,2, .1 1ssssssnssssns

1,1
2,1
3,1
4,1
5,2
6,1
7



77 S b O—IVEEIVFFLYY N VT a0 B7T)
Fig. CONTROL PIPING(MULTI CHANGE VALVE
-CONTROL VALVE)

axdO=Nn7
CONTROL VALVE

oO—%2Y—-mi~7
ROTARY VALVE

BY



1,,172112-77480, ,"'ELBOW 1/8, STREET",2,2,2,2,2,,,,55335525575
1,,172141-77800, ,""JOINT, GREASE"™,4,4,4,4,4,,,,,535535535>»
1,,172147-77800, ,"CONNECTOR PT 1/8",1,1,1,1,1,,,,,5555355555
4,1,,172142-77811, ,HOSE,2,2,2,2,2,,,,,,5,5555555
5,1,,172162-77810, ,""HOSE P202
AB120",1,1,1,1,1,,W,,72162229,M00504,72162229,M00504,,,,,,,
6,1,,172162-77820, ,""HOSE P202
AB135",1,1,1,1,1,,W,,72162229,M00504 ,72162229,M00504,,,,,,,
7,1,,172112-77660, ,"L-JOINT
1/8",2,2,2,2,2,,W,,72162229,M00504,72162229,M00504,, ,,,,,
8,1,,24761-020000, ,"NIPPLE
PT1/8,GREASE",4,4,4,4,4,,W,,72162229,M00504,72162229,M00504,,,,,,,

15
21
31



ERo -y
EASING

=
GR

Fig. 78

T—ATUVY
BOOM CYLINDER

B



1,1,,172162-81100, ,""BOOM A COMPL.",1,1,,,,55555535335533
1-1,1,,172162-81101, ,"'BOOM A
cowpPL.",1,1,1,1,1,,S,,72162138,M00504,72162138 ,M00504, ,,,,,,
2,2,,172162-81370, ,"'BUSH 80X95",2,2,2,2,2,,,,555535533
3,2,,172162-81380, ,"'BUSH 100X50',2,2,2,2,2,,,5555552355>5
4,2,,172162-81430, ,""SEAL 80X95X5,DUST",2,2,2,2,2,,,,555353553
5,1,,172162-81440, ,"0-RING 132X8",2,2,2,2,2,,,,3,553523523
6,1,,172147-81961, ,SPACER,1,1,1,1,1,,,,,,5555555>
7,1,,172147-81961, ,SPACER,1,1,1,1,1,,,,,,5555555>
8,1,,172147-81961, ,SPACER,1,1,1,1,1,,,,,,5555555>
9,1,,172162-83200, ,"PIN 80X491 COMPL.",1,1,1,1,1,,,,,553555535
10,1,,172162-83230, ,SPACER,1,1,1,1,1,,,,,5535555535
11,1,,172162-83240, ,"PIN 100X470 COMPL.",1,1,1,1,1,,,,,55555555>»
12,1,,172162-83270, ,PLATE,1,1,1,1,1,,,,,,.555555>
13,1,,172162-83320, ,"'PIN 70X264 COMPL.",1,1,1,1,1,,,,,555535555
14,1,,172162-83350, ,"PIN 70X208 COMPL.",1,1,1,1,1,,,,,555555535
15,1,,172162-83420, ,"PIN 60X298 COMPL.",1,1,1,1,1,,,,,5535555535
16,1, ,172162-83560, ,""SHIM 60X120X0.5",4,4,,,,55535553533523
16-1,1,,172147-
82250, ,SHIM, 3,3,3,3,3,,N,,72162249 ,M00550, 72162249 ,M00550, , , , ,,,,, |
17,1, ,172162-83570, ,""SHIM 60X120X1.2",4,4,,.,.552523523222
17-1,1,,172147-
82230, ,SHIM,3,3,3,3,3,,N, ,72162249,M00550,72162249,M00550, , ,,,,,,, |
18,1,,172162-83600, ,"'SHIM 80X155X0.5",1,1,1,1,1,,,,,52555255>
19,1,,172162-83610, ,"'SHIM 80X155X1.2",1,1,1,1,1,,,,552555955>
20,1,,22157-140000, ,"WASHER 14",1,1,1,1,1,..,...2555555>»
21,1,,22157-140000, ,"WASHER 14",1,1,1,
22,1,,22157-140000, ,"WASHER 14",1,1,1,
23,1,,22157-140000, ,"WASHER 14",1,1,1,1,
24,1,,22217-140000, ,"SPRING WASHER 14" ,1
25,1,,22217-140000, ,"SPRING WASHER 14,1
26,1,,22217-140000, ,"SPRING WASHER 14'",1
2
1

1
1
1

29,1, ,24761-040000, ,"NIPPLE
B,GREASE",1,1,,,,,Z,,72162229,M00504,72162229,
30,1,,26116-140352, ,"BOLT M14X 35 PLATED",1,1,
31,1,,26116-140352, ,"BOLT M14X 35 PLATED",1,1,
32,1,,26116-140352, ,""BOLT M14X 35 PLATED",1,1,1,1,1,,...,,2555355>
33,1,,26116-140352, ,"BOLT M14X 35 PLATED",2,2,,,.:5553552335224
33-1,1,,26116-140452, ,"'BOLT M14X 45
PLATED",2,2,2,2,2,,N,,72162210,M00502,72162210,M00502, ,,,,,,
34,1,,26116-140402, ,"'BOLT M14X 40 PLATED",1,1,1,1,1,,,,.555555535
35,1,,172162-61620, ,""COVER COMP. ,LIGHT",1,1,1,1,1,,,,.555555555
36,1,,22157-100000, ,"WASHER 10",4,4,4,4,4,,,,:553532223
37,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,4,4,4,,,,,533525215
38,1,,172162-81000, ,PLATE,1,1,1,1,1,,W,,72162210,M00504,72162210,M00504, ,,,,,,
38-1,1,,172162-

81000, ,PLATE,1,1,1,1,1,,7Z,,72162365,M00653,72162365,M00653, ,,,,,,,,1



oA TtEs U

rig 19 oy

32— g—ss

26— @—27

OFFSET CYLINDER

BOOM CYLINDER

BT



1,1,,1A1180-59650, ,"BOLT 12X180",1,1,1,1,1,,,,.,5555555>»
2,1,,172162-81010, ,""ROD COMP.,OFFSET",1,1,1,1,1,,,,,55555555
3,2,,172162-81050, ,""SEAL 60X75X6,DUST",2,2,2,2,2,,,,55535235535
4,2,,172162-81060, ,"BUSH 60X55'",1,1,1,1,1,,,,,52555955>5
5,2,,172112-87750, ,""'SEAL #DKIY 45X55X4",2,2,,,,,255535223355
5-1,2,,933126-44500, ,""SEAL

VAY45X55X4 ,busT1,2,2,2,2,2,,R,,72147191 ,M01017,72147191 ,M01017, ,,,,,,,,1
6,2,,933125-30000, ,"BUSH 45 50",1,1,1,1,1,,,,,,5555555>
7,1,,172162-81500, ,"'BOOM B COMPL.",1,1,1,1,1,,,,,.55555555
8,2,,172162-81620, ,"'BUSH 100X90",4.,4,,,,,:2,5355232523
8-1,2,,172162-81621, ,"BUSH
100X90",4,4,4,4,4,,R,2,72162305,M00550,72162305,M00550, ,,,,,5,,,1
9,2,,172162-81680, ,""SEAL 100X120X7,DUST",4,4,4,4,4,,,,,3:55353523
10,1,,172162-81700, ,"'BOOM C COMPL.",1,1,,,,5555555325535
10-1,1,,172162-81701, ,""BOOM C
cowpPL.",1,1,1,1,1,,N,,72162210,M00504,72162210,M00504, ,,,,,,
11,2,,172162-81380, ,""BUSH 100X50",2,2,2,2,2,,,5535553553553
12,1,,172147-81961, ,SPACER,1,1,1,1,1,,,,,555555535
13,1,,172147-81961, ,SPACER,1,1,1,1,1,,,,,,5555355>
14,1,,172162-83280, ,"'PIN 100X362 COMPL.",1,1,1,1,1,,,,5555555525
15,1,,172162-83310, ,PLATE,1,1,1,1,1,,,.,255555554
16,1,,172162-83380, ,""PIN 70X290 COMPL.",1,1,1,1,1,,,,,5535555535
17,1,,172162-83400, ,"PIN 60X133 COMPL.",1,1,1,1,1,,,,,5535555535
18,1,,172162-83440, ,"PIN 60X64 COMPL.",1,1,1,1,1,,,..,2555255>
19,1,,172162-83470, ,"'PIN 45X120 COMPL.",1,1,,,.2505555322335
19-1,1,,172162-83471, ,"PIN 45X120
cowpL.",1,1,1,1,1,,F,1,72162465,M01157,72162465,M01157,,,,,,,,,1
20,1,,172162-83490, ,SPACER,1,1,,,,,,:5555555555

20-1,1,,172164-

81670, ,SPACER,1,1,1,1,1,,S,1,72162465,M01157,72162465,M01157,,,,,,,,, 1
21,1,,172162-83580, ,"'SHIM 70X135X0.5",3,3,3,3.3,..5555535354
22,1,,172162-83590, ,"'SHIM 70X135X1.2",3,3,3,3,3,,,5555535353
23,1,,172112-87840, ,"SHIM 45X1",1,1,1,1,1,,,,.555555535
24,1,,22157-120000, ,"WASHER 12",1,1,1,1,1,,,,.555555535
25,1,,22157-140000, ,"WASHER 14",1,1,1,1,1,,,,:55555593>
26,1,,22157-140000, ,"WASHER 14",1,1,1,1,1,,,,555555533>
27,1,,22217-120000, ,"SPRING WASHER",1,1,1,1,1,,,,,555555554
28,1,,22217-140000, ,"SPRING WASHER 14",1,1,1,1,1,,,,,.55535555
29,1,,22217-140000, ,"SPRING WASHER 14",1,1,1,1,1,,,,,.55535555
30,1,,22217-140000, ,"SPRING WASHER 14',2,2,2,2,2,,,,2355535224
31,1,,24761-040000, ,"NIPPLE B,GREASE™,6,6,6,6,6,,,,,555555555551
32,1,,24761-040000, ,"NIPPLE B,GREASE'",2,2,2,2,2,,,,,3553533524
33,1,,26116-120302, ,""BOLT M12X 30 PLATED",1,1,1,1,1,,....2555555>
34,1,,26116-140352, ,""BOLT M14X 35 PLATED",1,1,1,1,1,,...,,.555455>
35,1,,26116-140352, ,"BOLT M14X 35 PLATED",1,1,1,1,1,,,,,.2555955>
36,1,,26116-140352, ,"BOLT M14X 35 PLATED",2,2,,,.55553555535523
36-1,1,,26116-140452, ,""BOLT M14X 45
PLATED",2,2,2,2,2,,N,,72162210,M00502,72162210,M00502, , ,,,,,
37,1,,26716-120002, ,"NUT 12'",2,2,2,2,2,,,,5532552255>»
38,1,,172122-61521, ,PLATE,2,2,,,,,W,,72162210,M00504,72162210,M00504, , ,,,,,
38-1,1,,172122-

61521, ,PLATE,2,2,2,2,2,,Z,,72162365,M00653,72162365,M00653, ,,,,,,,,1



ria 80 aoon3)

Ezg%nous ﬁs 33
19 19-1 27—

264 . |
O 20—

20 201 23—
256 24 FP—ALTYy
ARM CYLINDER

130 i4¢

7
8 8-1
|
— R
T
257 i
PREVIOUS |  NEW




1,1,,194145-04810, ,"WASHER 10'",1,1,1,1,1,,,,,.55355554
2,1,,172155-57610, ,"BOLT M10X45",1,1,1,1,1,,,,,55555555
3,1,,172162-85101, ,""PLATE COMP.,SLIDE",1,1,,,,,5555553555553
3-1,1,,172162-85103, ,PLATE,1,1,,,,,F,1,72162310,M00536,72162310,M00536, ,,,,,,,,1
3-2,1,,172162-85105, ,""PLATE ASSY,

SL1DE™,1,1,1,1,1,,N,,72162324 ,M00539,72162324 ,M00539, ,,,,,,,.1
4,1,,172162-85130, ,ROLLER,1,1,1,1,1,,,,,,5555555>»
5,1,,172162-85140, ,PLATE,1,1,1,1,1,,,,,55555555>
6,1,,172162-85150, ,ROLLER,1,1,1,1,1,,,,,,5,55555>
7,1,,172162-85160, ,"PIN 40X192.7",1,1,,,,:555355332223
7-1,1,,172162-85340, ,"PIN
40x192.7",1,1,1,1,1,,N,,72162335,M00578,72162335,M00578, ,,,,,,,,1
8,1,,172162-85170,,"SPRING T4.5",1,1,1,1,1,,,,,555555555
9,1,,172162-85180, ,""COLLAR 17.3X27",1,1,1,1,1,,,,.555355553>
10,1,,172162-85190, ,STOPPER,1,1,1,1,1,,,,,555555555

11,1, ,26116-140652, ,""BOLT M14X 65 PLATED",2,2,,,.5555555353553
11-1,1,,26116-140502, ,"BOLT M14X
50",2,2,2,2,2,,S,,72162186,M00502,72162186 ,M00502, ,,,,,,
12,1,,172162-85210, ,"PLATE,CAM",1,1,1,1,1,,,,,.55535555
13,1,,172162-85220, ,PROTECTOR,1,1,1,1,1,,,,.55555955>5

14,1, ,172162-85230, ,"PLATE,PROTECTOR KEEP",1,1,1,1,1,,.,.,..2555555>»
15,1, ,26116-160502, ,""BOLT M16X 50 PLATED",4,4,4,4,4,,,,,3:55353524
16,1, ,22217-100000, ,""SPRING WASHER 10'",2,2,2,2,2,,,,535553533523
17,1,,22217-120000, ,"'SPRING WASHER",4,4,4,4.,4,,,,,:555335254
18,1,,22217-140000, ,"'SPRING WASHER 14',2,2,2,2,2,,,,.53552355>5
19,1, ,22217-160000, ,""SPRING WASHER 16",4,4,4,4.,4,,,,,2553533524
20,1,,22242-000401, ,"CIRCLIP 40-S",1,1,1,1,1,,,,,,5555535>»
21,1,,24351-020400, ,"0-RING 1A 2040",2,2,2,2,2,,,,3553523553
22,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,,,,,,5555355>
23,1,,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,2,,.,.552555355>5
24,1,,26116-120202, ,"'BOLT M12X 20 PLATED",4,4.,4,4,4,,.,.553523522
25,1,,22217-100000, ,"SPRING WASHER
10*,1,1,1,1,1,,W,,72162256,M00504,72162256 ,M00504,, , ,,,,

26,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,1,1,,,,,555555552523
26-1,1,,933171-13691, ,"PLUG
pT1/8",1,1,,,,,N,,72162263,M00504,72162263,M00504, ,,,,,,
26-2,1,,933171-13691, ,"PLUG

pT1/8",1,1,,,,,Z,,72162264 ,M00620,72162264 ,M00620,,,,,,,
27,1,,172162-85270, ,"LINER
AM,1,1,1,1,1,,W,,72162310,M00536,72162310,M00536, ,,,,,,,,1
28,1,,172162-85280, ,"LINER
B",1,1,1,1,1,,W,,72162310,M00536,72162310,M00536, ,,,,,,,,1



T—ALRX Py
ARM STOPPER

rig O |

IR 77

5
PREVIOUS

BT



1,1,,172147-81961, ,SPACER,1,1,1,1,1,,,,,5553555554
2,1,,172162-82100, ,"'ARM W/BUSH",1,1,1,,,,555535555355>5
3,2,,172147-81450, ,""BUSH 50X80",2,2,2,,,5,55553535533>»
3-1,2,,172147-81451, ,""BUSH
50Xv5",2,2,2,,,,R,,72165061,M00531,72165061,M00531, ,,,,,,,,1
4,2,,172162-82280, ,"BUSH 70-85",2,2,2,,,,,,,,,555555>
5,2,,172162-82330, ,"BUSH 50-60",2,2,2,,,,,,,,55555555
6,2,,172162-82340, ,""SEAL 50X60X6,DUST",4,4,4,,,,,,555352355135
7,2,,172162-82350, ,"'SEAL 70X85X6,DUST",2,2,2,,,,.555552535>5
8,2,,172162-82360, ,"'0-RING 86X8",2,2,2,,,.,555355532223
9,1,,172162-82400, ,"PIN 60X176 COMPL.",1,1,1,1,1,,,,,555555535
10,1,,172162-82420, ,"PIN 50X154 COMPL.",1,1,,,,5555553525535
10-1,1,,172162-

82421, ,PIN,1,1,1,1,1,,F,2,72162465,M01157,72162465,M01157,,,,,,,,,1
11,1,,172162-83490, ,SPACER,1,1,,,,,5:5555555555

11-1,1,,172164-

81670, ,SPACER,1,1,1,1,1,,S,2,72162465,M01157,72162465,M01157,,,,,,,,, 1
12,1,,172162-83560, ,""SHIM 60X120X0.5",1,1,1,,,,,555355535555>»
12-1,1,,172147-

82250, ,SHIM, 3,3,3,3,3,,N,,72162249 ,M00550, 72162249 ,M00550, , , , ,,,,, |
13,1,,172162-83570, ,""SHIM 60X120X1.2",1,1,1,,,..5553555533>»
13-1,1,,172147-

82230, ,SHIM,3,3,3,3,3,,N, ,72162249,M00550,72162249,M00550, , ,,,,,,, |
14,1,,22157-120000, ,"WASHER 12",1,1,1,1,1,,,,,.55535555
15,1,,22157-140000, ,"WASHER 14" ,1,1,1,1,1,,,,,:55535554

16,1, ,22217-120000, ,"SPRING WASHER™,1,1,1,1,1,,,..,2555555>»

17,1, ,22217-140000, ,"'SPRING WASHER 14",1,1,1,1,1,,,,,5553555554
18,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,1,,,,,,5555555>»
19,1,,26116-120302, ,"'BOLT M12X 30 PLATED",1,1,1,1,1,,.,..,2555255>
20,1,,26116-140352, ,"BOLT M14X 35 PLATED",1,1,1,1,1,,..,52555955>»
21,1,,172162-82950, ,"ARM COMP.,3RD",1,1,1,1,1,,.,1,..,:555545
21-1,1,,172162-82100, ,"'ARM
w/BuUsH*™,,,,1,1,.,S,,,,,,,,72147203,M01155,72147203,M01155, , , 1
22,3,,172147-81450, ,"BUSH 50X80',1,1,1,1,1,,,,,,5555555>»
23,3,,172162-82280, ,"BUSH 70-85",1,1,1,1,1,,,,.52555955>5
24,3,,172162-82330, ,"BUSH 50-60"",2,2,2,2,2,,,55535555355>5
25,3,,172162-82340, ,""SEAL 50X60X6,DUST",4,4,4,4,4,,,,,,35535533>»
26,3,,172162-82350, ,""SEAL 70X85X6,DUST",2,2,2,2,2,,,,3553532223
27,3,,172162-82360, ,"0-RING 86X8'",2,2,2,2,2,,,,,5:255551>5
28,1,,172162-82500, ,"ARM R,BUCKET",1,1,1,1,1,,,,,.55555555
29,1,,172162-82510, ,"ARM L COMP.,BUCKET",1,1,1,1,1,,,,.55555555>
30,1,,172162-82530, ,"LINK COMP.,BUCKET",1,1,1,1,1,,,,,,5555555>»
31,2,,172162-82330, ,"BUSH 50-60',2,2,2,2,2,,,,,535555355>»
32,2,,172162-82340, ,"SEAL 50X60X6,DUST",6,6,6,6,6,,,,55553555555
33,2,,172162-82570, ,""BUSH 50X60',2,2,2,2,2,,,,555552235>5
34,1,,172162-83500, ,"PIN 50X245 COMPL.",1,1,1,1,1,,,,5555552525
35,1,,172162-83520, ,"PIN 50X245 COMPL.",1,1,1,1,1,,,,,,5555555>»
36,1,,172162-83540, ,"SHIM 50X110X0.5",1,1,1,1,1,,,,.,,2555455>
37,1,,172162-83550, ,"SHIM 50X110X1.2",1,1,1,1,1,,,,.,,2555455>
38,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,55553533525
39,1,,933110-86600, ,""NUT M24, NYLON,2,2,2,2,2,,,5553525355>5
40,1,,933171-29760, ,WASHER,2,2,2,2,2, ,,,,355353523
41-1,1,,172162-82360, ,"0-RING 86X8",2,2,2,2,2,,,M,,,.,,,.5,>
42,1, ,172162-82920, ,"PIN 50X342",,,,2,2,,,,53552335223

43,1, ,172162-82970, ,"BOLT M12X110",,,.2,2,,.555552255>5
44,1,,24761-020000, ,"NIPPLE PT1/8,GREASE", ,,.2,2,,555555533525
45,1,,26716-120002, ,"NUT 12%,,,,4,4,,,,,,:555555



21

224
257

TLT.? O ¢/ 4
27 . 257
25), @ @{274

LT O AR (72 3 )
G

.0. SPEC. (OPTIDNAL)
P,AY i B
EP, AY SPEC. PREVIOUS

10 10-1
25
264
G
11 11-1
54 24

#39 3?%

BUCKET CYL!(NDER

T—4C
BOOM C
2
-~
7

Krvhsyvy

E/Y#Wb
BUCKET

Ny b
BUCKET

42
45 44

EP,AY {4
EP, AY SPEC,

B1



1,1,,772162-81400, ,"BUCKET ASSY 750",1,1,1,,,.,:55553555535
2,2,,172162-82600, ,BUCKET,1,1,,,,,555555235255

2-1,2,,172162-

82601, ,BUCKET,1,1,1,,,,N,,72162381,M00720,72162381,M00720, ,,,,,,,,1
3,3,,172162-82810, ,""BUSH 50-40",4,4,4,,,.,552355332223
4,2,,172162-82820, ,"TEETH, SIDE (L)".,1,1,1,..,...555552555
5,2,,172162-82840, ,""TEETH, SIDE (R)",1,1,1,,,,555555532525
6,2,,772162-82870, ,"TEETH ASSY",4,4,4,,,,,,553533533>»
7,3,,172162-82870, ,ADAPTER,4,4,4,,,,,,,,.5::555>
8,3,,172162-82880, ,POINT,4,4,4,,,,,,,,,5:5555>
9,3,,172162-82890, ,"PIN ASSY, LOCK",4,4,4,,,,.,5553533553
10,4,,172162-82900, ,"PIN, RUBBER",4,4,4,,,,,,5,553523553
11.,4,,172162-82910, ,PIN,4,4.4,,,,,,,,.,,:555>
12,2,,172162-82930, ,""BOLT M16X 50 PLATED",6,6,6,,,55553555535555
13,2,,172162-82940, ,"NUT M16",6,6,6,,,,,,555555555>

14,2, ,22217-160000, ,""SPRING WASHER 16",6,6,6,,,,555553555535
15,1,,772162-81410, ,""BUCKET ASSY 650",1,1,1,,,,,1,,,.555555>
16,2,,172162-83100, ,"BUCKET 650" ,1,1,,,,5555535535555>»
16-1,2,,172162-83101, ,""BUCKET
650",1,1,1,,,,N,,72162381,M00790,72162381,M00790, ,,,,,,,,1
17,3,,172162-82810, ,"BUSH 50-40",4,4,4,,.,..2553523523
18,2,,172162-82820, ,"" TEETH, SIDE (L)",1,1,1,,,,555555532555
19,2,,172162-82840, ,"" TEETH, SIDE (R)",1,1,1,,,,555555532555
20,2,,772162-82870, ,"TEETH ASSY",4.,4,4,,,.,..355235224
21,3,,172162-82870, ,ADAPTER,4,4,4,,,,.55535223355
22,3,,172162-82880, ,POINT,4,4.,4,,,,,,,,,555555>5
23,3,,172162-82890, ,"PIN ASSY, LOCK",4,4.,4,,,,,:553523533>5
24,4,,172162-82900, ,"PIN, RUBBER",4,4,4,,,,,.553555533>»
25,4,,172162-82910, ,PIN,4,4,4,,,,,.,,,,,555535
26,2,,172162-82930, ,"BOLT M16X 50 PLATED",6,6,6,,,,,55555555535
27,2,,172162-82940, ,"NUT M16",6,6,6,,,,,,5555555555
28,2,,22217-160000, ,"SPRING WASHER 16" ,6,6,6,,,,5555535555535
29,1,,772162-81420, ,"BUCKET ASSY 550",1,1,1,,,.,,1,,,.555555>
30,2,,172162-84100, ,"BUCKET 550",1,1,,,,,55555555355>5
30-1,2,,172162-84101, ,""BUCKET
550",1,1,1,,,,N,,72162381,M00790,72162381,M00790, ,,,,,,,,1
31,3,,172162-82810, ,""BUSH 50-40",4,4,4,,,,,5553523533>»
32,2,,172162-82820, ,"TEETH, SIDE (L)",1,1,1,,...55553555555>5
33,2,,172162-82840, ,"TEETH, SIDE (R)",1,1,1,,...,5553555555>5
34,2,,772162-82870, ,"TEETH ASSY",4,4,4,,,.,,2355232223
35,3,,172162-82870, ,ADAPTER,4,4,4, ,,,:5553525335 5
36,3,,172162-82880, ,POINT,4,4.,4,,,,,,,,,,555555
37,3,,172162-82890, ,"PIN ASSY, LOCK",4,4,4,,,.,..5355235224
38,4,,172162-82900, ,"PIN, RUBBER",4,4.4,,..,,.:5553555235
39,4,,172162-82910, ,PIN,4,4,4,,,,,,,,,,555555

40,2, ,172162-82930, ,"BOLT M16X 50 PLATED",6,6,6,,,,555555553555>5
41,2,,172162-82940, ,"NUT M16",6,6,6,,,,,.:555555555
42,2,,22217-160000, ,"SPRING WASHER 16",6,6,6,,,,.5555555555>5
43,1, ,172162-82920, ,"PIN 50X342",2,2,2,,,,,53555322235
44,1,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,,,,555555533335
45,1, ,26116-121102, ,"BOLT M12X110 PLATED",2,2,,,555555535352335
45-1,1,,172162-82970, ,"'BOLT
Mizxiio",2,2,2,,,,R,,72162296,M00639,72162296,M00639, ,,,,,,,,|
46,1,,26716-120002, ,"NUT 12".,4,4.4,,,,,,,,.,,5555>

47,1, ,772162-81600, ,""CUTTER,
SIbE",1,1,1,,,,W,2,72168231,*1994.07,72168231,*1994 .07, ,,,,,»
48,2, ,172151-86210, ,""CUTTER (L)
ASSY,SIDE™,1,1,1,,,,W,2,72168231,*%1994.07,72168231,*1994.07,,,,,,,
49,2,,172151-86220, ,"CUTTER (R)
ASSY,SIDE™,1,1,1,,,,W,2,72168231,*%1994_.07,72168231,*1994.07,,,,,,,
50,2,,172162-82980, ,''BOLT M16X
35",6,6,6,,,,W,2,72168231,*%1994.07,72168231,*1994.07,,,,,,,



51,2,,22217-160000, ,"SPRING WASHER
16",6,6,6,,,,W,2,72168231,*1994.07,72168231,*1994.07,,,,,,,



83 Ny b
Fig. BUCKET

a1 1 (T50)(H2, STANDARD)
qn%8 15 (650)(79 5% £}, ATTACHNENT)
£ 1y 29 (550)(79 55474, ATTACHMENT)

43

2—@

I Dod ASSY £7°53y =5
SIDE CUTTER ASSY OPTIONAL

B7



1,1,,172147-81961, ,SPACER,2,2,2,2,2,,,,,3553533553
2,1,,172162-83560, ,""SHIM 60X120X0.5",4,4,,,,55535553523523
2-1,1,,172147-

82250, ,SHIM, 3,3,3,3,3,,N,,72162249 ,M00550, 72162249 ,M00550, , , ,,,,,, |
3,1,,172162-83570, ,"'SHIM 60X120X1.2",4,4,,,,.:5553552337>5
3-1,1,,172147-

82230, ,SHIM,3,3,3,3,3,,N, ,72162249,M00550, 72162249 ,M00550, , ,, ,,,,, |
4,1,,172162-94100, ,"BLADE ASSY",1,1,1,1,1,,,,,55555535>»
5,2,,172162-81050, ,"SEAL 60X75X6,DUST",4,4,4,4,4,,,,,:555335254
6,2,,172162-81060, ,"'BUSH 60X55",2,2,2,2,2,,,,:55555553
7,1,,172162-94270,,PIN,2,2,2,2,2,,,,,,,555555>

8,1,,172162-94280, ,"PLATE,LOCK",2,2,2,2,2,,,,5535235533>»
9,1,,172162-94290, ,PIN,2,2,2,2,2,,,,,,,5,5555>

10,1,,22157-140000, ,"WASHER 14" ,2,2,2,2,2,,,,,3555335224
11,1,,22217-140000, ,"'SPRING WASHER 14',2,2,2,2,2,,,,.53555355>5
12,1, ,24761-040000, ,"NIPPLE B,GREASE"™,2,2,2,2,2,,,,553553533>»
13,1,,26013-120302, ,"'BOLT W/WASHER M12X30',4,4,4,4,4,,,,,53555355>5
14,1, ,26117-140352, ,""BOLT M14X 35 PLATED",2,2,2,2,2,,,,53555353523
15,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,2,,,,555555353>5



Fig. 84

TL—F

BLADE

B7



,,172141-03202, ,"LABEL,CAUTION" ,1,1,,,,,555555355555
,»,172162-03241, ,LABEL,1,,,,,,,.5555555555
,,172142-03302, ,"LABEL,CAUTION" ,1,1,,,,,555555355553
»»,172162-03350, ,LABEL,1,1,,,,,,,555555555>
,»,172964-03370, ,LABEL,1,1,,,,,,55555555555
,»,172964-03390, ,"LABEL,WARNING" ,1,1,,,,,.55555355554
7,1,,172964-03480, ,LABEL,1,1,,,,,,,5555555555
7-1,1,,172964-

03481, ,LABEL,1,1,,,,,N,,72964011,*1995.06,72964011,*%1995.06,,,,,,,,,1
8,1,,172164-03500, ,LABEL,1,1,,,,,,,5555555555
9,1,,172164-03510, ,LABEL ,1,1,,,,,,,555555555>5

10,1, ,172164-03520, ,""LABEL ,DANGER™ ,1,1,,,,555555355553
11,1,,172164-03530, ,"LABEL ,WARNING" ,1,,,,,5555553555535
12,1,,172164-03540, ,LABEL,1,1,,,,,,,,55555555>
13,1,,172164-03560, ,LABEL,1,1,,,,,,5555555555>
14,1,,172964-03610, ,"LABEL A™,1,1,,,,,,.55555355555
15,1,,172165-03661, ,""LABEL ,DANGER™ ,1,1,,,,5555553555535
16,1, ,172519-04180, ,"LABEL ,WARNING" ,1,1,,,,,555535555535>»
17,1,,172519-04290, ,"'LABEL ,WARNING" ,1,1,,,,,,555553555535
18,1,,172519-04300, ,LABEL,1,1,,,,,,5555555555>5

1,1
2,1
3,1
4,1
5,1
6,1



LRI
Fig.85 SAFETY LABEL

17

16— % \\Q ”O

1

REEROMATIFOIEIX, BURHABE ZBBTFE 0,

SLATLII e R
arocimae s Ko BHETRE
EoFEacvEeAREL — ;. YHBL LS,

£3EtRABLT
CRBC apn o

SamE Ly ey T
mummre,

O LR e 2
T s,

HEMIIE &2, D
070 P TREICO, 2
LToraty,

BAr<uMeT. ro
FIELALBYEL,

16 17 18

1ER IARLE

vl 3 2aa 7 b tmn e Y
avcieny ey

A g% A s A

: = = = 9

Dpas s onenems s
HIAYE L E LT
g3,

(AL TEY TERVY TR vPs 3
STEMOLLTRNAL,

AMELEF,

TS ARPIRDILET T
(RE,

[E PESYE BN

07 r o RU7r i biAH MG

Lo,

EF LT S

EAOANADRAE LKW C AL
CxVARMELTF AL,
ShBFFHEATASCTF AL,
Ay TR UBLTEE

ARLTGrs s TEMUNL
TFaL,

1Ty rmteew

LAY

4e¥. nmams

E 1
= |
Eenel
= . |
X " vl o |
o o5 .. 5 Tre b nuun
T o G |
RUELTARATESRNALEY,
e ALY it
. e e e :

HR%E*IIMEWEEP
IN THE OPERATION

MANUAL CASE

B7



0,Y00K2761
1,001, ,"VEHICLE B7"

2,1, ," "LABEL(CABIN,NOT
TRIM)",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,2, ,"LABEL(CABIN,WITH
TRIM)™,B7(R)CABIN,B7(R)CANOPY , B7 (R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,3, ,""LABEL(CANOPY,NOT
TRIM)",B7(R)CABIN,B7(R)CANOPY , B7 (R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,4, ,"LABEL(CANOPY,WITH
TRIM)™,B7(R)CABIN,B7(R)CANOPY , B7 (R)AUSTRAL , B7 (R) EUROPE , B7 (R) AMMANN

2,5, ,LABEL(AS),B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,6, ., "LABEL(EP,AY)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R) AMMANN
2,7, .,TOOL,B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,8,,"AIR INTAKE & EXHAUST
PIPE™,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7(R)EUROPE, B7 (R) AMMANN

2,9, ,ACCELERATOR, B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN
2,10, ,"ENGINE MOUNT",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7(R)EUROPE , B7 (R)AMMANN
2,11, ,"RADIATOR, MOUNT &
LINE",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,12, ,"COOLING FAN",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE, B7(R)AMMANN
2,13, ,"FUEL TANK & FUEL
LINE",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,14, ,BATTERY,B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R) AMMANN

2,15, ,"ELECTRIC
PART(WIRING:CABIN,CAN",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMA
NN

2,16, ,"ELECTRIC
PART(EQUIPMENT:CABIN, " ,B7(R)CABIN,B7(R)CANOPY , B7 (R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMA
NN

2,17, ,"ELECTRIC
PART(CABIN)"",B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,18, ,RADIO, B7(R)CABIN,B7(R)CANOPY, B7(R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,19, ,HEATER,B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R) EUROPE , B7 (R) AMMANN

2,20, ,"COOLER(COVER
RELATED)",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R) AMMANN

2,21, ,"COOLER(COMPRESSOR
RELATED)",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,22, ,"COOLER(CONDENSER
RELATED)"',B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,23, ,"COOLER(CABIN ROOF INNER
RELATE",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,24, ,COOLER(PIPING) ,B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN
2,25, ,"COOLER(ELECTRIC
PART)"",B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,26, ,"COOLER(CABIN INTERIOR
OTHERS)"*,B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,27, ,"ROLLER&ADJUST(IRON CRAWLER
SPE",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R) AMMANN

2,28, ,"ROLLER&ADJUST(RUBBER CRAWLER
S'*,B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,29, ,CRAWLER(450) ,B7(R)CABIN,B7(R)CANOPY, B7(R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN
2,30, ,"CONTROL EQUIP.(STAND&OPE
LEVER",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,31, ,"CONTROL

EQUIP. (DRIVE)",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN
2,32, ,"CONTROL

EQUIP. (BLADE)",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN
2,33, ,"CONTROL

EQUIP. (OFFSET)",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN
2,34, ,"CONTROL EQUIP.(DRIVE 2ND
SW_P)",B7(R)CABIN,B7(R)CANOPY, B7(R)AUSTRAL , B7 (R)EUROPE, B7 (R) AMMANN

2,35, ,"CONTROL EQUIP.(CUT
OFF)",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN



2,36, ,"CONTROL
EQUIP.(P.T.0.)",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE ,B7 (R)AMMANN
2,37, ,"FRAME & TURNING
BEARING",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,38, ,"FRAME COVER'",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE, B7(R)AMMANN
2,39, ,"STEP & INSTRUMENT
PANEL",B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,40, ,"SEAT & SEAT
MOUNT"*,B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R) EUROPE , B7 (R) AMMANN

2,41, ,BONNET,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7 (R)EUROPE, B7 (R) AMMANN
2,42, ,CANOPY,B7(R)CABIN, B7(R)CANOPY, B7(R)AUSTRAL , B7 (R)EUROPE, B7 (R) AMMANN
2,43, ,CABIN(BODY) ,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7(R)EUROPE , B7 (R) AMMANN
2,44, ,"CABIN(BODY) (COOLER
SPEC.)",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,45, ,"CABIN(SASH &
GLASS)",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,46, ,"CABIN DOOR'",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE, B7 (R)AMMANN
2,47, ,"CABIN

REMODEL ING'*, B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R) EUROPE , B7 (R) AMMANN

2,48, ,"MAIN HYD.OIL PUMP &
JOINT",B7(R)CABIN,B7(R)CANOPY , B7 (R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,49, ,"HYD.OIL
PUMP(P.T.0.)",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN
2,50, ,"FAN MOTOR",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7(R)EUROPE, B7 (R)AMMANN
2,51, ,"BOOM
CYLINDER",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,52, ,"ARM CYLINDER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE , B7 (R)AMMANN
2,53, ,"BUCKET
CYLINDER",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,54, ,"OFFSET
CYLINDER",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,55, ,""BLADE
CYLINDER",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,56, ,"DRIVING
MOTOR',B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,57, ,"TURNING MOTOR & BLAKE
TIMER",B7(R)CABIN,B7(R)CANOPY , B7 (R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,58, ,"SWIVEL JOINT",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE,B7 (R)AMMANN
2,59, ,"CONTROL
VALVE",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R) AMMANN

2,60, ,""CONTROL
VALVE",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL , B7 (R)EUROPE , B7 (R) AMMANN

2,61, ,"OFFSET VALVE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE , B7 (R)AMMANN
2,62, ,"VALVE MOUNT'*,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE, B7(R)AMMANN
2,63, ,"REMOTE CONTROL
VALVE",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R) AMMANN

2,64, ,"ROTARY V.(MULTI

CHANGE) (OPTION",B7 (R)CABIN,B7 (R)CANOPY ,B7 (R)AUSTRAL , B7 (R)EUROPE , B7 (R) AMMANN
2,65, ,"HYD. OIL TANK & L. O.
COOLER',B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,66, ,"HYD.OIL PIPING(TANK-PUMP-
VALVE",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,67, ,"HYD.OIL PIPING(VALVE-
BOOM)'*,B7(R)CABIN, B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,68, ,"HYD.OIL PIPING(VALVE-
T.,S)".B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7(R)EUROPE, B7 (R) AMMANN

2,69, ,"HYD.OIL
PIPING",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,70, ,"HYD.OIL
PIPING(RETURN)",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN
2,71, ,"HYD.OIL PIPING(TRACK
FRAME)"",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN



2,72, ,"HYD.OIL
PIPING(BOOM)'",B7(R)CABIN,B7(R)CANOPY ,B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,73, ,"HYD.OIL

PIPING(3RD) (OPTIONAL)",B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMA
NN

2,74, ,"CONTROL PIPING(PILOT V.-
PLATE)"",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,75, ,"CONTROL PIPING(PLATE-
VALVE)",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,76, ,"CONTROL PIPING(P.V.-CHANGE
V.)",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,77, ,"CONTROL PIP.(CHANGE V.-
CONT.V.",B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,78, ,GREASING,B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,79, ,BOOM(A) ,B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,80, ,BOOM(B) ,B7(R)CABIN,B7(R)CANOPY , B7(R)AUSTRAL , B7 (R)EUROPE , B7 (R)AMMANN

2,81, ,"ARM STOPPER',B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7(R)EUROPE, B7 (R) AMMANN
2,82, ,ARM,B7(R)CABIN,B7(R)CANOPY ,B7 (R)AUSTRAL ,B7 (R)EUROPE , B7 (R)AMMANN

2,83, ,BUCKET,B7(R)CABIN, B7(R)CANOPY, B7(R)AUSTRAL , B7 (R) EUROPE, B7 (R) AMMANN

2,84, ,BLADE,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL , B7(R)EUROPE, B7 (R) AMMANN

2,85, ,"SAFETY LABEL",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL ,B7(R)EUROPE,B7(R)AMMANN



	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85


